P
VAAKIMAL®  Jeep JKRibCage™

\

. =
‘/

0l

CONTENTS
4 N\

track (2X) = ‘ grommet (14X) o & cap nut (6X) S M5 bolt (14X)

1] 44 2 | 23 3 | s
front left support (1X) front right support (1X) i i M8 bolt (2X) §§ short M8 bolt (4X)
[ 7 | 148 8
€ ¢ front support end caps (4X) soft cover (2X) o ferrule (2X) ... Square nut (14X)
i ol L >
M6 bolt (4X) rear support (2X) V/ % lower bracket (2X) silicone (1X)

: Y P

% Lr-L 15| iFc
. J

\
REQUIRED TOOLS: drill (1X) l 1/z.é:lrill bit (1X) E 10 mm socket wrench (1X) U marking pen (1X)
». Measuring tape (1X) 17 mm open end wrench (1X) 10 mm open end wrench (1X)
/ /

. 4
4 N\

INCLUDED TOOLS: LOAD CAPACITY:

drill stop (1X) wrench (2X) 330 Ibs (150 kg) . £ d
g 4/U ﬂ s g) maximum on or off road.

[ 1] )
Francais.......... P10 Dansk............... P14 Deutsch............ P22 PolsKi................ P26 Slovencina........ P34
Espafiol........... P10 Nederlands.......P18 ltaliano.............. P22 Portugués......... P30 Svenska............ P34

Qeétina ............ P14 Suomi............... P18 NorsK................ P26 Pycckui............ P30 YKpaiHcbKa........ P38

Instruction #1036217D-1/40



0 REMOVE THE SPEAKER CONSOLE.

& -
([

Q; Twist to remove the knobs from
- | the speaker console. Using a 10 mm
— socket wrench, remove the 6 bolts
4

/
\ /
&

that secure the speaker console.
Unplug the wiring connector
located on the right-hand side of
the vehicle, and then remove the
/ speaker console from the vehicle. /

9 UNZIP THE ROLL CAGE COVERS. e REMOVE THE WIRE LOOM HOLDER.

Carefully pull the
plastic wire loom
holder from the
right-hand side
of the rear roll
bar. NOTE: A
plastic pry tool
or needle nose
pliers may be

Unzip the roll cage ired
covers on the rear required.

N 2X) 2X )
7 I

INSTALL AND ADJUST THE LEFT FRONT INTERNAL SUPPORT.

A. I|dentify the front left internal support by locating the "FL" icon

B. On the left-hand side of the vehicle, situate the front left internal support on top of the upper
roll bar (and the roll bar cover) at the location where there is a cutout in roll bar cover. Align the
nut in the tower to the hole in the roll bar. NOTE: You will need to pull the roll bar cover at the
cutout to access the hole in the roll bar.

C. Insert the ferrule and M8 bolt into the bottom
hole in the roll bar through the cut out as shown.

D. Thread the M8 bolt into the preinstalled nut and
tighten the M8 bolt enough to hold the front left
internal support in place but still allow the upper
plate to be adjusted laterally.

E. Make sure the support's track is adjusted so it is
centered in the groove of the roof.

F. Using the wrench, tighten the bolt until snug.

G. Repeat for the passenger side.
P P 9 NOTE: Only the rear hole of the tower is used. 2X/

Instruction #1036217D-2/40




/ SECURE THE FRONT SUPPORTS \
AGAINST THE ROOF.
® Push the front left internal support's upper
section up until it makes firm contact with
the roof. Tighten the adjustment bolts to

5 Nm with the wrench.
® Repeat for the passenger side.

DRILLTHE REAR MOST HOLES ONLY
FOR BOTH LEFT AND RIGHT SUPPORTS.

(6]
rear hole

trou arriere
orificio trasero

\

® Using the drill fixture
as shown, drill a 4"
hole through the rear
hole of the support
and through the roof
from the inside of the

the front holes.

vehicle. Do not drill

® Repeat for the left-
hand side of vehicle.

-

/o PLACE THE TRACKS.

Locate the arrow on the top of the

tracks. Place the tracks on the roof

orientated with the arrow pointing
toward the front of the Jeep. Find
the first hole indicators and align

those holes with the holes you
drilled in the previous step.

o

\

/ INSTALL THE FRONT
SUPPORT END CAPS.
Install 2 end caps on each front internal
support by pressing them firmly into
place until they are fully seated. o

Thread an M5 bolt L;J
through a square

washer, the track,
the rooftop, and
into the front
internal support's
end cap. Tighten
until snug but do
not fully tighten.
Repeat for the
other side.

AN

2X,

Instruction #1036217D-3/40



@ SQUARE THE TRACKS.

Measure from track
to track to equally
space the tracks. Then
measure diagonally to
ensure the tracks are
square. Double check
your measurements and
proceed to the next step.

o

AN

m MARK THE HOLE LOCATIONS.

Using a permanent
marker, mark each
remaining undrilled hole
location on the outside
of the roof using the
tracks as a guide.

o

@ REMOVE THE FRONT INTERNAL SUPPORTS.

Using the wrench, remove the M5 bolt and square washer.
® Using the wrench, remove the M8 bolt and ferrule.
® Remove the front supports.

\_

Instruction #1036217D-4/40




@ DRILL THE REMAINING HOLES. ( Do not drill through the trocks.)

A. Remove the tracks from the vehicle and set them aside.

B. Use the drill stop to set the depth of your drill to ensure it extends about %" (6.35 mm) past the drill stop.
C. Drill the remaining holes from the outside of the vehicle where you marked their locations in step 11.

D. Carefully brush away the debris from drilling.

-

—I/ " _ 3/ n
_— (6.35mm -
X 19.05 mm)

o

@ INSTALL THE GROMMETS.

Install a rubber grommet
from the underside of the
tracks into each hole.

-
/@ REINSTALL THE FRONT

INTERNAL SUPPORTS.

>

Identify the front left internal

support by locating the "FL" icon.

On the left-hand side, situate the

front left internal support on top of

the upper roll bar (and roll bar cover)
at the location where there is the
obvious cutout in roll bar cover. Align
the nut in the tower to the hole in
the roll bar. NOTE: You will need to
pull the roll bar cover at the cutout
to access the hole in the roll bar.

C. Insert the ferrule and M8 bolt into the bottom
hole in the roll bar through the cut out as shown.

D. Thread the M8 bolt into the preinstalled nut and
tighten the M8 bolt enough to hold the front
tower in place but still allow the upper plate to
be adjusted laterally.

E. Make sure the support's track is adjusted so
that it is aligned with your drilled holes.

F. Tighten but leave the bolt slightly loose. Final
tightening will happen after all the track
hardware is fully installed. NOTE: Only the

G. Repeat for the right-hand side. rear hole is used. /

\_

Instruction #1036217D-5/40




@ REINSTALL THE TRACKS.

®* Do not fully tighten the bolts yet.

NOTE: The square washer at the 4 end cap locations
must be partially pushed under the end cap in order
to line up the holes and install the bolts.

-

Apply a small bead of silicone sealant around the holes in the roof.
Reinstall the tracks by threading 10 M5 bolts with square nuts through the tracks. For the bolts not
going into the internal support use 6 cap nuts to secure the bolts as shown.

Q INSTALL THE LOWER BRACKETS.

® Using the wrench,
install 2 M6 bolts
through the lower
bracket into the
threaded holes on
the roll cage to
secure the bracket
to the roll cage.
Tighten completely
to 5 Nm.

® Repeat for the
right-hand side.

Instruction #1036217D-6/40



@ INSTALL THE REAR INTERNAL SUPPORTS.

A. Being sure to orient the

upper ball housing in the C‘i_) CORRECT ¢ CORRECTO
correct direction, install -
2 M5 bolts through the
remaining open holes in
the track to secure the
rear internal support to
the roof. Tighten to 3
Nm. NOTE: Help from
a friend will make this
step easier.

jam nut
contre-écrou
contratuerca

B. Using a 177 mm open end wrench, loosen
the jam nut on the rear internal support's
strut. Turn the strut by hand to adjust the
lower part of the internal support up or
down so the holes line up with the holes in
the lower bracket you installed in step 17. If

C. Attach the driver side rear internal support
to the lower bracket by installing 2 short M8
bolts. Using the wrench, evenly tighten the
bolts fully to 5 Nm.

necessary, hold a 10 mm open end wrench
on the upper ball joint when rotating the
strut. Retighten the jom nut. D. Repeat for the right-hand side rear support.

\_

Instruction #1036217D-7/40



@ FULLY TIGHTEN THE M5 BOLTS.

Using the
wrench,
tighten all
14 M5 bolts
securing the
track fully to

3 Nm. e A
K C

@ FULLY TIGHTEN THE M8 BOLTS.

Using the
wrench, tighten
both M8 bolts
securing the
front internal
supports fully

to 10 Nm.
\

A. Zip up the roll cage
cover you unzipped
in step 2 as faras it
can go.

B. Wrap the soft cover
around the exposed
tower and secure
it with its hook and
loop fasteners.

o

@ REINSTALL THE SPEAKER CONSOLE.

With help from a friend, lift the speaker assembly up to the roof and

plug in the connector you unplugged in step 1. Use a 10 mm socket ©)

wrench to install the 6 bolts that you removed in step 1. Replace the
knobs by twisting them clockwise until they are fully seated.

Instruction #1036217D-8/40




IMPORTANT WARNINGS

.

Rack Installation

Inadequately secured loads and incorrectly mounted roof racks and accessory racks can come loose during travel and cause serious
accidents! Therefore, installation, handling and use must be carried out in accordance with product and vehicle instructions.

In addition to these instructions, review the mounting instructions for the roof rack and the operating instructions of the vehicle.

These instructions should be kept together with the vehicle’s operating instructions and carried in the vehicle when in use and en route.

For your own safety, you should only use roof racks that are authorized for use with your vehicle.

For roof racks that do not specify the distance between the front and rear crossbars, the distance shall be at least 700 mm or as large as
possible. Please note that changes (e.g. additional drill holes) to the accessory rack’s attachment system are not permissible.

Check attachment hardware and load for tight fit and function:

»  Before the start of any journey.

*  After driving a short distance following rack or load install.

e Atregular intervals on longer journeys.

*  More frequently on rough terrain.

«  After interruption of a journey during which the vehicle was left unsupervised (check for damage due to outside intervention).

Rack Loading

Do not exceed the maximum load specified for the roof rack, accessory rack or the maximum load recommended by the vehicle
manufacturer.

Max Roof Load = weight of roof rack + weight of accessory racks + weight of load.

Load shall be uniformly distributed with the lowest possible center of gravity.

Load should not substantially extend beyond the loading surface of the roof rack.

Vehicle Driving and Reqgulations

The speed driven must be suited to the load transported and to official speed limits. In the absence of any speed limits, we recommend a
maximum speed of 80 mph (130 km/h).

When transporting any load, the speed of the vehicle must take into account all conditions such as the state of the road, the surface of the
road, traffic conditions, wind, etc. Vehicle handling, cornering, braking and sensitivity to side winds will change with the addition of roof top
loads.

If this product is off-road certified, it is designed and intended to be used on forest service roads, access roads or other non-technical
terrains at moderate speeds. It is not to be used while rock-crawling, jumping, bogging, or other technical off-road terrains. When using
off-road certified products with non-off-road certified products, always follow the warnings and restrictions stated in the non-off-road certified
product instructions.

Maintenance

The accessory rack should be carefully cleaned and maintained, particularly during the winter months. Use only a solution of water and
standard car wash liquid without any alcohol, bleach or ammonium additives.

For reasons of fuel economy and the safety of other road users, the accessory rack and roof rack should be removed when not in use.

Periodically inspect accessory rack for damage. Replace lost, damaged or worn parts. Use only original spare parts obtained from a
stocking specialist, dealer or manufacturer.

Any changes made to the roof racks and accessory racks as well as the use of spare parts or accessories other than those supplied by the
manufacturer will lead to the lapsing of the manufacturer’s warranty and liability for any material damage or accidents. You should observe
these instructions to the letter and only use the original parts supplied.

In order to replace any lost or defective keys, note the lock and key numbers below and register them at www.yakima.com.

In

struction #1036217D-9/40




( FRANCAIS )

( ESPANOL )

( CONTENU )

( CONTENIDO )

n glissiere (x 2) n ceillet (x 14) ﬂ écrou borgne (x 6)
n boulon M5 (x 14) équerre avant gauche u équerre avant droite (x 1)
(x1)
n boulon M8 (x 2) ﬂ boulon M8 court (x 4) n capuchons d’équerres
avant (x 4)
enveloppe souple (x 2) virole (x 2) rondelle carrée (x 14)
10 K 12
m boulon M6 (x 4) m support arriére (x 2) m étrier inférieur (x 2)

silicone (x 1)
3 J

n guia (2x) n ojal (14x) a tuerca ciega (6x)

n tornillo M5 (14x) B soporte delantero soporte delantero
izquierdo (1x) derecho (1x)
n tornillo M8 (2x) n tornillo M8 corto (4x)

capuchones del soporte
m cubierta protectora (2x) m casquillo (2x)

delantero (4x)
m arandela cuadrada (14x)
m tornillo M6 (4 x) m soporte trasero (2x)
silicona (1x)
16 J

(" OUTILS NECESSAIRES: )

m soporte inferior (2x)
( HERRAMIENTAS NECESARIAS: )

n perceuse (x 1) n foret 6,3 mm (%4 po). (x 1) a douille 10 mm (x 1)
n marqueur (x 1) B ruban a mesurer (x 1) u clé plate 177 mm (x 1)

n perceuse (x 1) n broca de %4". (1x) B llave de tubo de 10 mm
(1%)

n lapiz marcador (1x) B cinta métrica (1x) llave de boca de 17

Retirer les boutons de la console en les tirant tout en tournant. A 'aide
d’une douille de 10 mm, retirer les six boulons qui retiennent la console.
Débrancher le connecteur de cablage situé sur le coté droit du véhicule,
puis retirer la console de haut-parleurs du véhicule.

OUVRIR LES FERMETURES A GLISSIERE DES HOUSSES
DE LA CAGE DE RETOURNEMENT.

Ouvrir les fermetures a glissiére des housses des piliers arriére de la cage
de retournement.

9 RETIRER LE CLIP DE RETENUE DU CABLAGE.

Tirer avec précaution sur le support de faisceau de cables en plastique du
c6té droit de I'arceau de sécurité arriere. REMARQUE : il faudra peut-étre
employer un outil d’extraction en plastique ou des pinces a long bec.

e RETIRER LE CLIP DE RETENUE DU CABLAGE.

marquées.

Sur le c6té gauche du véhicule, placer le support interne avant
gauche sur I'arceau de sécurité supérieur (et le couvercle de I'arceau
de sécurité) a I'endroit ou il y a une découpe dans le couvercle de
I'arceau de sécurité. Aligner I'écrou de I'équerre avec le trou du tube.
REMARQUE : il faudra au préalable dégager la découpe de la housse
pour avoir acces au trou dans le tube.

C. Parle bas, enfiler un boulon M8 muni d’une virole dans le trou du tube
et a travers la découpe tel gu'illustré.

D. Visser le boulon M8 dans I'écrou de I'équerre et le serrer suffisamment
pour retenir 'équerre mais en laissant assez de jeu pour ajuster la
plaque supérieure latéralement.

E. Vérifier que la partie supérieure de I'équerre est bien centrée dans la
rainure du toit.

F. Arvaide de la clé, serrer le boulon jusqu’a ce qu'il n’y ait plus de jeu.

G. Répéter I'opération du coté passager.

REMARQUE : on ne se sert que du trou arriere de I'équerre.

e APPUYER LES EQUERRES AVANT CONTRE LE TOIT.

A. Identifier 'équerre avant gauche par les lettres “FL” qui y sont
B.

» Soulever la partie supérieure de I'équerre de maniére qu’elle appuie
fermement contre le toit. Serrer les boulons de réglage a 5 Nm avec
la clé.

» Répéter I'opération du coté passager.

PERCER SEULEMENT LES TROUS ARRIERE POUR LES
EQUERRES GAUCHE ET DROITE.

+ A partir de l'intérieur du véhicule, et en utilisant la butée de percage tel
qu’illustré, percer un trou de 6,3 mm (% po) a travers le trou arriére de
I'équerre et a travers le toit. Ne pas percer les trous avant.

» Répéter 'opération pour le c6té gauche du véhicule.

mm (1x)
clé plate 10 mm (x 1) 7 llave de boca de 10 mm
| |\l y
é OUTILS INCLUS : ) ( HERRAMIENTAS INCLUIDAS: )
butée de percage (x 1) clé (x2) tope para taladro (1x) llave (2x)
= izl | |- 2] )
4 CAPACITE )\ CAPACIDAD DE CARGA: Maximo de 330 Ib en o fuera de la carretera.
- RETIRE LA CONSOLA DE LOS ALTOPARLANTES.
\150 kg (330 Ib) maxi, sur ou hors route )
RETIRER LA CONSOLE PORTANT LES HAUT- Gire las perillas para retirarlas de la consola de los altoparlantes. Con una
PARLEURS llave de tubo de 10 mm, desenrosque los 6 tornillos que fijan la consola.
’ Desenchufe el conector de cableado ubicado en el lado derecho del

trou arriere ——_ avant du véhicule »

.

- J

vehiculo y luego retire del vehiculo la consola de altavoces.

ABRA LA CREMALLERA DE LAS CUBIERTAS PROTECTORAS
DE LA JAULA ANTIVUELCO.

Abra la cremallera de las cubiertas protectoras de las columnas traseras de
la jaula antivuelco.

e RETIRE EL CLIP DEL ARNES DE CABLES.

Tire cuidadosamente del sujetador de plastico del mazo de cables desde el
lado derecho de la barra antivuelco posterior. NOTA: Es posible que deba
utilizar un extractor de plastico o alicates de punta fina.

INSTALE Y AJUSTE EL SOPORTE INTERNO DELANTERO
IZQUIERDO.

A.

B.

Identifique el soporte interno delantero izquierdo que tiene el icono
“FL”.

En el lado izquierdo del vehiculo, sitde el soporte interno delantero
izquierdo en la parte superior de la barra antivuelco superior (y la
cubierta de la barra antivuelco) en el lugar donde hay un corte en la
cubierta de la barra antivuelco. Alinee la tuerca del soporte con el
orificio de la barra antivuelco. NOTA: Tendra que tirar de la cubierta
protectora desde la abertura para acceder al orificio de la barra
antivuelco.

C. Introduzca el casquillo y el tornillo M8 en el orificio inferior de la barra
antivuelco a través de la abertura, como se ilustra.

D. Enrosque el tornillo M8 en la tuerca preinstalada y apriételo lo
suficiente como para mantener el soporte interno delantero izquierdo
en su sitio, pero permitiendo que la placa superior pueda ajustarse
lateralmente.

E. Asegurese de que la guia del soporte quede centrada en la ranura del
techo.

F. Utilice la llave para enroscar el tornillo hasta que quede ajustado.

G. Repita la operacion del lado acompafante.

NOTA: Sdlo se utiliza el orificio trasero del soporte.
e ASEGURE LOS SOPORTES DELANTEROS AL TECHO.

» Empuje la seccién superior del soporte interno delantero izquierdo
hacia arriba hasta que el contacto con techo sea firme. Utilice la llave
para apretar los tornillos de ajuste hasta 5 Nm.

* Repita la operacién del lado acompanante.

TALADRE SOLAMENTE LOS AGUJEROS DE MAS ATRAS DE
LOS SOPORTES IZQUIERDO Y DERECHO.

« Utilice el tope para taladro, como se ilustra, para practicar un
orificio de 1/4” en el techo, desde el interior del vehiculo, a través
del agujero trasero del soporte. No perfore los orificios delanteros.

« Repita en el lado izquierdo del vehiculo.

orificio trasero —_

Parte delantera del vehiculo »

Instruction #1036217D-10/40




FRANCAIS

~

ESPANOL )

PLACER LES GLISSIERES.

o

Repérer la fleche sur le dessus des glissiéres. Placer les glissiéres sur le
toit, les fleches pointant vers I'avant du véhicule. Repérer les indicateurs

des premiers trous sur les glissiéres et les aligner avec les trous percés a
'opération précédente.

POSER LES CAPUCHONS DES EQUERRES AVANT.

o

Poser deux capuchons sur chacune des équerres avant en les enfongant
fermement bien a fond.

INSTALLER LA VISSERIE.

)

« Enfiler un boulon M5 dans une rondelle carrée, la glissiere, le toit et le
capuchon de I'équerre. Serrer pour supprimer le jeu, mais sans plus.

» Répéter I'opération de I'autre coté.

METTRE LES GLISSIERES D’EQUERRE.

5

Mesurer entre les glissiéres pour vérifier qu’elles sont paralléles. Puis
mesurer les diagonales pour vérifier qu’elles sont d’équerre. Revérifier les
mesures avant de passer a I'opération suivante.

MARQUER LA POSITION DES TROUS.

(=)

A I'aide d’'un marqueur, marquer sur le toit a travers les glissiéres la position
de chacun des trous non encore percés.

RETIRER LES EQUERRES AVANT.

S/

« Avaide de la clé, retirer le boulon M5 et sa rondelle carrée.
* ATlaide de la clé, retirer le boulon M8 et sa virole.
» Retirer les équerres avant.

PERCER LES TROUS RESTANTS.

@ Ne pas percer a travers les glissiéres.

A. Retirer les glissiéres du véhicule et les réserver.

B. Régler la butée de percage de maniére que le foret dépasse la butée
d’environ 6.35 mm (V4 po).

C. Percer les trous restants depuis I'extérieur du véhicule aux endroits
marqués a l'opération 11.

D. Nettoyer délicatement les débris de percage.

@ POSER LES CEILLETS.

Par le dessous, poser un ceillet de caoutchouc dans chaque trou des
glissiéeres.

@ REMETTRE EN PLACE LES EQUERRES AVANT.

0

A. Identifier 'équerre avant gauche par les lettres “FL” qui y sont
marquées.

B. Sur le coté gauche du véhicule, placer le support interne avant
gauche sur I'arceau de sécurité supérieur (et le couvercle de I'arceau
de sécurité) a I'endroit ou il y a une découpe bien visible dans le
couvercle de 'arceau de sécurité. Aligner I'écrou de I'équerre avec le
trou du tube. REMARQUE : il faudra au préalable dégager la découpe
de la housse pour avoir accés au trou dans le tube.

C. Parle bas, enfiler un boulon M8 muni d’une virole dans le trou du tube
et a travers la découpe tel qu'illustré.

D. Visser le boulon M8 dans I'écrou de I'équerre et le serrer suffisamment
pour retenir 'équerre mais en laissant assez de jeu pour ajuster la
plaque supérieure latéralement.

E. Veérifier que la partie supérieure de I'équerre est bien alignée avec les
trous que I'on a percés.

F. Serrer le boulon mais pas complétement. Le serrage définitif sera
effectué une fois toute la visserie des glissieres installée.

G. Répéter I'opération pour le coté droit.

REMARQUE : on ne se sert que du trou arriere de I'équerre.

- J

o COLOQUE LAS GUIAS.

Localice la flecha en el extremo de las guias. Coloque las guias sobre el
techo, orientadas con la flecha apuntando hacia la parte delantera del Jeep.
Primero localice los indicadores de orificio y luego alinéelos con los agujeros
que taladro en el paso anterior.

INSTALE LOS CAPUCHONES DE LOS SOPORTES
DELANTEROS.

Instale a presion 2 capuchones en cada extremo de los soportes internos
delanteros hasta que queden firmes y completamente asentados en su
lugar.

o INSTALE LAS PIEZAS DE FIJACION.

* Enrosque un tornillo M5 a través de una arandela cuadrada, la guia, el
techo y el capuchén del soporte interno delantero. Apriete hasta que
quede bien enroscado, pero sin ajustarlo del todo.

» Repita la operacién del otro lado.

@ COLOQUE LAS GUIAS EN ESCUADRA.

Mida la misma distancia entre las guias para que queden igualmente
espaciadas. A continuacion, mida la diagonal para asegurarse de que las
guias queden en escuadra. Verifique dos veces las medidas tomadas y
continte con el siguiente paso.

m MARQUE LAS UBICACIONES DE LOS ORIFICIOS.

Utilice un lapiz marcador permanente, y las guias como referencia, para
marcar cada una de las ubicaciones de los orificios que quedan non
perforados en la parte exterior del techo.

@ RETIRE LOS SOPORTES INTERNOS DELANTEROS.

« Utilice la llave para retirar el tornillo M5 y la arandela cuadrada.
 Utilice la llave para retirar el tornillo M8 y el casquillo.

» Retire los soportes delanteros.

TALADRE LOS ORIFICIOS RESTANTES.

@ No taladre a través de las guias.

Retire las guias del vehiculo y apartelas.

Utilice el tope para ajustar la profundidad de su taladro de manera
que la broca sobresalga aproximadamente 1/4” (6.35 mm) del tope.
Taladre los orificios restantes desde el exterior del vehiculo en los
lugares marcados en el paso 11.

Retire con cuidado los residuos producidos por el taladrado.

@ INSTALE LOS OJALES.

Introduzca los ojales de caucho en cada uno de los orificios por la parte
inferior de la guia.

@ VUELVA A INSTALAR LOS SOPORTES INTERNOS

ppw?e

DELANTEROS.

A. Identifique el soporte interno delantero izquierdo que tiene el icono
“FL”.

B. En el lado izquierdo, situe el soporte interno delantero izquierdo en la
parte superior de la barra antivuelco superior (y la cubierta de la barra
antivuelco) en el lugar donde esta el corte obvio en la cubierta de la
barra antivuelco. Alinee la tuerca del soporte con el orificio de la barra
antivuelco. NOTA: Tendra que tirar de la cubierta protectora desde la
abertura para acceder al orificio de la barra antivuelco.

C. |Introduzca el casquillo y el tornillo M8 en el orificio inferior de la barra
antivuelco a través de la abertura, como se ilustra.

D. Enrosque el tornillo M8 en la tuerca preinstalada y apriételo lo
suficiente como para mantener el soporte delantero en su sitio, pero
permitiendo que la placa superior pueda ajustarse lateralmente.

E. Asegurese de que la guia de los soportes quede alineada con los
orificios taladrados.

F. Enrosque el tornillo, pero sin apretarlo del todo. El ajuste final se
hara después de que todas las piezas de fijacion de la guia estén
completamente instaladas.

G. Repita para el lado derecho.

NOTA: Sdlo se utiliza el orificio trasero.

Instruction #1036217D-11/40




(

FRANCAIS A

( ESPANOL

@ REMETTRE LES GLISSIERES EN PLACE.

» Appliquer un filet de pate silicone autour de chacun des trous percés
dans le toit.

* Remettre les glissiéres en place en enfilant 10 boulons M5 munis de
rondelles carrées dans les glissieres. Les boulons qui ne vissent pas
dans les équerres sont retenus par huit écrous borgnes tel gu'illustré.

* Ne pas serrer les boulons complétement pour le moment.

REMARQUE : aux quatre extrémités, la ou se trouvent les capuchons de
bout, il faut enfoncer partiellement les rondelles carrées sous les capuchons
afin d’aligner les trous et pouvoir enfiler les boulons.

m POSER LES ETRIERS INFERIEURS.

+ Arvaide de la clé, fixer un étrier en y enfilant deux boulons M6 que I'on
visse dans les trous filetés du tube de sécurité. Serrer complétement
a5Nm.

» Reépéter I'opération pour le cété droit.

@ POSER LES SUPPORTS ARRIERE.

A. En veillant a orienter le logement de la rotule supérieure dans le bon
sens, enfiler deux boulons M5 dans les trous restants de la glissiére
afin de fixer le support intérieur au toit. Serrer a 3 Nm. REMARQUE :
I'opération sera plus facile avec I'aide d’un ami.

CORRECT mjp AVANT
INCORRECT mjp AVANT

B. A laide d’'une clé plate de 17 mm, desserrer le contre-écrou qui se
trouve sur la patte du support arriere. Tourner le corps du support a
la main pour 'allonger ou le raccourcir de maniere que les trous de
sa partie inférieure s’alignent avec ceux de I'étrier que I'on a posé a
I'opération 17. Au besoin, retenir la rotule supérieure a I'aide d’une clé
plate de 10 mm en tournant le corps. Resserrer le contre-écrou.

contre-écrou ——_

C. Fixer le support arriére cété conducteur a I'étrier inférieur a I'aide de
deux boulons M8 courts. Avec la clé, serrer les boulons également et
complétement a 5 Nm.

D. Répéter I'opération pour le support arriére du coté droit.

@ SERRER COMPLETEMENT LES BOULONS MS5.

A laide de la clé, serrer les seize boulons M5 des glissiéres complétement
a3 Nm

SERRER COMPLETEMENT LES BOULONS M8.

A l'aide de la clé, serrer les deux boulons M8 des équerres avant
complétement a 10 Nm.

REFERMER LES FERMETURES A GLISSIERE DES
@ HOUSSES DE LA CAGE DE RETOURNEMENT ET POSER
LES ENVELOPPES SOUPLES.
A. Remonter au maximum les fermetures a glissiere des housses que
I'on avait descendues a I'opération 2.
B. Enrouler I'enveloppe souple autour de la partie exposée du support
arriére et la fixer a I'aide des bandes velcro.

REMETTRE EN PLACE LA CONSOLE PORTANT LES HAUT-
PARLEURS.

Avec I'aide d’'un ami, remettre en place la console au plafond et rebrancher
la fiche de cablage que I'on avait débranchée a I'opération 1. A I'aide d’'une
douille de 10 mm, revisser les six boulons d’origine. Réinstaller les boutons
en les tournant vers la droite et en les enfongant a fond.

- J

@ VUELVA A INSTALAR LAS GUIAS.

» Aplique un pequefio corddn de sellador de silicona alrededor de los
orificios del techo.

» Enrosque 10 tornillos M5 con arandelas cuadradas a través de las
guias para volver a instalarlas. Para asegurar los tornillos que no
se enroscan en el soporte interno, utilice 6 tuercas ciegas, como se
ilustra.

* No apriete los tornillos del todo aun.

NOTA: Para alinear los agujeros e instalar los tornillos en los 4 extremos
de las guias, es necesario introducir ligeramente las arandelas cuadradas
debajo de los capuchones.

m INSTALE LOS SOPORTES INFERIORES.

« Utilice la llave para enroscar 2 tornillos M6, a través del soporte
inferior, en los orificios roscados de la jaula antivuelco. Apriételos
completamente hasta 5 Nm, de manera que el soporte quede bien
asegurado a la jaula antivuelco.

* Repita para el lado derecho.

@ INSTALE LOS SOPORTES INTERNOS TRASEROS.

A. Una vez que se aseguro de que la cavidad de la rétula superior esta
orientada en la direccion correcta, instale 2 tornillos M5 a través de los
orificios libres de la guia para fijar el soporte interno trasero al techo.
Apriete hasta 3 Nm. NOTA: La ayuda de otra persona facilitara esta

tarea. CORRECTO » FRENTE

INCORRECTO mp FRENTE

B. Utilice una llave de boca de 17 mm para aflojar la contratuerca del
puntal del soporte interno trasero. Gire el puntal con la mano para
ajustar la parte inferior del soporte interno hacia arriba o hacia abajo de
manera que los agujeros coincidan con los orificios del soporte inferior
que instal6 en el paso 17. Si es necesario, sujete la rétula superior con
una llave de boca de 10 mm mientras gira el puntal. Vuelva a apretar la
contratuerca.

contratuerca ——_

o

Fije el soporte interno trasero del lado conductor al soporte inferior con
2 tornillos M8 cortos. Utilice la llave para apretar de manera uniforme
los tornillos hasta 5 Nm.

D. Repita para el soporte posterior lateral derecho.

@ APRIETE COMPLETAMENTE LOS TORNILLOS M5.

Utilice la llave para apretar completamente hasta 3 Nm los 14 tornillos M5
que fijan la guias.

@ APRIETE COMPLETAMENTE LOS TORNILLOS MS8.

Utilice la llave para apretar completamente hasta 10 Nm los dos tornillos M8
que fijan los soportes internos delanteros.

SUBA LA CREMALLERA DE LA CUBIERTA DE LA JAULA
ANTIVUELCO E INSTALE LA CUBIERTA PROTECTORA.

A. Subalo mas posible la cremallera de la cubierta de la jaula antivuelco
que abrié en el paso 2.
B. Enrolle la cubierta protectora alrededor de la parte expuesta del
soporte y fijela con sus cierres de gancho y bucle.

VUELVA A INSTALAR LA CONSOLA DE LOS
ALTOPARLANTES.

Con la ayuda de otra persona, levante la consola de los altoparlantes hasta
el techo y conecte el conector que desenchufé en el paso 1. Utilice una llave
de tubo de 10 mm para instalar los 6 tornillos que retird en el paso 1. Vuelva
a colocar las perillas girandolas en el sentido de las agujas del reloj hasta
que queden completamente asentadas.

Instruction #1036217D-12/40




-

AVERTISSEMENTS IMPORTANTS

( ADVERTENCIAS IMPORTANTES

.

Pose du porte-bagage

Une charge mal arrimée, un porte-bagage de toit, ou encore un de ses accessoires,
qui seraient mal installés pourraient se libérer en cours de trajet et provoquer un grave
accident ! C’est pourquoi la pose, la manutention et I'utilisation de ce produit doivent
étre conformes aux instructions visant le produit et le véhicule.

En plus d’observer les présentes instructions, vérifier les instructions visant la pose du
porte-bagage et les instructions visant le véhicule.

Les présentes instructions devraient étre jointes au manuel d'utilisation du véhicule et
conservées a bord lors du déplacement.

Par sécurité, on ne devrait utiliser que des porte-bagages qui sont approuvés pour le
véhicule.

Dans le cas des porte-bagages dont la distance entre les barres transversales avant
et arriere n’est pas spécifiée, cette distance doit étre la plus grande possible, mais
d’au moins 700 mm. Priére de noter qu'il est interdit d’apporter des modifications

au systeme de montage de I'accessoire (en pergant des trous supplémentaires, par
exemple).

Veérifier la solidité des dispositifs de fixation et 'arrimage de la charge :

. avant de prendre la route ;

. peu de temps aprées le départ si I'on a posé le porte-bagage ou si on I'a chargé ;

. a intervalles réguliers sur les longs trajets ;

. plus fréquemment sur routes cahoteuses ;

. aprés tout arrét durant lequel le véhicule a été laissé sans surveillance
(confirmer I'absence de dommages provoqués par des tiers).

Chargement du porte-bagage

Ne pas dépasser la charge maximale spécifiée pour le porte-bagage, I'accessoire de
transport ou la charge maximale recommandée par le constructeur du véhicule.
Charge maximale sur le toit = poids du porte-bagage + poids de I'accessoire de
transport + poids de la charge.

La charge doit étre répartie de maniére uniforme et son centre de gravité doit étre le
plus bas possible.

La charge ne doit pas dépasser significativement de la surface de charge du porte-
bagage.

Conduite du véhicule et réglementation

La vitesse a laquelle on roule doit tenir compte de la charge transportée et des
limitations de vitesse. En I'absence de limitation de vitesse, nous recommandons de
ne pas dépasser 130 km/h.

Quand on transporte n'importe quelle charge, la vitesse a laquelle on roule doit aussi
tenir compte des conditions ambiantes comme I'état de la route, la surface de la route,
les conditions de la circulation, le vent, etc. Le comportement du véhicule, sa tenue en
virage, son freinage et sa sensibilité aux vents latéraux seront modifiés par I'addition
de charges sur le toit.

Si ce produit est approuvé pour la conduite hors-route, il est destiné a servir sur des
chemins forestiers, des routes d’acceés et d’autres terrains peu accidentés a vitesse
modérée. On ne doit pas I'utiliser si le véhicule sert a franchir de gros rochers, a
sauter, a rouler dans la boue profonde ou a circuler sur des terrains tres accidentés.
Quand on se sert de produits approuvés pour la conduite hors-route en conjonction
avec d’autres qui ne le sont pas, il faut toujours respecter les avertissements et les
limitations stipulés dans les instructions des produits qui ne sont pas approuvés pour
la conduite hors-route.

Entretien

L’accessoire de transport doit étre nettoyé et entretenu avec soin, particuliérement
durant I'hiver. Pour le nettoyage, n'employer que du savon liquide normal pour
automobile et de I'eau, sans ajouter d’alcool, d’eau de Javel ou d’ammonium.

Pour économiser du carburant et par sécurité pour les autres usagers de la route, il
est recommandé d’enlever 'accessoire de transport et le porte-bagage quand ils ne
servent pas.

Inspecter I'accessoire de transport régulierement. Remplacer les piéces perdues,
endommagées ou usées. N'employer que des piéces d’origine, que I'on peut se
procurer auprées d’un détaillant ou du fabricant.

Toute modification apportée au porte-bagage ou a I'accessoire de transport, ainsi
que I'emploi de pieces ou d’accessoires autres que ceux fournis par le fabricant,
annulerait la garantie et la responsabilité du fabricant en cas de dommages matériels
ou d’accident. L'utilisateur doit donc respecter les présentes instructions a la lettre et
n’employer que les piéces d’origine fournies.

Afin de pouvoir remplacer des clés perdues ou défectueuses, prendre note du numéro
de la serrure et des clés ci-dessous et les enregistrer a www.yakima.com.

Instalacion del portaequipaje

iSi las cargas no estan aseguradas de manera adecuada y si los portaequipajes para techo
y los accesorios de transporte estdn montados incorrectamente, se pueden aflojar durante
un viaje y causar accidentes serios! Por lo tanto, la instalacion, manipulacioén y uso se
deben realizar respetando las instrucciones del producto y del vehiculo.

Ademas de estas instrucciones, lea las instrucciones de montaje del portaequipaje para
techo y las instrucciones de operacion del vehiculo.

Estas instrucciones se deben guardar junto con las instrucciones de operacion del vehiculo
y llevar dentro del coche cuando este producto esta instalado.

Para su propia seguridad, usted debe instalar solamente portaequipajes para techo aproba-
dos para su vehiculo.

Para los portaequipajes de techo que no especifican la distancia entre las barras transver-
sales delantera y trasera, la separaciéon debe ser de por lo menos 700 mm, o lo mas grande
que sea posible. Por favor tenga en cuenta que no esta permitido realizar ninglin cambio en
el sistema de fijacion de los portaequipajes (p. ej.: agujeros adicionales).

Verifique los accesorios de fijacion y la carga para asegurarse de que estén bien ajustados
y en buenas condiciones:
« Antes de salir de viaje.
« Una vez recorrida una corta distancia después de instalar el portaequipaje o la carga.
« Aintervalos regulares durante los viajes mas largos.
« Con mas frecuencia en terrenos irregulares.
« Después de cada parada durante un viaje, en la que el vehiculo quedé sin vigilancia
(comprobacion de dafios debido a la posible accién de terceros).

Carga del portaequipaje
No exceda la carga maxima que corresponde al portaequipaje para techo, los accesorios de
transporte o la carga maxima recomendada por el fabricante del vehiculo.

Carga maxima del techo = peso del portaequipaje para techo + peso de los accesorios de
transporte + peso de la carga.

La carga debe estar uniformemente distribuida con el centro de gravedad lo mas bajo
posible.

La carga no debe sobrepasar sustancialmente la superficie de carga del portaequipaje para
techo.

Manejo del vehiculo y reglamentaciones

Se debe conducir a una velocidad que tenga en cuenta la carga transportada y que respete
los limites de velocidad reglamentarios. En caso de que el limite de velocidad no esté
indicado, recomendamos no superar los 130 km/h.

Cuando se transportan cargas sobre el techo, se debe circular a una velocidad que tenga
en cuenta todas las condiciones circundantes, como el estado de la ruta, la superficie

del camino, las condiciones del tréfico, el viento, etc. El manejo del vehiculo, asi como el
frenado, agarre en las curvas y la influencia de los vientos de costado, cambian cuando se
adicionan cargas sobre el techo. Cuando se transporta todo tipo de carga, se debe circular
a una velocidad que tenga en cuenta todas las condiciones circundantes, como el estado
de la ruta, la superficie del camino, las condiciones del trafico, el viento, etc. El manejo del
vehiculo, asi como el frenado, agarre en las curvas y la influencia de los vientos de costado,
cambian cuando se adicionan cargas sobre el techo.

Si este producto esta certificado para usar fuera de la carretera, significa que esta disefiado
y adaptado para emplearse en caminos de servicio forestales, rutas de acceso u otros terre-
nos poco accidentados a velocidad moderada. No se debe utilizar si el vehiculo se emplea
para trepar entre rocas, saltar, circular en pantanos o en otros terrenos muy accidentados.
Cuando se utilizan productos certificados para usar fuera de la carretera conjuntamente con
otros que no lo son, respete siempre las advertencias y restricciones establecidas en las
instrucciones de los productos que no estan certificados para usar fuera de la carretera.

Mantenimiento

Los accesorios de transporte se deben limpiar con cuidado y mantenerlos de manera
adecuada, especialmente durante los meses de invierno. Para esto, utilice solamente una
solucion de agua y liquido lavacoches estandar, sin ningun afiadido de alcohol, blanqueador
0 amoniaco.

Por razones de economia de combustible y de seguridad para otros usuarios de la carret-
era, el portaequipaje para techo y los accesorios de transporte se deben desinstalar cuando
no se utilizan.

Verifique periddicamente los accesorios de transporte por si estan dafiados. Reemplace las
piezas perdidas, rotas o gastadas. Utilice solamente repuestos de fabrica provenientes de
un especialista, distribuidor o fabricante.

La modificacion de los portaequipajes para techo y de los accesorios de transporte, asi
como el uso de otras piezas de repuesto o accesorios diferentes de los provistos por el
fabricante, haran caducar la garantia y la responsabilidad del fabricante por dafios materia-
les o accidentes. Usted debe respetar al pie de la letra estas instrucciones de uso y utilizar
solamente las piezas de origen provistas.

Para reemplazar una llave perdida o defectuosa, anote mas abajo los nimeros de la cer-
radura y de la llave y registrelos en www.yakima.com.

In

struction #1036217D-13/40




CESTINA )

( DANSK )

( OBSAH )

(" INDHOLD )

n lizina (2x) n pruchodka (14x) n uzaviena matice (6x)
n Sroub M5 (14x) B predni leva podpéra (1x) n predni prava podpéra
(1x)

n Sroub M8 (2x) ﬂ kratky Sroub M8 (4x) koncové kryty na predni
podpéry (4x)
m meékky kryt (2x) m objimka (2x)

m Styrhranna matice (14x)
m Sroub M6 (4x) m zadni podpéra (2x) m spodni drzak (2x)

silikon (1x)
1S J

n skinne (2X) n ringgje (14X) n heettemeotrik (6X)

n M5-bolt (14X) B {?;?ste holder til venstre u ﬁ%este holder til hgjre
n M8-bolt (2X) ﬂ kort M8-bolt (4X) endehzetter til forreste

holder (4X)
m blgd bekleedning (2X) m skruering (2X)

m firkantmatrik (14X)
m M6-bolt (4X) m bageste holder (2X) m nedre beslag (2X)

silikone (1X)
a3 J

(" POTREBNE NASTROJE: )

( NODVENDIGT VAERKTJ: )

n vrtacka (1x) n V4" vrtak (1x) a 10mm nastrény kli¢ (1x)
n popisovac (1x) B svinovaci metr (1x) u 17mm otevieny kli¢ (1x)

n boremaskine (1X) n 4" borehoved (1X) B 10 mm topnggle (1X)
n markeringspen (1X) B maleband (1X) u 17 mm fastnggle (1X)

0 VYJMETE KONZOLU REPRODUKTORU.

Otacenim vyjméte zaslepky z konzoly reproduktort. Pomoci 10mm
nastréného klice vyjméte 6 Sroubl, které zajistuji konzolu reproduktora.
Odpojte konektor kabelaze umistény na pravé strané vozidla a poté vyjméte
konzolu reproduktort z vozidla.

9 ROZEPNETE ZIPY KRYTU OCHRANNE KONSTRUKCE.
Rozepnéte zipy krytd ochranné konstrukce na zadnich sloupcich.
e VYJMETE DRZAK SVAZKU VODICU.

Opatrné vytahnéte plastovy drzak svazku vodica z pravé strany zadniho
ochranného ramu. POZNAMKA: Muze byt zapotfebi plastové pacidlo nebo
klesté s uzkymi Celistmi.
NAINSTALUJTE A NASTAVTE LEVOU PREDNI VNITRNI
PODPERU.
A.
B.

Podle ikony ,FL* identifikujte pfedni levou vnitfni podpéru.

Na levé strané vozidla umistéte predni levou vnitfni podpéru na horni
¢ast horniho ochranného ramu (a kryt ochranného ramu) v miste,
kde se nachazi vyfez v krytu ochranného ramu. Zarovnejte matici ve
svislém prvku s otvorem v ochranném ramu. POZNAMKA: Budete
muset zatdhnout za kryt ochranného ramu ve vyfezu, abyste se
dostali k otvoru v ochranném ramu.

C. Podle obrazku vlozte objimku a Sroub M8 skrz vyfez do spodniho
otvoru v ochranném ramu.

D. ZaSroubujte Sroub M8 do pfedem nainstalované matice a utahnéte
Sroub M8 natolik, aby drzel pfedni levou vnitfni podpéru na miste, ale
stale umoznoval bo¢ni nastaveni horni desky.

E. Ujistéte se, Ze draha podpéry je nastavena tak, aby byla vystfedéna v
drazce stfechy.

F. Pomoci kli¢e utahnéte Sroub tak, aby pfiléhal.

G. Opakujte postup na strané spolujezdce.

POZNAMKA: Pouzije se pouze zadni otvor svislého prvku.
e ZAJISTETE PREDNi PODPERY KE STRESE.

» Zatlacte horni ¢ast pfedni levé vnitini podpéry nahoru, dokud nebude
v pevném kontaktu se stfechou. Pomoci kli¢e utahnéte sefizovaci
Srouby momentem 5 Nm.

» Opakujte postup na strané spolujezdce.

VYVRTEJTE POUZE ZADNi OTVORY PRES LEVOU |
PRAVOU PODPERU.

» S vyuzitim vrtaciho pfipravku podle obrazku vyvrtejte zevnitf vozidla
1/4” otvor skrz zadni otvor podpéry a skrz stfechu. Nevrtejte pfedni
otvory.

* Opakujte postup na levé strané vozidla.

zadni otvor —_ pfedni ¢ast vozidla »

\

7 10mm otevieny kli¢ (1x) 7 10 mm fastnegle (1X)

\Z. )| |\ y

( DODANY NASTROJ: ) ( MEDF@LGENDE VAERKTGJ: )
butée de percage (x 1) clé (x 2) borestop (1X) negle (2X)

Il [ 2 | JIRL_ [ 2 | )

é NOSNOST ) (" LASTKAPACITET )

\Maximélné 150 kg (330 Ibs) na silnici nebo v terénu. ) \150 kg (330 Ibs) maks. on- eller offroad. )

0 FJERN H@JTTALERKONSOLLEN.

Drej for at fierne dupperne fra hgijttalerkonsollen. Brug en 10 mm topnggle
til at fierne de 6 bolte, som fastholder hgjttalerkonsollen. Traek stikket i hgjre
side af keretgjet ud, og fiern derpa hgijttalerkonsollen fra keretgjet.

ABN LYNLASEN PA BEKLADNINGEN PA
SIKKERHEDSBURET.

Abn lynlasen pa beklaedningen pa sikkerhedsburet pa de bageste stolper.
9 FJERN HOLDEREN TIL TRADNETTET.

Treek forsigtigt plastikholderen til tradnettet ud af den bageste styrtbgjle i
hgjre side. BEMAERK: Det kraever maske et veerktgj til plastudtagning eller
en naletang.

MONTER OG JUSTER DEN FORRESTE VENSTRE
INDVENDIGE HOLDER.

A. Identificer den forreste venstre indvendige holder ved at finde “FL"-
ikonet.

B. Find den forreste indvendige holder pa venstre side af kegretgjet oven
pa den gverste styrtbgjle (og styrtbgjleafdaekningen) pa det sted, hvor
der er en udskeering i styrtbgjlens afdaekning. Ret mgtrikken i tarnet
ind efter hullet i styrtbgjlen. BEMARK: Du skal traekke i styrtbgjlens
afdaekning ved udskaeringen for at fa adgang til hullet i styrtbgjlen.

C. Indseet skrueringen og M8-bolten i det nederste hul i styrtbgjlen
gennem udskeeringen som vist.

D. Skru M8-bolten ind i den forhdndsmonterede mgtrik, og spaend
M8-bolten tilstreekkeligt til at holde den forreste venstre indvendige
holder pa plads, men sadan at den gverste plade stadig kan justeres
sidelaens.

E. Sorg for at justere holderens skinne, sa den er centreret i rillen i taget.

F. Spaend bolten fast med ngglen.

G. Gentag i passagersiden.

BEMAERK: Kun det bageste hul i tarnet bruges.

e FASTGOR DE FORRESTE HOLDERE MOD TAGET.

+ Skub den gverste del af den forreste venstre indvendige holder op,
indtil den hviler fast mod taget. Spaend justeringsboltene til 5 Nm med
ngglen.

» Gentag i passagersiden.

BOR KUN DE BAGESTE HULLER TIL BADE VENSTRE OG
H@JRE HOLDER.

* Brug boreguiden som vist, og bor et hul pa %" gennem holderens
bageste hul og gennem taget indvendigt fra keretgjet. Bor ikke de
forreste huller.

» Gentag i venstre side af karetgjet.

bageste hul—— forenden af koretojet mjp

Instruction #1036217D-14/40




e v v

~
J

DANSK

CESTINA
o UMISTETE LIZINY.

Najdéte Sipku na horni €asti lizin. Umistéte liziny na stfechu tak, aby Sipka
smérovala k predni ¢asti Jeepu. Najdéte prvni znacky otvort a zarovnejte
tyto otvory s otvory, které jste vyvrtali v pfedchozim kroku.

0 NAINSTALUJTE KONCOVE KRYTY NA PREDNi PODPERY.

Nainstalujte 2 koncové kryty na jednotlivé pfedni vnitfni podpéry tak, ze je
pevné zatlacite na misto, dokud zcela nezapadnou.

O NAINSTALUJTE UPEVNOVACI PRVKY.

» Provléknéte Sroub M5 ¢tyfhrannou podlozkou, lizinou, stfechou a do
koncového krytu pfedni vnitfni podpéry. Utahnéte tak, aby pfiléhal, ale
nedotahujte uplné.

* Opakujte postup na druhé strané.

@ VYROVNEJTE LIZINY.

Zméfte vzdalenosti mezi lizinami, aby byly liziny umistény rovnobézné.
Poté zméfte vzdalenosti diagonalné a ujistéte se, Ze jsou stejné. Znovu
zkontrolujte sva méfeni a prejdéte k dalSimu kroku.

m OZNACTE UMISTENi OTVORU.

Nesmazatelnym popisovatem oznacte jednotliva zbyvajici nevyvrtana
umisténi otvorl na vnéjsi strané stfechy, pficemz pouZzijte liziny jako
pomicku.

@ VYJMETE PREDNI VNITRNi PODPERY.

» Pomoci klice vyjméte Sroub M5 a Etyrhrannou podlozku.
* Pomoci kli¢e vyjmeéte Sroub M8 a objimku.
* Vyjméte pfedni podpéry.

@ VYVRTEJTE ZBYVAJiCi OTVORY.

@ Nevrtejte pres liziny.

A. Sundeijte liziny z vozidla a odloZte je stranou.

B. Pomoci vrtaci zarazky nastavte hloubku vrtani a zajistéte, aby
pfesahovala asi 6,35 mm (1/4”) za vrtaci zarazku.

C. Vyvrtejte zbyvajici otvory z vnéjsi strany vozidla, kde jste oznacili
jejich umisténi v kroku 11.

D. Opatrné odstrarite zbytky po vrtani.

@ NAINSTALUJTE PRUCHODKY.

Nainstalujte ze spodni strany lizin do kazdého otvoru pryzovou priichodku.
@ ZNOVU NAINSTALUJTE PREDNI VNITRNI PODPERY.

A. Podle ikony ,FL" identifikujte pfedni levou vnitfni podpéru.

B. Na levé strané umistéte predni levou vnitfni podpéru na horni ¢ast
horniho ochranného ramu (a kryt ochranného ramu) v misté, kde se
nachazi zfetelny vyfez v krytu ochranného ramu. Zarovnejte matici
ve svislém prvku s otvorem v ochranném ramu. POZNAMKA: Budete
muset zatdhnout za kryt ochranného ramu ve vyfezu, abyste se
dostali k otvoru v ochranném ramu.

C. Podle obrazku vlozte objimku a Sroub M8 skrz vyfez do spodniho
otvoru v ochranném ramu.

D. ZaSroubujte Sroub M8 do pfedem nainstalované matice a utahnéte
Sroub M8 natolik, aby drzel pfedni svisly prvek na misté, ale stale
umozrioval bo¢ni nastaveni horni desky.

E. Ujistéte se, Ze draha podpéry je nastavena tak, aby byla zarovnana s
vyvrtanymi otvory.

F. Utahnéte, ale nechte Sroub mirné volny. Kone¢né dotazeni se
provede po UplIné instalaci ve$kerych upevriovacich prvk( lizin.

G. Opakuijte postup na pravé strané.

POZNAMKA: PouZzije se pouze zadni otvor.

o PLACER SKINNERNE.

Find pilen oven pa skinnerne. Placer skinnerne pa taget, sa de vender med
pilen pegende mod forenden af Jeepen. Find de fgrste hulindikatorer, og ret
disse huller ind efter de huller, som du borede i det foregaende trin.

e MONTER DE FORRESTE ENDEHZATTER PA HOLDERNE.

Monter 2 endehaetter pa hver indvendige holder foran ved at trykke dem fast
pa plads, indtil de er helt indsat.

o MONTER HARDWAREN.

» For en M5-bolt gennem en firkantet skive, skinnen og taget og ind i
endehaetten i den forreste indvendige holder. Spaend fast, men stram
ikke helt.

» Gentag i den anden side.

@ RET SKINNERNE IND REKTANGULZRT.

Mal fra skinne til skinne for at anbringe dem med lige store mellemrum. Mal
derpa diagonalt, for at sikre at skinnerne danner et rektangel. Kontrollér
malingerne igen, og ga videre til naeste trin.

G MARKER PLACERINGEN AF HULLERNE.

Brug en permanent markeringspen, og markér placeringen af hvert af de
endnu ikke borede huller pa oversiden af taget, idet du bruger skinnerne
som retningslinje.

@ FJERN DE FORRESTE INDVENDIGE HOLDERE.

» Brug ngglen, og fiern M5-bolten og firkantskiven.
» Brug ngglen, og fiern M8-bolten og skrueringen.
» Fjern de forreste holdere.

@ BOR DE RESTERENDE HULLER.

@ Bor ikke gennem skinnerne.

A. Fjern skinnerne fra karetgjet, og leeg dem til side.

B. Brug borestoppet til at indstille dybden af boret, for at sikre at det
rager cirka 6,35 mm ('4") leengere ud end borestoppet.

C. Bor de resterende huller fra oversiden af karetgjet, der hvor du
markerede deres placeringer i trin 11.

D. Bgarst omhyggeligt boreresterne vaek.

@ MONTER RINGQGJERNE.

Monter et gummiringgje i hvert hul fra undersiden af skinnerne.
MONTER DE FORRESTE INDVENDIGE HOLDERE IGEN.

A. Identificer den forreste venstre indvendige holder ved at finde “FL"-
ikonet.

B. Find den forreste indvendige holder pa venstre side af keretgjet oven
pa den gverste styrtbgjle (og styrtbgjleafdeekningen) pa det sted, hvor
der er en tydelig udskeering i styrtbgjlens afdeekning. Ret mgtrikken
i tarnet ind efter hullet i styrtbgjlen. BEMARK: Du skal traekke i
styrtbgjlens afdeekning ved udskaeringen for at fa adgang til hullet i
styrtbgijlen.

C. Indseet skrueringen og M8-bolten i det nederste hul i styrtbgjlen
gennem udskeeringen som vist.

D. Skru M8-bolten ind i den forhdndsmonterede mgtrik, og spaend M8-
bolten tilstreekkeligt til at holde den forreste tarn pa plads, men sadan
at den gverste plade stadig kan justeres sideleens.

E. Sarg for, at holderens skinne er justeret, sa den er rettet ind efter de
borede huller.

F. Spaend, men lad bolten veere en anelse Igs. Endelig tilspaending
foretages, nar al skinne-hardwaren er helt monteret.

G. Gentag i hgijre side.

BEMAERK: Kun det bageste hul bruges.

- J

Instruction #1036217D-15/40




-

CESTINA )

( DANSK

@ ZNOVU NAINSTALUJTE LIZINY.

» Kolem otvoru ve stfeSe naneste malou kapku silikonového tmelu.

* Znovu nainstalujte liziny provle¢enim 10 Sroubd M5 se ¢tythrannymi
maticemi skrz liziny. Aby Srouby nezasahovaly do vnitfni podpéry,
podle obrazku pouzijte 6 uzavienych matic k zajisténi Sroubd.

+ Srouby jesté nedotahujte Gplné.

POZNAMKA: Ctythranna podloZka na 4 mistech koncovych krytti musi byt
Castecné zatlatena pod koncovy kryt, aby se zarovnaly otvory a bylo mozné
nainstalovat Srouby.

m NAINSTALUJTE SPODNi DRZAKY.

* Pomoci kli¢e nainstalujte 2 Srouby M6 skrz spodni drzak do
zavitovych otvorli na ochranné konstrukci pro zajisténi drzaku k
ochranné konstrukci. Zcela utahnéte momentem 5 Nm.

» Opakujte postup na pravé strané.

NAINSTALUJTE ZADNi VNITRNi PODPERY.

A. Ujistéte se, ze horni kulové pouzdro je orientovano spravnym smérem,
a nainstalujte 2 Srouby M5 skrz zbyvajici volné otvory v lizing, abyste
pfipevnili zadni vnitfni podpéru ke stfeSe. Utahnéte momentem 3 Nm.

SPRAVNE mp PREDNI CAST
NESPRAVNE mjp PREDNI CAST

B. Pomoci 17mm otevieného kli¢e povolte kontramatku na vzpére zadni
vnitfni podpéry. Otacenim vzpéry rukou nastavte spodni €ast vnitfni
podpéry nahoru nebo doll tak, aby otvory byly zarovnany s otvory ve
spodnim drzaku, ktery jste nainstalovali v kroku 17. V pfipadé potfeby
pridrzte pfi otaceni vzpéry 10mm otevieny kli¢ na hornim kulovém
Cepu. Znovu utahnéte kontramatku.

kontramatka ——

C. Pripevnéte zadni vnitini podpéru na strané fidic¢e ke spodnimu drzaku

nainstalovanim 2 kratkych Sroubd M8. Pomoci kli¢e rovhomérné zcela

utahnéte Srouby momentem 5 Nm.
D. Opakujte postup u zadni podpéry na pravé strané.

ZCELA UTAHNETE SROUBY M5.

O

momentem 3 Nm.
ZCELA UTAHNETE SROUBY M8.

o

Pomoci klice zcela utdhnéte oba Srouby M8, které zajistuji pfedni vnitini
podpéry, momentem 10 Nm.

ZAPNETE ZIP KRYTU OCHRANNE KONSTRUKCE A
NAINSTALUJTE MEKKY KRYT.

L,

. Zapnéte zip krytu ochranné konstrukce, ktery jste rozepnuli v kroku 2,
co nejdale to pujde.

Omotejte mékky kryt kolem odhaleného sloupku a zajistéte jej pomoci
suchych zipu.

ZNOVU NAINSTALUJTE KONZOLU REPRODUKTORU.

@ ®

S pomoci druhé osoby zvednéte konzolu reproduktort ke stfeSe a zapojte
konektor, ktery jste odpojili v kroku 1. Pomoci 10mm nastréného klice
nainstalujte 6 Sroubd, které jste vyjmuli v kroku 1. Znovu nasadte zaslepky
ota€enim ve sméru hodinovych ruci¢ek, dokud nebudou zcela usazeny.

@ MONTER SKINNERNE IGEN.

» Pafar en lille drabe silikonetaetningsmiddel rundt om hullerne i taget.

» Monter skinnerne igen ved at fere 10 M5-bolte med firkantmatrikker
gennem skinnerne. Til de bolte, som ikke gar igennem den indvendige
holder, bruges 6 haettemetrikker til at fastgere boltene som vist.

* Speend ikke boltene helt endnu.

BEMAERK: Skub firkantskiven pa de 4 steder med endehzetter delvist ind
under endehaetten for at rette hullerne ind og montere boltene.

Q MONTERING AF DE NEDRE BESLAG.

» Brug naglen, og monter 2 M6-bolte gennem det nedre beslag ind
i gevindhullerne pa sikkerhedsburet for at fastgere beslaget til
sikkerhedsburet. Spaend helt til 5 Nm.

* Gentag i hgjre side.

@ MONTER DE BAGESTE INDVENDIGE HOLDERE.

A. Sgrg for at vende det gverste kuglehus i den rigtige retning, og monter
2 M5-bolte gennem de resterende abne huller i skinnen for at fastgere
den bageste indvendige holder til taget. Spaend til 3 Nm.

KORREKT mjp FORENDE
FORKERT mjp FORENDE

B. Brugen 17 mm fastnggle, og lgsn kontramgtrikken pa den bageste
indvendige holders stiver. Drej stiveren med handen for at justere den
nederste del af den indvendige holder op eller ned, sa hullerne er rettet
ind efter hullerne i det nedre beslag, som du monterede i trin 17. Hold
om ngdvendigt en 10 mm fastnggle pa det gverste kugleled, mens du
drejer stiveren. Spaend kontramgtrikken igen.

kontramgtrik ——

C. Fastger den bageste indvendige holder i fgrersiden til det nedre beslag
ved at montere 2 korte M8-bolte. Brug ngglen, og spaend boltene jeevnt
og helt til 5 Nm.

D. Gentag for den bageste holder i hgjre side.

@ SPZAND M5-BOLTENE HELT.

Brug ngglen, og spaend alle 14 M5-bolte, sa skinnen er helt fastgjort, il
3 Nm.

@ SPZAND M8-BOLTENE HELT.

Brug ngglen, og speend begge M8-bolte, sa de forreste indvendige holdere
er helt fastgjort, til 10 Nm.

LUK LYNLASEN PA BEKLADNINGEN PA
SIKKERHEDSBURET, OG MONTER DEN BLGDE
BEKLADNING.
A. Luk lynldsen pa bekleedningen pa sikkerhedsburet, som du abnede i
trin 2, sa langt op den kan komme.
B. Vikl den blgde beklaedning rundt om det blotlagte tarn, og fastger den
med burrelukningen.

@ MONTER HOJTTALERKONSOLLEN IGEN.

Fa hjeelp af en ven til at Igfte hgjttalerenheden op til taget og tilslutte det stik,
som du trak ud i trin 1. Brug en 10 mm topnggle til at montere de 6 bolte,
som du fiernede i trin 1. Indsaet dupperne igen ved at dreje dem med uret,
indtil de er helt indsat.

- J

Instruction #1036217D-16/40




( DULEZITA UPOZORNENI

( VIGTIGE ADVARSLER A

Instalace nosice

Nedostate¢né zajiStény naklad a nespravné namontované stfeSni nosice a nosice
prisluS§enstvi se mohou béhem jizdy uvolnit a zplsobit vazné nehody! Instal-

ace, manipulace a pouzivani musi byt proto provadény v souladu s navodem k
produktu a vozidlu.

Kromé tohoto navodu si prostudujte montazni navod ke stfe$nimu nosici a navod
k obsluze vozidla.

Tento navod byste méli uchovavat pohromadé s navodem k obsluze vozidla a oba
by mély byt ve vozidle pfi jeho pouzivani a na cestach.

Pro vasi vlastni bezpe€nost byste méli pouzivat pouze stfe$ni nosice, které jsou
schvaleny pro pouziti na vasem vozidle.

V pfipadé stfesnich nosi¢l, u nichZ neni stanovena vzdalenost mezi pfedni a
zadni pfickou, musi byt tato vzdalenost alespori 700 mm nebo co nejvétsi. Méjte
prosim na paméti, Ze zmény (napf. dodate¢né vyvrtani otvort) na upeviiovacim
systému nosice prisluSenstvi nejsou pripustné.

Zkontrolujte upeviiovaci prvky, zda plni svou funkci, a néaklad, zda je pevné usa-
zen:

. PFed zacatkem jakékoli cesty.

. Po ujeti kratké vzdalenosti po instalaci nosi¢e nebo nakladu.

. V pravidelnych intervalech na delSich cestach.

«  Castgji v nerovném terénu.

. Po preruseni jizdy, pfi kterém bylo vozidlo ponechano bez dozoru (zkontrolu-
jte, zda nedoslo k poSkozeni v dusledku vnéjSiho zasahu).

Nakladani nosice

Neprekracujte maximalni zatizeni stanovené pro stfesni nosic, nosi¢ prislusenstvi
nebo maximalni zatiZzeni doporu¢ené vyrobcem vozidla.

Maximalni zatiZzeni stfechy = hmotnost stfeSniho nosi¢e + hmotnost nosict
prislusenstvi + hmotnost nakladu.

Naklad musi byt rozloZzen rovhomérné tak, aby jeho t&zisté bylo co nejnize.

Naklad by nemél vyrazné presahovat loZznou plochu stfe$niho nosice.

Rizeni vozidla a predpisy

Rychlost jizdy musi byt pfizplisobena prepravovanému nakladu a oficialnim
omezenim rychlosti. Pokud neexistuji Zzadna omezeni rychlosti, doporu¢ujeme
maximalni rychlost 130 km/h (80 mph).

P¥i pfepravé jakéhokoli nékladu musi rychlost vozidla zohledriovat veskeré
podminky, jako je stav vozovky, povrch vozovky, dopravni podminky, vitr atd. Ovla-
datelnost vozidla, zataceni, brzdéni a citlivost na bocni vitr se s pfidanim nakladu
na stfechu zméni.

Pokud je tento produkt certifikovan pro jizdu v terénu, je navrzen a uréen pro
pouziti na lesnich obsluznych cestach, pfijezdovych cestach nebo jinych ne-
technickych terénech pfi mirné rychlosti. Nesmi se pouzivat k jizdé po skalach,
skakani, jizdé v blaté nebo na jinych technickych terénech mimo vozovku. Pfi
pouzivani produktd certifikovanych pro jizdu v terénu s produkty, které pro jizdu v
terénu certifikovany nejsou, vzdy dodrzujte varovani a omezeni uvedena v navodu
k produktu, ktery pro jizdu v terénu neni certifikovan.

Udrzba

Nosi¢ pfislusenstvi byste méli peclivé Cistit a udrzovat, zejména v zimnich
meésicich. Pouzivejte pouze roztok vody a standardni kapaliny na myti aut bez
alkoholu, bélidel nebo amonnych pfisad.

KdyZ nosic pfislusenstvi a stfe$ni nosi¢ nepouzivate, méli byste je z divodu
uspory paliva a bezpe¢nosti ostatnich uc¢astnikd silniéniho provozu sundat.

Nosi¢ prisluSenstvi pravidelné kontrolujte, zda neni poSkozeny. Ztracené,
poskozené nebo opotfebované dily vymeérnite. Pouzivejte pouze originalni nahradni
dily ziskané od specializovaného skladu, prodejce nebo vyrobce.

Jakékoli zmény na stfesnich nosicich a nosicich pfisluSenstvi, jakoz i pouziti jinych
nahradnich dilt nebo pfislusenstvi nez téch, které dodava vyrobce, povedou ze
strany vyrobce k zaniku zaruky a odpovédnosti za jakékoli materialni Skody ¢&i
nehody. Pfesné dodrZujte tyto pokyny a pouzivejte pouze dodané originalni dily.

Chcete-li nahradit pfipadné ztracené nebo vadné klice, poznameneijte si nize
uvedenad Cisla zamku a klicu a zaregistrujte je na www.yakima.com.

- J

Montering af bagagebaerer

Utilstreekkeligt fastgjort last og forkert monterede tagbagagebeerere og tilbehgor-
sholdere kan ga lgs under karslen og forarsage alvorlige ulykker! Derfor skal
montering, handtering og brug udfgres i overensstemmelse med instruktionerne til
produktet og keretgjet.

Foruden disse instruktioner skal du lsese monteringsvejledningen til tagbagage-
bzereren og karetgjets instruktionsbog.

Disse instruktioner skal opbevares sammen med kgretgjets instruktionsbog og
befinde sig i keretgjet, nar det er i brug og pa vejen.

Af hensyn til din egen sikkerhed begr du kun bruge tagbagagebzerere, som er auto-
riseret til brug med dit keretgj.

For tagbagagebzerere, som ikke angiver afstanden mellem de forreste og bageste
tvaerbjeelker, skal afstanden vaere mindst 700 mm eller sa stor som muligt. Be-
meerk, at endringer (f.eks. ekstra borehuller) i tilbehgrsholderens fastggrelsessys-
tem ikke er tilladt.

Tjek fastgerelseshardwaren og lasten for korrekt montering og funktion:

For start pa alle kareture.

Efter at have kert en kort straekning efter montering af bagagebeerer eller last.
Med jeevne mellemrum pa laengere ture.

Hyppigere i ujaevnt terraen.

Efter afbrydelse af en karetur, hvor keretgjet var uden opsyn (tjek for skader pa
grund af udefrakommende indgreb).

Leesning af bagagebeereren
Overstig ikke den maksimale last specificeret for tagbagagebzereren og tilbehgrs-

holderen eller den maksimale last anbefalet af karetgjsproducenten.
Maks. last pa taget = veegt af tagbagagebaerer + vaegt af tilbeharsholder + veegt af
last.

Lasten skal fordeles jeevnt med det lavest mulige tyngdepunkt.
Lasten ma ikke veesentligt rage ud over tagbagagebeererens lastflade.

Kersel og keretgjsforskrifter
Kgrehastigheden skal passe til den transporterede vaegt og de officielle fartgraens-

er. Hvis der ikke er nogen fartgreense, anbefales en maksimal hastighed pa 130
km/t (80 mph).

Ved al transport af last skal kerehastigheden tage hgjde for alle forhold, f.eks.
vejens tilstand, vejoverfladen, trafikforholdene og vind. Kereegenskaber, svingning,
bremsning og felsomhed over for sidevind aendrer sig, nar der er last pa biltaget.

Hvis dette produkt er offroad-certificeret, er det designet og beregnet til brug pa
skovveesensveje, adgangsveje eller andet ikke-teknisk terreen ved moderate
hastigheder. Det ma ikke anvendes ved karsel over klippegrund, med spring, i
mudder eller andet teknisk offroad-terraen. Nar man anvender offroad-certificerede
produkter med ikke-offroad-certificerede produkter, skal man altid overholde de
advarsler og begreensninger, som er angivet i instruktionerne til det ikke-offroad-
certificerede produkt.

Vedligeholdelse

Tilbehgrsholderen skal renggres og vedligeholdes omhyggeligt, isaer i vintermaned-|
erne. Brug kun en oplgsning af vand og standardbilvaskemiddel uden alkohol,
blegemiddel eller ammoniumtilsaetningsstoffer.

Af hensyn til breendstofekonomi og andre trafikanters sikkerhed skal tilbeharshold-
eren og bagagebaereren afmonteres, nar de ikke er i brug.

Efterse jeevnligt tilbeharsholderen for skader. Udskift mistede, beskadigede eller
slidte dele. Brug kun originale reservedele kabt hos en lagerspecialist, forhandler
eller producent.

Enhver endring af bagagebaerere og tilbehgrsholdere samt brugen af reserve-
dele eller tilbehgr, som ikke er leveret af producenten, vil fgre til ugyldiggerelse af
producentens garanti og erstatningsansvar for alle materielle skader eller uheld.
Disse instruktioner skal overholdes til punkt og prikke, og kun de originale leverede
dele ma anvendes.

For at erstatte eventuelle bortkomne eller defekte nggler bedes du notere de ne-
denstaende numre for lase og nagler og registrere dem pa www.yakima.com.

Instruction #1036217D-17/40



NEDERLANDS

( suUoMI )

( INHOUD )

(" SISALTO )

n rails (2x) n doorvoertule (14x) n dopmoer (6x)
n M5-bout (14x) B steun linksvoor (1x) n steun rechtsvoor (1x)
ﬂ M8-bout (2x) ﬂ korte M8-bout (4x) n eindkappen voorsteun
(4x)
zachte afdekkap (2x) doorvoerring (2x) vierkante moer (14x)
10 11 12
m M6-bout (4x) m achtersteun (2x) m onderste beugel (2x)

silicone (1x)
1S J

n kisko (2X) n holkki (14X) n hattumutteri (6X)

n M5-pultti (14X) B vasen etutuki (1X) u oikea etutuki (1X)

n M8-pultti (2X) ﬂ lyhyt M8-pultti (4X) n etutuen paatysuojat (4X)
m pehmea suojus (2X) m puristusholkki (2X) m neliomutteri (14X)
m M6-pultti (4X) m takatuki (2X) m alakannake (2X)

silikoni (1X)
a3 J

4 BENODIGD GEREEDSCHAP: )

( TARVITTAVAT TYOKALUT: )

n boormachine (1x) n boormachinebitje %4 (1x) a dopsleutel 10 mm (1x)
n markeerstift (1x) B rolmaat (1x) u steeksleutel 17 mm (1x)

n pora (1X) n Ya" porantera (1X) B 10 mm hylsyavain (1X)
n merkintakyna (1X) B mittanauha (1X) u 17 mm kiintoavain (1X)

0 VERWIJDER DE LUIDSPREKERCONSOLE.

Draai om de knoppen van de luidsprekerconsole te verwijderen.

Verwijder de 6 bouten waarmee de luidsprekerconsole is bevestigd met
een steeksleutel van 10 mm. Koppel de bedradingsconnector aan de
rechterkant van de auto los en verwijder vervolgens de luidsprekerconsole
uit de auto.

9 RITS DE ROLKOOIHOEZEN OPEN.

Rits de rolkooihoezen aan de achterste stijlen open.
e VERWIJDER DE KABELBOOMHOUDER.

Trek de plastic kabelboomhouder voorzichtig uit de rechterzijde van de
achterste rolbeugel. OPMERKING: Mogelijk is een plastic wrikker of een
punttang nodig.

e INSTALLATEER DE BINNENSTEUN LINKSVOOR.

A. Identificeer de interieursteun linksvoor aan de hand van het pictogram
“FL".

B. Plaats de interieursteun linksvoor aan de linkerkant van het voertuig
boven op de bovenste rolbeugel (en de rolbeugelhoes) op de plaats
waar een uitsparing in de rolbeugelhoes zit. Lijn de moer in de steun
uit met het gat in de rolbeugel.

C. Steek de doorvoerring en M8-bout in het onderste gat in de rolbeugel
door de uitsparing, zoals afgebeeld.

D. Steek de M8-bout in de voorgeinstalleerde moer en draai de M8-bout
zo vast dat de interieursteun linksvoor op zijn plaats wordt gehouden,
maar de bovenste plaat nog steeds zijdelings versteld kan worden.

E. Zorg ervoor dat de rail van de steun zo is afgesteld dat hij gecentreerd
in de groef van het dak zit.

F. Draai de bout met de inbussleutel vast.

G. Herhaal dit aan de passagierszijde.

OPMERKING: Alleen het achterste gat van de steun wordt gebruikt.

e ZET DE VOORSTE STEUNEN VAST TEGEN HET DAK.

* Duw het bovenste deel van de interieursteun linksvoor omhoog tot
het stevig contact met het dak maakt. Draai de afstelbouten met de
inbussleutel tot 5 Nm vast.

» Herhaal dit aan de passagierszijde.

BOOR ALLEEN DE ACHTERSTE GATEN VOOR ZOWEL DE
LINKER-ALS DE RECHTERSTEUN.

» Boor vanaf de binnenkant van het voertuig met de boorgeleider zoals
afgebeeld een gat van 6,35 mm (1/4”) door het achterste gat van de
steun en door het dak. Boor de voorste gaten niet.

« Herhaal dit aan de linkerzijde van het voertuig.

achterste gat —_ voorkant voertuig »

- J

7 steeksleutel 10 mm (1x) 7 10 mm kiintoavain (1X)

\Z J| |\ )

( INBEGREPEN GEREEDSCHAP: ) ( MUKANA TOIMITETTAVAT TYOKALUT: )
b 1 inb leutel (2 k kiint in (2X

\n oorstop (1x) n inbussleutel (2x) ) \ g;/)\r/)a/;dZﬁ?ajoilin ax) n iintoavain (2X) )

4 LAADVERMOGEN ) ( KUORMITUSKAPASITEETTI )

\150 kg (330 Ibs) maximaal op de weg of off-road. ) \Enintéén 150 kg (330 Ibs) tiella tai maastossa. )

0 IRROTA KAIUTINKONSOLI.

Kierra nupit irti kaiutinkonsolista. Irrota kuusi kaiutinkonsolin kiinnityspulttia
10 mm:n hylsyavaimella. Irrota ajoneuvon oikealla puolella sijaitseva liitin, ja
irrota sitten kaiutinkonsoli ajoneuvosta.

AVAA TURVAKAAREN SUOJUKSET.

©

Avaa takapilarien turvakaaren suojukset.
IRROTA JOHTOSARJAN PIDIKE.

()

Vedd muovinen johtosarjan pidike varovasti takaturvakaaren oikealta
puolelta. HUOMAUTUS: Saatat tarvita tahan muovista viputyokalua tai
pihteja.

ASENNA VASEMMANPUOLEINEN ETUSISATUKI JA SAADA
SITA.

Etsi vasemmanpuoleinen etusisatuki, jossa on FL-kuvake.

Aseta vasemmanpuoleinen etusisatuki ajoneuvon vasemmalle
puolelle ylaturvakaaren (ja turvakaaren suojuksen) paalle kohtaan,
jossa turvakaaren suojuksessa on aukko. Kohdista pilarin mutteri
turvakaaren reikdan. HUOMAUTUS: Veda turvakaaren suojus aukon
kohdalle, jotta paaset kasiksi turvakaaren aukkoon.

C. Aseta puristusholkki ja M8-pultti reikaan turvakaaren alapuolella aukon
lapi kuvan mukaisesti.

Kierra M8-pultti valmiiksi asennettuun mutteriin ja kiristd M8-pulttia
siten, ettd vasemmanpuoleinen etusisatuki pysyy paikallaan, mutta
ylalevy on edelleen sadadettavissa sivusuunnassa.

E. Varmista, etta tuen kisko on keskitetty katon uraan.

F. Kirista pultti tiukasti kiintoavaimella.

G. Toista matkustajan puolelle.

HUOMAUTUS: Ainoastaan pilarin takareikaa kaytetaan.

e KIINNITA ETUTUET KATTOA VASTEN.

P?’Q

o

« Tybénna vasemmanpuoleisen etusisatuen yldosaa yldspain, kunnes se
on kunnolla kattoa vasten. Kiristd saatopultit 5 Nm:n kiristysmomenttiin
kiintoavaimella.

+ Toista matkustajan puolelle.

PORAA AINOASTAAN TAKIMMAISET REIAT VASEMMAN-
JA OIKEANPUOLEISILLE TUILLE.

» Poraa kuvan mukaisesti porauskiinnikkeen avulla 1/4 tuuman reika
tuen takareién 13pi ja katon l3pi ajoneuvon sisapuolelta. Alé poraa
etureikia.

+ Toista ajoneuvon vasemmalle puolelle.

takareikd —— ajoneuvon etuosa »

Instruction #1036217D-18/40




( NEDERLANDS

~
J

SUomlI

o PLAATS DE RAILS.

Zoek de pijl op de bovenkant van de rails. Plaats de rails op het dak

met de pijl naar de voorkant van de Jeep gericht. Zoek de eerste
boorgatmarkeringen en lijn die gaten uit met de gaten die in de vorige stap
geboord zijn.

e INSTALLEER DE EINDKAPPEN VAN DE VOORSTE STEUN.

Installeer 2 eindkappen op elke voorste interieursteun door ze stevig op hun
plaats te drukken tot ze volledig vastzitten.

o INSTALLEER DE HARDWARE.

» Draai een M5-bout door een vierkante sluitring, de rail, het dak en in
de eindkap van de voorste interieursteun. Draai licht aan, maar niet
helemaal vast.

» Herhaal dit aan de andere kant.

@ LEG DE RAILS PARALLEL.

Meet van rail tot rail om de rails parallel uit te lijnen. Meet vervolgens de
diagonaal om er zeker van te zijn dat de rails parallel liggen. Controleer de
metingen nog eens en ga verder met de volgende stap.

m MARKEER DE LOCATIES VAN DE GATEN.

Gebruik een permanente markeerstift om de locaties van de nog niet
geboorde gaten aan de buitenkant van het dak te markeren. Gebruik de
rails als mal.

@ VERWIJDER DE VOORSTE INTERIEURSTEUNEN.

» Verwijder de M5-bout en de vierkante ring met behulp van de
inbussleutel.

» Verwijder de M8-bout en doorvoerring met behulp van de inbussleutel.

» Verwijder de voorste steunen.

@ BOOR DE RESTERENDE GATEN.

@ Boor niet door de rails.

Verwijder de rails van het voertuig en leg ze opzij.

Gebruik de boorstop om de diepte van de boor in te stellen zodat deze
ongeveer 6,35 mm (1/4”) voorbij de boorstop komt.

Boor de resterende gaten vanaf de buitenkant van het voertuig op de
plek waar deze in stap 11 gemarkeerd zijn.

Borstel de boorspanen voorzichtig weg.

@ INSTALLEER DE DOORVOERTULES.

P 0 ®»

Installeer een rubberen doorvoertule vanaf de onderkant van de rails in elk
gat.

@ INSTALLEER DE VOORSTE INTERIEURSTEUNEN OPNIEUW.

A. Identificeer de interieursteun linksvoor aan de hand van het pictogram
“FL".

B. Plaats aan de linkerkant de interieursteun linksvoor boven op de
bovenste rolbeugel (en rolbeugelhoes) op de plaats van de duidelijke
uitsparing in de rolbeugelhoes. Lijn de moer in de steun uit met het gat
in de rolbeugel.

C. OPMERKING: Trek de hoes van de rolbeugel bij de uitsparing los om
bij het gat in de rolbeugel te komen.

D. Steek de doorvoerring en M8-bout in het onderste gat in de rolbeugel
door de uitsparing, zoals afgebeeld.

E. Steek de M8-bout in de voorgeinstalleerde moer en draai de M8-bout
zo vast dat de voorste steun op zijn plaats wordt gehouden, maar dat
de bovenste plaat zijdelings versteld kan worden.

F. Zorg ervoor dat de rails van de steunen zo zijn afgesteld dat ze met
de geboorde gaten uitgelijnd zijn.

G. Draailicht vast, laat de bout iets los. Het uiteindelijke vastdraaien
gebeurt nadat alle hardware voor de rails volledig is geinstalleerd.

H. Herhaal dit aan de rechterkant.

OPMERKING: Alleen het achterste gat wordt gebruikt.

o ASETA KISKOT PAIKALLEEN.

Etsi kiskojen paalle merkitty nuoli. Aseta kiskot katolle siten, etta nuoli
osoittaa Jeepin etuosaa kohti. Kohdista ensimmaiset reikamerkit edellisessa
vaiheessa porattujen reikien kanssa.

e ASETA ETUTUEN PAATYSUOJAT.

Asenna kumpaankin etusisatukeen kaksi paatysuojaa painamalla ne tiukasti
paikalleen.

o ASENNA PULTTI.

» Kierrd M5-pultti neliomaisen aluslevyn, kiskon, katon ja etusisatuen
paatysuojan lapi. Kirista osittain.
» Toista toiselle puolelle.

@ TASAA KISKOT.

Tasaa kiskot mittaamalla niiden vali. Mittaa sitten lavistgja, jotta voit
varmistaa, etta kiskot ovat tasassa. Tarkista mittaukset ja jatka sitten
seuraavaan vaiheeseen.

m MERKITSE REIKIEN PAIKAT.

Merkitse merkintakynalla kunkin poraamattoman reian paikka katon
ulkopuolelle kiskojen avulla.

@ IRROTA ETUSISATUET.

* Irrota M5-pultti ja nelidmainen aluslevy kiintoavaimella.
* Irrota M8-pultti ja puristusholkki kiintoavaimella.
* lrrota etutuet.

@ PORAA LOPUT REIAT.
@ Ala poraa kiskojen l&pi.

A. Irrota kiskot ajoneuvosta, ja aseta ne sivuun.

B. Maaritd porauksen syvyys porauksen syvyydenrajoittimen avulla siten,
etté poraus ulottuu noin 6,35 mm (1/4”) porauksen syvyydenrajoitinta
syvemmalle.

C. Poraa loput reiat ajoneuvon ulkopuolelta kasin kohtiin, joihin merkitsit
reikien paikat vaiheessa 11.

D. Pyyhi porausjadmat varovasti pois.

@ ASENNA HOLKIT.

Asenna jokaiseen reikaan kumiholkki kiskojen alapuolelta.
@ ASENNA ETUSISATUET TAKAISIN.

A. Etsi vasemmanpuoleinen etusisatuki, jossa on FL-kuvake.

B. Aseta vasemmanpuoleinen etusisatuki vasemmalle puolelle
ylaturvakaaren (ja turvakaaren suojuksen) paalle kohtaan, jossa
turvakaaren suojuksessa on aukko. Kohdista pilarin mutteri turvakaaren
reikdan. HUOMAUTUS: Veda turvakaaren suojus aukon kohdalle, jotta
paaset kasiksi turvakaaren aukkoon.

C. Aseta puristusholkki ja M8-pultti reikaan turvakaaren alapuolella aukon
l&pi kuvan mukaisesti.

D. Kierra M8-pultti valmiiksi asennettuun mutteriin ja kiristda M8-pulttia
siten, etta etupilari pysyy paikallaan, mutta ylalevy on edelleen
saadettavissa sivusuunnassa.

E. Varmista, etta tuen kisko on kohdennettu porattujen reikien kanssa.

F. Kirista pultti osittain. Pultti kiristetaan lopulliseen kireyteen, kun kaikki
kiskon kiinnikkeet on asennettu.

G. Toista oikealle puolelle.

HUOMAUTUS: Ainoastaan takareikaa kaytetaan.

- J

Instruction #1036217D-19/40




( NEDERLANDS

( suoml h

@ INSTALLEER DE RAILS OPNIEUW.

» Breng een beetje siliconenkit aan rond de gaten in het dak.

« Installeer de rails opnieuw door 10 M5-bouten met vierkante moeren
door de rails te draaien. Gebruik voor de bouten die niet in de
interieursteun gaan 6 dopmoeren om de bouten vast te zetten, zoals
afgebeeld.

* Draai de bouten nog niet helemaal vast.

OPMERKING: De vierkante sluitring op de 4 plaatsen van de einddoppen
moet gedeeltelijk onder de eindkap worden geschoven om de gaten uit te
lijnen en de bouten te installeren.

m INSTALLEER DE ONDERSTE BEUGELS.

* Installeer met de inbussleutel 2 M6-bouten door de onderste beugel in
de gaten met schroefdraad op de rolkooi om de beugel aan de rolkooi
vast te maken. Draai helemaal tot 5 Nm vast.

* Herhaal dit aan de rechterkant.

@ INSTALLEER DE ACHTERSTE INTERIEURSTEUNEN.

A. Zorg ervoor dat het bovenste kogellagerbehuizing in de juiste richting
staat en monteer 2 M5-bouten door de resterende open gaten in de
rails om de achterste interieursteun aan het dak vast te maken. Draai
tot 3 Nm vast. OPMERKING: Met twee personen is deze stap een stuk

makkelijker uit te voeren.
JUIST mpp VOOR

ONJUIST #VOOR

B. Draai de contramoer op de stelpoot van de achterste interieursteun
met een steeksleutel van 17 mm los. Draai de stelpoot met de hand
om het onderste deel van de interieursteun omhoog of omlaag te
verstellen zodat de gaten uitlijnen met de gaten in de onderste beugel
die in stap 17 is geinstalleerd. Houd bij het aandraaien van de stelpoot
zo nodig een steeksleutel van 10 mm op het bovenste kogelgewricht.
Draai de contramoer weer vast.

contramoer —

C. Bevestig de achterste interieursteun aan de bestuurderszijde aan de
onderste beugel door 2 korte M8-bouten te monteren. Draai de bouten
met de inbussleutel gelijkmatig tot 5 Nm vast.

Herhaal dit voor de achterste steun aan de rechterkant.

@ DRAAI DE M5-BOUTEN VOLLEDIG VAST.

Draai alle 14 M5-bouten waarmee de rail bevestigd is met de inbussleutel
tot 3 Nm volledig vast.

@ DRAAI DE M8-BOUTEN VOLLEDIG VAST.

Draai beide M8-bouten waarmee de voorste interieursteunen vastzitten met
de inbussleutel tot 10 Nm volledig vast.
RITS DE HOES VAN DE ROLKOOI DICHT EN INSTALLEER
DE ZACHTE HOES.

A. Rits de hoes van de rolkooi, die in stap 2 opengeritst zijn, zo ver
mogelijk dicht.
B. Wikkel de zachte hoes om de blootliggende steun en maak hem vast

met de klittenband.
MONTEER DE LUIDSPREKERCONSOLE WEER.

Til met hulp de luidsprekerconstructie naar het dak en sluit de connector
aan die u in stap 1 losgekoppeld hebt. Gebruik een dopsleutel van 10 mm
om de 6 bouten die in stap 1 verwijderd zijn te monteren. Plaats de knoppen
terug door ze met de klok mee te draaien tot ze volledig vastzitten.

@ ASENNA KISKOT TAKAISIN.

» Levitd hieman silikonitiivistettd katon reikien ymparille.

« Asenna kiskot takaisin paikalleen kiertamalla kiskojen lapi kymmenen
M5-pulttia ja nelidmutterit. Jos pultit eivat asetu paikalleen sisatukeen,
kiinnita pultit kuudella hattumutterilla kuvan mukaisesti.

Al kirista pultteja vield kokonaan.

HUOMAUTUS: Nelidmainen aluslevy on tyonnettava osittain neljan
paatysuojan alle reikien kohdistamista ja pulttien asentamista varten.

@ ASENNA ALAKANNAKKEET.

« Kiinnita kannake turvakaareen asentamalla kiintoavaimen avulla kaksi
M6-pulttia alakiinnikkeen lapi turvakaaressa oleviin kierteitettyihin
reikiin. Kirista taysin 5 Nm:n kiristysmomenttiin.

« Toista oikealle puolelle.

@ ASENNA TAKASISATUET.

A. Suuntaa ylakuulakotelo oikeaan suuntaan ja kiinnita takasisatuki
kattoon asentamalla kaksi M5-pulttia kiskon jaljella olevien avoimien
reikien lapi. Kirista 3 Nm:n kiristysmomenttiin. HUOMAUTUS: Tahan
vaiheeseen kannattaa pyytaa avuksi toinen henkild.

OIKEIN mp ETU
VAARIN mp ETU

B. Loysaa takasisatuen kannattimen lukitusmutteria 17 mm:n
kiintoavaimella. Saada sisatuen alaosaa ylos- tai alaspain kaantamalla
kannatinta kasin siten, etta reiat ovat kohdakkain vaiheessa 17
asennetun alakannakkeen reikien kanssa. Pida tarvittaessa ylempaa
pallonivelta paikallaan 10 mm:n kiintoavaimella kdantaessasi
kannatinta. Kirista lukitusmutteri.

lukitusmutteri ——_

C. Kiinnita kuljettajan puoleinen takasisatuki alakannakkeeseen
asentamalla kaksi lyhytta M8-pulttia. Kirista pultit kiintoavaimella 5 Nm:n
kiristysmomenttiin.

D. Toista oikeanpuoleiselle takatuelle.

@ KIRISTA M5-PULTIT KOKONAAN.

Kirista kaikki kiskon 14 M5-pulttia kiintoavaimella 3 Nm:n kiristysmomenttiin.
@ KIRISTA M8-PULTIT KOKONAAN.

Kirista molemmat etusisatuen M8-pultit kiintoavaimella 10 Nm:n
kiristysmomenttiin.

SULJE TURVAKAAREN SUOJUS JA ASENNA PEHMEA
SUOJUS.

A. Sulje vaiheessa 2 avattu turvakaaren suojus niin alas kuin se menee.
B. Aseta pehmea suojus paljaan pilarin ymparille ja kiinnita se koukku- ja
silmukkakiinnikkeilla.

@ ASENNA KAIUTINKONSOLI TAKAISIN.

Nosta kaiutinkokoonpano toisen henkilén avulla katolle ja liitd vaiheessa 1
irrotettu liitin. Asenna vaiheessa 1 irrotetut kuusi pulttia takaisin paikalleen
10 mm:n hylsyavaimella. Kierra nupit paikalleen myétapaivaan.

- J

Instruction #1036217D-20/40




BELANGRIJKE WAARSCHUWINGEN

( TARKEITA VAROITUKSIA

Installatie van de dakdrager
Onvoldoende vastgezette ladingen en verkeerd gemonteerde dakdragers en

accessoirerekken kunnen tijdens het rijden losraken en ernstige ongelukken
veroorzaken! Daarom moeten montage, behandeling en gebruik worden
uitgevoerd in overeenstemming met de instructies van het product en het
voertuig.

Lees naast deze instructies ook de montage-instructies voor de dakdrager en
de gebruiksaanwijzing van het voertuig.

Deze instructies moeten samen met de bedieningsinstructies van het voertuig
worden bewaard en tijdens het gebruik en onderweg in het voertuig worden
meegenomen.

Voor uw eigen veiligheid mag u alleen dakdragers gebruiken die voor gebruik
met uw voertuig zijn goedgekeurd.

Voor dakdragers waarvoor de afstand tussen de dwarsstangen voor en achter
niet wordt gespecificeerd, moet de afstand minstens 700 mm of zo groot
mogelijk zijn. Aanpassingen aan het bevestigingssysteem van het accessoirerek
(bijv. extra boorgaten) zijn niet toegestaan.

Controleer of de bevestigingsmiddelen en de lading stevig vastzitten en goed
werken:

. Voor het begin van elke reis.

. Na een korte afstand rijden na het monteren van een rek of aanbrengen
van lading.

. Met regelmatige tussenpozen op langere reizen.

. Vaker bij rijden over ruw terrein.

. Na onderbreking van een reis waarbij het voertuig onbewaakt is
achtergelaten (controle op schade door manipulatie van buitenaf).

Beladen van de dakdrager
Overschrijd de maximale belasting die voor de dakdrager of het accessoirerek

is gespecificeerd, of de maximale belasting die door de autofabrikant wordt
aanbevolen, niet.

Max. dakbelasting = gewicht van de dakdrager + gewicht van het accessoirerek
+ gewicht van de lading.

De belasting moet gelijkmatig worden verdeeld met een zo laag mogelijk
zwaartepunt.

De lading mag niet ver buiten het laadopperviak van de dakdrager uitsteken.

Autorijden en voorschriften
Pas de snelheid aan de vervoerde lading en aan de offici€le snelheidslimieten

aan. Als er geen snelheidslimieten zijn, adviseren we een maximumsnelheid
van 130 km/u (80 mph).

Bij het vervoeren van elke lading moet bij de snelheid van het voertuig rekening
gehouden worden met alle omstandigheden, zoals de toestand van de weg,
het type wegdek, de verkeersomstandigheden, wind, enz. De besturing van
het voertuig, het rijgedrag in de bochten, het remmen en de gevoeligheid voor
zijwind veranderen met lading op het dak van een voertuig.

Als dit product voor off-roadgebruik gecertificeerd is, is het ontworpen en
bedoeld voor gebruik op boswegen, toegangswegen of andere niet-technische
terreinen, waar met gematigde snelheden wordt gereden. Het is niet bedoeld
voor gebruik bij extreme activiteiten als rock crawling, jumping, bogging

of op andere technische off-road terreinen. Volg, als voor off-roadgebruik
gecertificeerde producten samen met niet voor off-roadgebruik gecertificeerde
producten worden gebruikt, altijd de waarschuwingen en beperkingen op die
vermeld staan in de instructies van het niet voor off-roadgebruik gecertificeerde
product.

Onderhoud

Het accessoirerek moet zorgvuldig worden gereinigd en onderhouden, vooral
tijdens de wintermaanden. Gebruik alleen een oplossing van water en een
standaard autowasmiddel zonder alcohol-, bleek- of ammoniumhoudende
additieven.

Om redenen van brandstofbesparing en de veiligheid van andere
weggebruikers moeten het accessoirerek en de dakdrager worden verwijderd
als ze niet worden gebruikt.

Inspecteer het accessoirerek regelmatig op beschadigingen. Vervang
verloren, beschadigde of versleten onderdelen. Gebruik alleen originele
reserveonderdelen die verkrijgbaar zijn bij een specialist, dealer of de fabrikant.
Het aanpassen van de dakdragers en accessoirerekken en het gebruik van
reserveonderdelen of accessoires die niet door de fabrikant zijn geleverd,
hebben tot gevolg dat de garantie van de fabrikant vervalt en deze ook

niet aansprakelijk kan worden gesteld voor eventuele materi€le schade of
ongevallen. Volg deze instructies nauwkeurig op en gebruik alleen de originele
onderdelen.

Noteer de slot- en sleutelnummers hieronder en registreer ze op www.yakima.
com om verloren of defecte sleutels te kunnen vervangen.

- J

Telineiden asennus

Puutteellisesti kiinnitetyt kuormat ja virheellisesti asennetut katto- ja taakkatelineet
voivat irrota matkan aikana ja aiheuttaa vakavia onnettomuuksia! Asennuksessa,
kasittelyssa ja kaytdssa tulee noudattaa tuotteen ja ajoneuvon ohjeita.

Tutustu naiden ohjeiden lisaksi kattotelineen asennusohjeisiin ja ajoneuvon kayt-
toohjeisiin.
Nama ohjeet tulee sailyttaa yhdessa ajoneuvon kayttdohjeiden kanssa ajoneu-

vossa sen kayton ja ajon aikana.

Kayta turvallisuussyista ainoastaan sellaisia kattotelineitd, jotka on hyvaksytty
kaytettavaksi ajoneuvosi kanssa.

Jos kattotelineiden etu- ja takapoikkipalkkien vélista etéisyytta ei ole maaritetty,
etaisyyden on oltava vahintaan 700 mm tai mahdollisimman suuri. Huomaa, etta
taakkatelineen kiinnitysjarjestelmaan ei saa tehda muutoksia (kuten uusia poraus-
reikia).

Tarkista kiinnikkeiden ja kuorman kiinnitys

. ennen ajon alkamista

. ajettuasi lyhyen matkan telineen tai kuorman asennuksen jélkeen
. saanndllisin vélein pidemmilla matkoilla

. useammin haastavissa maastoissa

. kun matka on keskeytynyt, minkd aikana ajoneuvo on jatetty valvomat-
ta (tarkista, ettei kukaan ulkopuolinen ole vahingoittanut ajoneuvoa).

Telineen kuormaus

Ala ylita kattotelineelle tai taakkatelineelle maériteltyé enimmaiskuormitusta tai
ajoneuvon valmistajan suosittelemaa enimmaiskuormitusta.

Katon enimmaiskuormitus = kattotelineen paino + taakkatelineen paino + kuorman
paino.

Kuorman on jakauduttava tasaisesti ja painopisteen on oltava mahdollisimman
alhaalla.

Kuorma ei saa ulottua huomattavasti kattotelineen kuormausalueen ulkopuolelle.

Ajoneuvon ajaminen ja maaraykset

Ajonopeuden tulee soveltua kuljetettavalle kuormalle seka vastata virallisia nopeu-
srajoituksia. Jos nopeusrajoitusta ei ole maaritetty, suositus enimmaisnopeudeksi
on 130 km/h (80 mph).

Kuormaa kuljetettaessa ajonopeudessa on otettava huomioon kaikki olosuhteet,
kuten tien kunto, tien pinta, likenneolosuhteet, tuuli jne. Kuorma vaikuttaa ajoneu-
von kasiteltavyyteen, kaarreajoon, jarrutukseen ja herkkyyteen sivutuulelle.

Jos tdma tuote on hyvaksytty maastoajoon, se on suunniteltu ja tarkoitettu
kaytettavaksi metsaautoteilld, hiekkateilla tai muissa epateknisissa maastoissa
kohtuullisella nopeudella. Sita ei tule kayttaa kalliokiipeilyn, hyppelyn ja muta-ajon
yhteydessa tai muissa teknisissa maastoissa. Kun kaytat maastoajoon hyvaksyttyja
tuotteita muiden kuin maastoajoon hyvaksyttyjen tuotteiden kanssa, noudata aina
muiden kuin maastoajoon hyvaksyttyjen tuotteiden ohjeissa mainittuja varoituksia
ja rajoituksia.

Kunnossapito
Taakkateline on puhdistettava ja huollettava huolellisesti erityisesti talvikuukau-

sina. Kayta ainoastaan vetta ja tavallista autonpesunestettd, jossa ei ole alkoholia,
valkaisuaineita tai ammoniumlisdaineita.

Taakka- ja kattoteline on irrotettava, kun niita ei kayteta, polttoaineen saastamiseksi
ja muiden tienkayttajien turvallisuuden varmistamiseksi.

Tarkista saannollisesti, onko taakkatelineessa vaurioita. Vaihda kadonneet, vaurioi-
tuneet tai kuluneet osat. Kéyté ainoastaan alan asiantuntijoilta, jalleenmyyijalté tai
valmistajalta hankittuja alkuperaisia varaosia.

Katto- ja taakkatelineisiin tehdyt muutokset seka muiden kuin valmistajalta hankit-
tujen varaosien tai lisdvarusteiden kayttdé mitatéivat valmistajan takuun ja vastuun
mahdollisista aineellisista vahingoista tai onnettomuuksista. Noudata naité ohjeita
tarkasti, ja kayta vain mukana toimitettuja alkuperaisia osia.

Jos haluat hankkia uudet avaimet kadonneiden tai vialliset avaimien tilalle, rekis-
terdi jaliempéana ilmoitetut lukkojen ja avainten numerot osoitteessa www.yakima.
com.

Instruction #1036217D-21/40



DEUTSCH

N

( ITALIANO )

( INHALT )

(" CONTENUTO )

n Schiene (2X) n Tulle (14X) n Uberwurfmutter (6X)

n Schraube M5 (14X) B Stiitze vorne links (1X) n Stiitze vorne rechts (1X)
ﬂ Schraube M8 (2X) ﬂ Kurze M8-Schraube (4X)

m Weiche Abdeckung (2X) m Hilse (2X)

Endabdeckungen der
vorderen Stiitze (4X)

m Vierkantmutter (14X)

n binario (2X) n occhiello (14X) n dado cieco (6X)

n bullone M5 (14X) B supporto anteriore u supporto anteriore destro
sinistro (1X) (1X)
n bullone M8 (2X) ﬂ bullone corto M8 (4X) tappi del supporto

anteriore (4X)
m copertura morbida (2X) m ghiera (2X)

m dado quadrato (14X)

0 ENTFERNEN SIE DIE LAUTSPRECHERKONSOLE.

Entfernen Sie die Kndpfe durch Drehen von der Lautsprecherkonsole.
Entfernen Sie die 6 Schrauben, mit denen die Lautsprecherkonsole
befestigt ist, mit einem 10-mm-Steckschlissel. Ziehen Sie den
Kabelstecker auf der rechten Seite des Fahrzeugs ab und entfernen Sie die
Lautsprecherkonsole aus dem Fahrzeug.

o OFFNEN SIE DIE UBERROLLKAFIGABDECKUNGEN.

Offnen Sie die Uberrollkafigabdeckungen an den hintersten Saulen.
e DEN KABELBAUMHALTER ENTFERNEN.

Ziehen Sie den Kabelbaumhalter aus Kunststoff vorsichtig von der rechten
Seite des hinteren Uberrollbligels ab. HINWEIS: Ein Kunststoffwerkzeug
oder eine Spitzzange kann erforderlich sein.

BAUEN SIE DIE LINKE VORDERE INNERE STUTZE EIN UND
STELLEN SIE SIE EIN.

A. Identifizieren Sie die vordere linke innere Stiitze, indem Sie das Symbol ,FL"

ausfindig machen

Bringen Sie auf der linken Seite des Fahrzeugs die vordere linke innere Stiitze

liber dem oberen Uberrollbligel (und der Uberrollbligelabdeckung) an der Stelle

an, an der die Uberrollbligelabdeckung einen Ausschnitt hat. Richten Sie die

Mutter im Turm auf das Loch im Uberrollbligel aus. HINWEIS: Sie miissen

die Uberrollbligelabdeckung am Ausschnitt abziehen, um an das Loch im

Uberrollbligel zu gelangen.

C. Fihren Sie die Hilse und die M8-Schraube wie abgebildet durch die
Aussparung in das untere Loch des Uberrollbiigels ein.

D. Drehen Sie die M8-Schraube in die vorinstallierte Mutter und ziehen Sie die M8-
Schraube so fest, dass die vordere linke innere Stiitze an ihrem Platz bleibt, die
obere Platte aber noch seitlich verstellt werden kann.

E. Stellen sie sicher, dass die Schiene der Stiitze so eingestellt ist, dass sie mittig
in der Dachrinne liegt.

F.  Ziehen Sie die Schraube mit dem Schraubenschllssel an, bis sie fest sitzt.

G. Wiederholen Sie den Ablauf auf der Beifahrerseite.

HINWEIS: Nur das hintere Loch des Turms wird verwendet.

e SICHERN SIE DIE VORDEREN STUTZEN AM DACH.

» Schieben Sie den oberen Teil der vorderen linken inneren Stlitze nach
oben, bis er fest am Dach anliegt. Ziehen Sie die Einstellschrauben
mit dem Schraubenschliissel mit 5 Nm an.

» Wiederholen Sie den Ablauf auf der Beifahrerseite.

BOHREN SIE NUR DIE HINTERSTEN LOCHER FUR DIE
LINKE UND RECHTE STUTZE.

« Bohren Sie mit der Bohrvorrichtung wie dargestellt ein 1/4-Zoll-Loch
durch das hintere Loch der Stltze und durch das Dach von der
Innenseite des Fahrzeugs aus. Bohren Sie die vorderen Ldcher nicht.

« Wiederholen Sie den Ablauf auf der linken Seite des Fahrzeugs.

Hinteres Loch —_ Fahrzeugfront »

m Schraube M6 (4X) m Hintere Stiitze (2X) m Untere Halterung (2X) m bullone M6 (4X) m supporto posteriore (2X) m staffa inferiore (2X)
Silikon (1X) silicone (1X)
3 (a3 )
(" ERFORDERLICHE WERKZEUGE: N STRUMENTI NECESSARI: )
n Bohrer (1X) n Y4"-Bohrer (1X) a (110Xr;1m Steckschliissel n trapano (1X) [}ur}t;axc;a trapano da chia\(/1e)?) bussola da 10
1z m
n Markierungsstift (1X) B MaRband (1X) u (117)-(r)nm Maulschlissel n penna per marcatura (1X) B F‘f%m di misurazione u 2:1h)i(a)ve fissa da 17 mm
10-mm Maulschlussel chiave fissa da 10 mm
A (%) Y, ) J
(" BEILIEGENDES WERKZEUG: N STRUMENTO INCLUSO: A
Bohranschlag (1X) Schraubenschlissel (2X) arresto del trapano (1X) chiave (2X)
Il [ 2 | JIRL_ [ 2 | )
(" LASTKAPAZITAT N CAPACITA DI CARICO )
\150 kg (330 Ibs) maximal auf der Strafle oder im Gelande. ) 330 libbre (150 kg) al massimo su strada o fuori strada. )

- J

0 RIMUOVERE LA CONSOLE DEI DIFFUSORI.

Ruotare per rimuovere le manopole dalla console dei diffusori. Utilizzando
una chiave a bussola da 10 mm, rimuovere i 6 bulloni che fissano la
console dei diffusori. Scollegare il connettore di cablaggio situato sul lato
destro del veicolo, quindi rimuovere la console del diffusore dal veicolo.

e APRIRE LA CERNIERA DEL TELAIO ANTI-INTRUSIONE.

Aprire le coperture del telaio anti-intrusione sui montanti posteriori.
e RIMUOVERE IL SUPPORTO DEL PASSACAVO.

Estrarre con cautela il supporto del passacavo in plastica dal lato destro
del roll bar posteriore. NOTA: Potrebbe essere necessario uno strumento di
sollevamento in plastica o una pinza ad ago.

INSTALLARE E REGOLARE IL SUPPORTO INTERNO
ANTERIORE SINISTRO.

A. Identificare il supporto interno anteriore sinistro individuando I'icona
“FL”

B. Sul lato sinistro del veicolo, posizionare il supporto interno anteriore
sinistro sopra il roll bar superiore (e la copertura del roll bar) nel punto
in cui & presente un ritaglio nella copertura del roll bar. Allineare il
dado della torre al foro del roll bar. NOTA: Per accedere al foro nel roll
bar & necessario tirare la copertura del roll bar in corrispondenza del
ritaglio.

C. Inserire la ghiera e il bullone M8 nel foro inferiore del roll bar
attraverso il taglio, come mostrato.

D. Infilare il bullone M8 nel dado preinstallato e serrare il bullone M8 in
misura sufficiente a tenere in posizione il supporto interno anteriore
sinistro, consentendo comunque la regolazione laterale della piastra
superiore.

E. Assicurarsi che il binario del supporto sia regolato in modo da essere
centrato nella scanalatura del tetto.

F. Utilizzando la chiave, serrare il bullone fino a farlo aderire.

G. Ripetere per il lato passeggero.

NOTA: Viene utilizzato solo il foro posteriore della torre.

e FISSARE | SUPPORTI ANTERIORI CONTRO IL TETTO.

» Spingere la parte superiore del supporto interno anteriore sinistro
verso l'alto fino a quando non entra in contatto con il tetto. Serrare i
bulloni di regolazione a 5 Nm con la chiave.

» Ripetere per il lato passeggero.

PRATICARE SOLO | FORI PIU POSTERIORI PER |
SUPPORTI DESTRO E SINISTRO.

+ Utilizzando il supporto del trapano come mostrato, praticare un foro
da 1/4” attraverso il foro posteriore del supporto e attraverso il tetto
dallinterno del veicolo. Non praticare i fori anteriori.

* Ripetere per il lato sinistro del veicolo.

foro posteriore ——_  parte anteriore del veicolo »

Instruction #1036217D-22/40




( DEUTSCH

~

ITALIANO

o BRINGEN SIE DIE SCHIENEN AN.

Suchen Sie den Pfeil auf der Oberseite der Schienen. Legen Sie die
Schienen so auf das Dach, dass der Pfeil in Richtung der Vorderseite des
Jeeps zeigt. Suchen Sie die ersten Lochanzeigen und richten Sie diese
Loécher mit den Lochern aus, die Sie im vorherigen Schritt gebohrt haben.

MONTIEREN SIE DIE ENDABDECKUNGEN DER VORDEREN
STUTZE.

Bringen Sie 2 Endabdeckungen an jeder vorderen inneren Stltze an, indem
Sie sie fest andriicken, bis sie vollstdndig eingesetzt ist.

o INSTALLIEREN SIE DIE HARDWARE.

* Drehen Sie eine M5-Schraube durch eine Vierkantscheibe, die
Schiene, das Dach und in die Endabdeckung der vorderen inneren
Stutze. Ziehen Sie die Schrauben fest, aber nicht vollstandig an.

« Wiederholen Sie den Ablauf auf der anderen Seite.

@ AUSRICHTEN DER SCHIENEN.

Messen Sie von Schiene zu Schiene, um einen gleichmaRigen

Abstand zwischen diesen zu erreichen. Messen Sie dann diagonal, um
sicherzustellen, dass die Schienen gerade ausgerichtet sind. Uberpriifen
Sie lhre Male und fahren Sie mit dem nachsten Schritt fort.

m MARKIEREN SIE DIE POSITIONEN DER LOCHER.

Markieren Sie mit einem Permanentmarker die noch ungebohrten Lcher
auf der AuBenseite des Dachs und orientieren Sie sich dabei an den
Schienen.

@ ENTFERNEN SIE DIE VORDEREN INNEREN STUTZEN.

» Entfernen Sie die M5-Schraube und die Vierkantscheibe mit dem
Schraubenschlissel.

« Entfernen Sie mit dem Schraubenschliissel die M8-Schraube und die
Hulse.

« Entfernen Sie die vorderen Stiitzen.

@ BOHREN SIE DIE VERBLEIBENDEN LOCHER.

@ Bohren Sie dabei nicht durch die Schienen.

A. Entfernen Sie die Schienen vom Fahrzeug und legen Sie sie beiseite.

B. Stellen Sie die Tiefe Ihres Bohrers mit dem Bohranschlag so ein, dass
er etwa 6,35 mm (1/4”) Gber den Bohranschlag hinausragt.

C. Bohren Sie die verbleibenden Lécher von der Auf3enseite des
Fahrzeugs aus an den Stellen, an denen Sie sie in Schritt 11
markiert haben.

D. Biirsten Sie die Bohrreste vorsichtig ab.

@ INSTALLIEREN SIE DIE TULLEN.

Setzen Sie in jedes Loch von der Unterseite der Schienen her eine
Gummitiille ein.

MONTIEREN SIE DIE VORDEREN INNEREN STUTZEN
ERNEUT.

A. Identifizieren Sie die vordere linke innere Stutze Uber das Symbol
SFLY.

B. Bringen Sie auf der linken Seite die vordere linke innere Stitze Uber
dem oberen Uberrollbiigel (und der Uberrollbiigelabdeckung) an der
Stelle an, an der die Uberrollbligelabdeckung einen klar sichtbaren
Ausschnitt hat. Richten Sie die Mutter im Turm auf das Loch im
Uberrollbiigel aus. HINWEIS: Sie miissen die Uberrollbiigelabdeckung
am Ausschnitt abziehen, um an das Loch im Uberrollbiigel zu
gelangen.

C. Fuhren Sie die Hiilse und die M8-Schraube wie abgebildet durch die
Aussparung in das untere Loch des Uberrollbiigels ein.

D. Drehen Sie die M8-Schraube in die vorinstallierte Mutter und ziehen
Sie die M8-Schraube so fest, dass der vordere Turm an seinem Platz
bleibt, die obere Platte aber noch seitlich verstellt werden kann.

E. Stellen sie sicher, dass die Schiene der Stitze so eingestellt ist, dass
sie mit den gebohrten Léchern lbereinstimmt.

F. Ziehen Sie die Schraube fest, aber lassen Sie noch etwas Spiel. Das
endgliltige Festziehen erfolgt, nachdem alle Befestigungsteile der
Schienen vollstandig installiert sind.

G. Wiederholen Sie den Ablauf auf der rechten Seite.

HINWEIS: Hierbei verwenden Sie nur das hintere Loch.

- J

o POSIZIONARE | BINARI.

Individuare la freccia sulla parte superiore dei binari. Posizionare i binari
sul tetto orientati con la freccia rivolta verso la parte anteriore della Jeep.
Individuare gli indicatori dei primi fori e allinearli con i fori praticati nel punto
precedente.

e INSTALLARE | TAPPI DEL SUPPORTO ANTERIORE.

Installare 2 tappi su ciascun supporto interno anteriore premendoli con forza
in posizione fino a quando non sono completamente inseriti.
INSTALLARE L'HARDWARE.

« Infilare un bullone M5 attraverso una rondella quadrata, il binario, il
tetto e il tappo del supporto interno anteriore. Serrare fino a quando
non & ben saldo, ma non completamente.

* Ripetere per l'altro lato.

@ SQUADRARE | BINARI.

Misurare da binario a binario per distanziare equamente i binari. Quindi
misurare in diagonale per assicurarsi che i binari siano squadrati.
Ricontrollare le misure e passare al punto successivo.

m SEGNARE LE POSIZIONI DEI FORI.

Con un pennarello indelebile, segnare la posizione di ogni foro non ancora
praticato sulla parte esterna del tetto, usando i binari come guida.

@ RIMUOVERE | SUPPORTI INTERNI ANTERIORI.

» Utilizzando la chiave, rimuovere il bullone M5 e la rondella quadrata.
 Utilizzando la chiave, rimuovere il bullone M8 e la ghiera.
* Rimuovere i supporti anteriori.

@ PRATICARE | FORI RIMANENTI.

@ Non forare i binari.

Rimuovere i binari dal veicolo e metterli da parte.

Utilizzare 'arresto del trapano per impostare la profondita del trapano
in modo che si estenda di circa 1/4” (6,35 mm) oltre I'arresto del
trapano.

Praticare i fori rimanenti dall’esterno del veicolo, dove sono state
segnate le posizioni al punto 11.

Spazzolare via con cura i residui della foratura.

@ INSTALLARE | GOMMINI.

Installare un gommino dal lato inferiore dei binari in ciascun foro.
@ REINSTALLARE | SUPPORTI INTERNI ANTERIORI.

o>

O 0

“FL”.

Sul lato sinistro, posizionare il supporto interno anteriore sinistro
sopra il roll bar superiore (e la copertura del roll bar) nel punto in cui &
presente I'evidente ritaglio nella copertura del roll bar. Allineare il dado
della torre al foro del roll bar. NOTA: Per accedere al foro nel roll bar &
necessario tirare la copertura del roll bar in corrispondenza del ritaglio.

C. Inserire la ghiera e il bullone M8 nel foro inferiore del roll bar attraverso
il taglio, come mostrato.

D. Infilare il bullone M8 nel dado preinstallato e serrare il bullone M8 in
misura sufficiente a tenere in posizione la torre anteriore, consentendo
comunque la regolazione laterale della piastra superiore.

E. Assicurarsi che il binario del supporto sia regolato in modo da essere
allineato con i fori praticati.

F. Serrare ma lasciare il bullone leggermente allentato. Il serraggio finale
avverra dopo che tutto 'hardware dei binari sara stato completamente
installato.

G. Ripetere per il lato destro.

NOTA: Viene utilizzato solo il foro posteriore.

A. Identificare il supporto interno anteriore sinistro individuando I'icona
B

Instruction #1036217D-23/40




( DEUTSCH

( ITALIANO h

@ MONTIEREN SIE DIE SCHIENEN ERNEUT.

» Tragen Sie eine kleine Perle Silikondichtmittel um die Lécher im Dach
herum auf.
* Montieren Sie die Schienen erneut, indem Sie 10 M5-Schrauben
mit Vierkantmuttern durch die Schienen schrauben. Fir die
Schrauben, die nicht in die innere Stitze reichen, verwenden Sie 6
Uberwurfmuttern, um die Schrauben wie dargestellt zu sichern.
» Ziehen Sie die Schrauben noch nicht ganz fest.
HINWEIS: Die Vierkantscheibe an den 4 Stellen der Endabdeckung muss
teilweise unter die Endabdeckung geschoben werden, um die Locher
auszurichten und die Schrauben zu installieren.

m MONTIEREN SIE DIE UNTEREN HALTERUNGEN.

* Montieren Sie mit dem Schraubenschllssel 2 M6-Schrauben durch
die untere Halterung in die Gewindel6cher am Uberrollkéfig, um die
Halterung am Uberrollkafig zu befestigen. Ziehen Sie vollstandig mit 5
Nm an.

» Wiederholen Sie den Ablauf auf der rechten Seite.

@ MONTIEREN SIE DIE HINTEREN INNEREN STUTZEN.

A. Stellen sie sicher, dass das obere Kugelgehause in die richtige
Richtung ausgerichtet ist, und bringen Sie 2 M5-Schrauben durch die
verbleibenden offenen Locher in der Schiene an, um die hintere innere
Stutze am Dach zu befestigen. Ziehen Sie sie mit 3 Nm an. HINWEIS:
Die Hilfe einer weiteren Person macht diesen Schritt leichter.

KORREKT mp FRONT
FALSCH mjp FRONT

B. Losen Sie die Kontermutter an der Strebe der hinteren inneren
Stltze mit einem 17-mm-Maulschliissel. Drehen Sie die Strebe von
Hand, um den unteren Teil der inneren Stiitze nach oben oder unten
zu verstellen, sodass die Lécher mit den Lochern in der unteren
Halterung, die Sie in Schritt 17 montiert haben, tibereinstimmen. Bei
Bedarf halten Sie beim Drehen der Strebe einen 10-mm-Maulschliissel
an das obere Kugelgelenk. Ziehen Sie die Kontermutter wieder an.

Kontermutter ——_

C. Befestigen Sie die hintere innere Stiitze auf der Fahrerseite an der
unteren Halterung, indem Sie 2 kurze M8-Schrauben anbringen.
Ziehen Sie die Schrauben mit dem Schraubenschlissel gleichmalig
mit 5 Nm fest.

D. Wiederholen Sie den Vorgang fur die rechte hintere Stiitze.

ZIEHEN SIE DIE M5-SCHRAUBEN AN.

Ziehen Sie alle 14 M5-Schrauben, mit denen die Schiene befestigt ist, mit
dem Schraubenschlussel mit 3 Nm an.

@ ZIEHEN SIE DIE M8-SCHRAUBEN AN.

Ziehen Sie die beiden M8-Schrauben, mit denen die vorderen inneren
Stutzen befestigt sind, mit dem Schraubenschlissel vollstandig mit 10 Nm

UBERROLLKAFIGABDECKUNG UND BRINGEN SIE DIE
WEICHE ABDECKUNG AN.
. Ziehen Sie die Uberrollkafigabdeckung, die Sie in Schritt 2 gedffnet
haben, moglichst weit zu.
B. Wickeln Sie die weiche Abdeckung um den freiliegenden Turm und
befestigen Sie sie mit den Klettverschlissen.

@ MONTIEREN SIE DIE LAUTSPRECHERKONSOLE ERNEUT.

an.
@ SCHLIESSEN SIE DEN REISSVERSCHLUSS DER
A

Heben Sie die Lautsprecherbaugruppe mit Hilfe eines Freundes auf das
Dach und schliel3en Sie den in Schritt 1 gelosten Stecker an. Verwenden
Sie einen 10-mm-Steckschlissel, um die 6 Schrauben, die Sie in Schritt 1
entfernt haben, zu installieren. Montieren Sie die Kndpfe erneut, indem Sie
sie im Uhrzeigersinn drehen, bis sie festsitzen.

@ REINSTALLARE | BINARI.

» Applicare un piccolo cordone di sigillante al silicone intorno ai fori del
tetto.
* Reinstallare i binari infilando 10 bulloni M5 con dadi quadrati attraverso
i binari. Per i bulloni che non entrano nel supporto interno, utilizzare 6
dadi ciechi per fissare i bulloni come mostrato.
* Non serrare ancora completamente i bulloni.
NOTA: Per allineare i fori e installare i bulloni, &€ necessario spingere
parzialmente la rondella quadrata in corrispondenza delle 4 posizioni del
tappo sotto il tappo stesso.

G INSTALLARE LE STAFFE INFERIORI.

» Utilizzando la chiave, installare 2 bulloni M6 attraverso la staffa
inferiore nei fori filettati della gabbia di sicurezza per fissare la staffa al
telaio anti-intrusione. Serrare completamente a 5 Nm.

» Ripetere per il lato destro.

@ INSTALLARE | SUPPORTI INTERNI POSTERIORI.

A. Assicurandosi di orientare I'alloggiamento superiore della sfera nella
direzione corretta, installare 2 bulloni M5 attraverso i rimanenti fori aperti
nel binario per fissare il supporto interno posteriore al tetto. Serrare a
3 Nm. NOTA: L'aiuto di un amico rendera piu facile questo punto.
CORRETTO mp ANTERIORE
ERRATO mp ANTERIORE
D. Con una chiave fissa da 17 mm, allentare il dado di bloccaggio del
puntone del supporto interno posteriore. Ruotare manualmente il
puntone per regolare la parte inferiore del supporto interno verso I'alto
o verso il basso, in modo che i fori siano allineati con i fori della staffa
inferiore installata al punto 17. Se necessario, tenere una chiave fissa
da 10 mm sul giunto sferico superiore durante la rotazione del puntone.
Serrare nuovamente il dado di bloccaggio.
dado di bloccaggio ——
Fissare il supporto interno posteriore del lato conducente alla staffa
inferiore installando 2 bulloni corti M8. Utilizzando la chiave, serrare
uniformemente i bulloni a 5 Nm.
D. Ripetere per il supporto posteriore destro.

SERRARE COMPLETAMENTE | BULLONI M5.

o

Utilizzando la chiave, serrare completamente a 3 Nm tutti i 14 bulloni M5 che
fissano il binario.

@ SERRARE COMPLETAMENTE | BULLONI M8.

Utilizzando la chiave, serrare completamente a 10 Nm entrambi i bulloni M8
che fissano i supporti interni anteriori.

CHIUDERE LA COPERTURA DEL TELAIO ANTI-INTRUSIONE E
INSTALLARE LA COPERTURA MORBIDA.

A. Chiudere la copertura del telaio anti-intrusione che ¢ stata aperta al
punto 2 fino all'arresto.

B. Avvolgere la copertura morbida intorno alla torre esposta e fissarla con
le chiusure a velcro.

@ REINSTALLARE LA CONSOLE DEI DIFFUSORI.

Con l'aiuto di un amico, sollevare il gruppo diffusori fino al tetto e collegare
il connettore scollegato al punto 1. Utilizzare una chiave a bussola da 10
mm per installare i 6 bulloni rimossi al punto 1. Riposizionare le manopole
ruotandole in senso orario finché non sono completamente inserite.

- J

Instruction #1036217D-24/40




( WICHTIGE WARNHINWEISE )

( AVVERTENZE IMPORTANTI )

Tragereinbau

Unzureichend gesicherte Ladung und falsch montierte Dachtrager und Zubehdrtrager
kénnen sich wahrend der Fahrt [6sen und schwere Unfélle verursachen! Daher missen
Einbau, Handhabung und Verwendung in Ubereinstimmung mit den Produkt- und Fah-
rzeuganweisungen durchgefiihrt werden.

Lesen Sie neben dieser Anleitung die Montageanleitung des Dachtragers und die Be-
triebsanleitung des Fahrzeugs.

Diese Anleitung sollte zusammen mit der Betriebsanleitung des Fahrzeugs aufbewahrt
und bei der Benutzung und wahrend der Fahrt im Fahrzeug mitgefiihrt werden.

Zu lhrer eigenen Sicherheit verwenden Sie nur Dachtrager, die fir die Verwendung mit
Ihrem Fahrzeug zugelassen sind.

Bei Dachtragern, deren Abstand zwischen den vorderen und hinteren Quertragern
nicht angegeben ist, muss der Abstand mindestens 700 mm oder mdoglichst groR sein.
Beachten Sie, dass Veranderungen (z. B. zusatzliche Bohrungen) am Befestigungssys-
tem des Zubehértragers nicht zulassig sind.

Priifen Sie die Befestigungsteile und die Last auf festen Sitz und Funktion:

. Vor dem Beginn einer Fahrt.

. Nach einer kurzen Strecke nach der Installation des Regals oder der Ladung.
. Auf ldngeren Stecken in regelmdBigen Abstdnden.

. In unwegsamem Geldnde &fter.

. Nach einer Fahrtunterbrechung, bei der das Fahrzeug unbeaufsichtigt war
(Uberprifung auf Schaden durch Fremdeinwirkung).

Beladung des Tragers
Uberschreiten Sie nicht die fur den Dachtrager oder den Zubehdrtrager angegebene oder|

die vom Fahrzeughersteller empfohlene Hochstlast.
Maximale Dachlast = Gewicht des Dachtragers + Gewicht der Zubehdrtrager + Gewicht
der Ladung.

Die Last muss gleichmaBig verteilt sein und einen méglichst niedrigen Schwerpunkt
aufweisen.

Die Last sollte nicht weit Uber die Ladeflache des Dachtragers hinausragen.

Eahrzeugfiihrung und Vorschriften
Die gefahrene Geschwindigkeit muss der beférderten Last und den offiziellen Geschwin-

digkeitsbegrenzungen angepasst sein. Wenn keine Geschwindigkeitsbegrenzungen
vorliegen, empfehlen wir eine Héchstgeschwindigkeit von 130 km/h (80 mph).

Beim Transport von Lasten aller Arten muss die Geschwindigkeit des Fahrzeugs alle
Bedingungen wie StraBenzustand, StraBenoberflache, Verkehrsbedingungen, Wind
usw. berticksichtigen. Das Fahrverhalten, die Kurvenlage, das Bremsverhalten und die
Seitenwindempfindlichkeit des Fahrzeugs andern sich, wenn zusatzliche Lasten auf dem
Dach transportiert werden.

Wenn das Produkt zum Einsatz im Gelande zugelassen ist, ist es fiir die Verwendung auf
Forststrallen, Zufahrtsstralen oder anderen nichttechnischen Gelanden bei maRiger Ge-
schwindigkeit konzipiert und vorgesehen. Es darf nicht auf Felsen, zum Springen, Moor-
fahren oder in anderen technischen Geléndesituationen verwendet werden. Wenn Sie
fiir den Einsatz im Gelénde zertifizierte Produkte zusammen mit nicht fir den Einsatz im
Gelande zertifizierten Produkten verwenden, halten Sie jederzeit die in den Anweisungen
fiir das nicht fiir den Einsatz im Gelénde zertifizierte Produkt angegebenen Warnhinweise
und Einschrankungen ein.

Wartung
Der Zubehdrtrager sollte insbesondere in den Wintermonaten sorgféltig gereinigt und

gepflegt werden. Verwenden Sie ausschlieBlich eine Losung aus Wasser und handel-
siiblicher Autowaschfllissigkeit ohne Alkohol, Bleichmittel oder Ammoniumzusatze.

Aus Griinden des Kraftstoffverbrauchs und der Sicherheit anderer Verkehrsteilnehmer
sollten der Zubehértrager und der Dachtrdger abgenommen werden, wenn sie nicht
benutzt werden.

Priifen Sie den Zubehortrager regelmaRig auf Schaden. Ersetzen Sie verlorene, be-
schadigte oder abgenutzte Teile. Verwenden Sie nur Original-Ersatzteile von einem Fach-
handler, Handler oder vom Hersteller.

Alle Veranderungen an den Dach- und Zubehdrtragern sowie die Verwendung von an-
deren als den vom Hersteller gelieferten Ersatzteilen oder Zubehérteilen flihren zum Er-
I6schen der Herstellergarantie und der Haftung fiir Sachschaden oder Unfélle. Beachten
Sie diese Hinweise genau und verwenden Sie nur die gelieferten Originalteile.

Um verlorene oder defekte Schllissel zu ersetzen, notieren Sie sich die nachstehenden
Schloss- und Schliisselnummern und registrieren Sie sie unter www.yakima.com.

- J

Installazione del rack

Carichi non adeguatamente fissati e portapacchi e porta-accessori montati in modo
non corretto possono staccarsi durante il viaggio e causare gravi incidenti! Per-
tanto, I'installazione, la manipolazione e 'uso devono essere eseguiti in conformita
alle istruzioni del prodotto e del veicolo.

Oltre a queste istruzioni, consultare le istruzioni di montaggio del portapacchi e le
istruzioni per I'uso del veicolo.

Queste istruzioni devono essere conservate insieme alle istruzioni per 'uso del
veicolo e portate con sé durante I'uso e il viaggio.

Per la propria sicurezza, utilizzare solo portapacchi autorizzati per I'uso con il
proprio veicolo.

Per i portapacchi che non specificano la distanza fra le traverse anteriori e pos-
teriori, la distanza deve essere di almeno 700 mm o la pit ampia possibile. Non
sono ammesse modifiche (ad es. fori aggiuntivi) al sistema di fissaggio del porta-
accessori.

Controllare che I'hardware di fissaggio e il carico siano ben fissati e funzionanti:

g Prima dell’inizio di qualsiasi viaggio.

. Dopo aver percorso un breve tratto dopo l'installazione del rack o del carico.
g A intervalli regolari nei viaggi pit lunghi.

. Piu spesso su terreni accidentati.

g Dopo linterruzione di un viaggio durante il quale il veicolo & stato lasciato
senza sorveglianza (verifica di eventuali danni dovuti a interventi esterni).

Caricamento del rack

Non superare il carico massimo specificato per il portapacchi, il porta-accessori o il
carico massimo raccomandato dal costruttore del veicolo.

Carico massimo sul tetto = peso del portapacchi + peso dei porta-accessori + peso
del carico.

Il carico deve essere distribuito uniformemente con il baricentro piu basso pos-
sibile.

Il carico non deve superare in modo sostanziale la superficie di carico del portapac-
chi.

Guida e regolamenti dei veicoli
La velocita di marcia deve essere adeguata al carico trasportato e ai limiti di veloc-

ita ufficiali. In assenza di limiti di velocita, si consiglia una velocita massima di 80
mph (130 km/h).

Quando si trasporta un carico, la velocita del veicolo deve tenere conto di tutte le
condizioni, come lo stato della strada, il manto stradale, le condizioni del traffico,
il vento, ecc. La maneggevolezza del veicolo, le curve, la frenata e la sensibilita ai
venti laterali cambieranno con I'aggiunta di carichi sul tetto.

Se questo prodotto € certificato come fuoristrada, & progettato e destinato all’'uso
su strade forestali, strade di accesso o altri terreni non tecnici a velocita moder-
ate. Non deve essere utilizzato durante le arrampicate su roccia, i salti, il bogging
o altri terreni tecnici fuoristrada. Quando si utilizzano prodotti certificati fuoristrada
con prodotti non certificati fuoristrada, seguire sempre le avvertenze e le restrizioni
indicate nelle istruzioni del prodotto non certificato fuoristrada.

Manutenzione

Il porta-accessori deve essere pulito e mantenuto con cura, specialmente nei mesi
invernali. Utilizzare solo una soluzione di acqua e liquido di lavaggio standard per
auto, senza alcool, candeggina o additivi di ammonio.

Per motivi di risparmio di carburante e di sicurezza degli altri utenti della strada, il
portapacchi e il porta-accessori devono essere rimossi quando non vengono utiliz-
zati.

Ispezionare periodicamente il porta-accessori per verificare che non vi siano danni.
Sostituire le parti perse, danneggiate o usurate. Utilizzare esclusivamente ricambi
originali reperiti presso uno specialista di stoccaggio, un rivenditore o un produt-
tore.

Qualsiasi modifica apportata ai portapacchi e ai porta-accessori, nonché I'utilizzo di
ricambi o accessori diversi da quelli forniti dal produttore, comportera la decadenza
della garanzia del produttore e la responsabilita di eventuali danni materiali o inci-
denti. E necessario attenersi scrupolosamente a queste istruzioni e utilizzare solo
le parti originali fornite.

Per sostituire le chiavi smarrite o difettose, annotare i numeri di serratura e di
chiave qui sotto e registrarli sul sito www.yakima.com.

- J

Instruction #1036217D-25/40




4 N\ [ )
NORSK POLSKI
( INNHOLD N ZAWARTOSC )
n skinne (2X) n gjennomfaring (14X) n hettemutter (6X) n szyna (2X) n przelotka (14X) n nakretka kotpakowa (6X)
n M5-bolt (14X) B stotte foran venstre (1X) n stotte foran hgyre (1X) n $ruba M5 (14X) B I(%v())/ przedni wspornik u E){?(\;vy przedni wspornik
ﬂ M8-bolt (2X) ﬂ kort M8-bolt (4X) n o(a:)((ﬂ)estykker frontstette n $ruba M8 (2X) ﬂ krotka sruba M8 (4X) zaéle(szl_(i ws;zg)r(r;ika
przedniego
m mykt dekke (2X) m hylse (2X) m firkantmutter (14X) m migkki pokrowiec (2X) m &a;)adka pierécieniowa m [1f£i<)|'(e)tka czworokatna
m M6-bolt (4X) m bakre statte (2X) m nedre brakett (2X) m $ruba M6 (4X) m tylny wspornik (2X) m dolny wspornik (2X)
silikon (1X) silikon (1X)
3 (a3 )
(" N@DVENDIGE VERKT@Y: N WYMAGANE NARZEDZIA: )
n drill (1X) n V4" bor (1X) a 10 mm pipengkkel (1X) n wiertarka (1X) n wiertto %" (1X) I(<1Il;(c)z nasadowy 10 mm
n merkepenn (1X) B maleband (1X) u (117Xr;'1m apen skiftengkkel n marker (1X) B taséma miernicza (1X) l;l;cz otﬁl;gwo-p’faski
mm
7 10 mm apen skiftengkkel 7 klucz oczkowo-ptaski
\B (1X) Y, \= 10 mm (1X) Y,
(" INKLUDERTE VERKT@Y: N NARZEDZIA W ZESTAWIE: A
n borestopp (1X) n skiftengkkel (2X) svgi;éz:g;%zigihg);({)ebokoéci n klucz (2X)
\S J \ J
( LASTKAPASITET ) (" OBCIAZENIE )
\Maks. 150 kg pa eller utenfor veien. ) \330 funtéw (150 kg) maksymalnie na dogach lub w terenie. )

0 FJERN HOYTTALERSKONSOLLEN.

Vri for & fierne knottene fra hgyttalerkonsollen. Bruk en 10 mm
pipengkkel til & fiern de 6 boltene som fester hgyttalerkonsollen. Koble
fra ledningskontakten pa hayre side av kjoreteyet, og fijern deretter
hgyttalerkonsollen fra kjgretgyet.

9 L@SNE VELTEBURETS DEKKE.

Lasne glidelasen for velteburets dekke pa de bakerste stengene.
e FJERN LEDNINGSHYLSEHOLDEREN.

Trekk ledningshylseholderen forsiktig av fra hgyre side av den bakre
veltebgylen. MERK: Det kan veere ngdvendig a bruke et lirkeverktay av
plast eller en nesetang.

INSTALLER OG JUSTER DEN VENSTRE FREMRE
INNVENDIGE STOTTEN.
A.
B.

Identifiser den fremre venstre innvendige stetten ved a finne “FL"-symbolet
Pa venstre side av kjgretayet plasserer du den fremre venstre innvendige
stotten oppa den gvre veltebgylen (og veltebaylens dekke) pa stedet der det
er en utskjeering i veltebgylens dekke. Rettstill mutteren i tarnet med hullet i
veltebgylen. MERK: Du ma trekke i veltebgylens dekke ved utskjeeringen for &
fa tilgang til hullet i veltebaylen.

C. Sett hylsen og M8-bolten inn i det nederste hullet i veltebgylen gjennom
utskjeeringen som vist.

D. Tre M8-bolten inn i den forhandsinstallerte mutteren, og stram M8-bolten nok til
a holde den fremre venstre innvendige stetten pa plass, mens den gvre platen
fortsatt kan justeres sideveis.

E. Sorg for at stettens skinne er justert slik at den er sentrert i sporet pa taket.

F.  Bruk skiftengkkelen til & stramme bolten til den sitter godt fast.

G. Gijenta for passasjersiden.

MERK: Kun det bakre hullet i tarnet brukes.

e SIKRE FRONTST@TTENE MOT TAKET.

» Skyv den fremre venstre innvendige stattens gvre del opp til den er
ordentlig i kontakt med taket. Stram justeringsboltene til 5 Nm med
skiftengkkelen.

* Gjenta for passasjersiden.

BOR KUN DE BAKERSTE HULLENE FOR BADE VENSTRE
OG HGYRE STOTTER.

» Bruk borefestet som vist og bor et 1/4” hull gjennom det bakre hullet pa
stgtten og gjennom taket fra innsiden av kjgretayet. Ikke bor de fremre
hullene.

» Gjenta for venstre side av kjoretoyet.

bakre hull — kigretayets front mjp

9 tylny otwor —_

- J

o ZDEMONTOWAC KONSOLE GLOSNIKOW.

Obroci¢, aby zdemontowac pokretta z konsoli gto$nika. Za pomocg klucza
nasadowego 10 mm odkreci¢ 6 srub mocujacych konsole gtosnika.
Odtgczy¢ ztgcze znajdujace sie po prawej stronie pojazdu, a nastepnie
zdemontowac konsole gtosnika pojazdu.

e ROZPIAC OSLONY KLATKI BEZPIECZENSTWA.

Odsung¢ pokrowce klatki bezpieczenstwa na stupkach, znajdujgcych sie
najdalej z tytu.

e ZDEMONTOWAG UCHWYT WIAZKI PRZEWODOW.

Delikatnie pociagng¢ uchwyt wigzki przewoddw po prawej stronie tylnego
pataka bezpieczenstwa. UWAGA: Moze by¢ wymagany przyrzad do
podwazania z tworzywa lub ostro zakofnczone szczypce.

INSTALACJA | REGULACJA LEWEGO PRZEDNIEGO
WSPORNIKA WEWNETRZNEGO.

A. Okresli¢ lewy przedni wspornik wewnetrzny poprzez znalezienie ikony
SFL”.

B. Po lewej stronie pojazdu nalezy umiesci¢ lewy przedni wspornik
wewnetrzny na gornej czesci patgka bezpieczenstwa (i ostony pataka
bezpieczenstwa) w miejscu, gdzie znajduje sig wyciecie w ostonie
patgka bezpieczenstwa. Umiesci¢ nakretke w kolumnie, w otworze
pataka bezpieczenstwa. UWAGA: Nalezy pociagng¢ ostong patgka
bezpieczenstwa w miejscu wycigcia, aby uzyskac dostep do otworu w
patgku.

C. Wiozy¢ nasadke pierscieniowg i Srube M8 w dolny otwér pataka
bezpieczenstwa poprzez pokazane wyciecie.

D. Wkreci¢ srube M8 do wstepnie zamontowanej nakretki i dokreci¢ srube
M8 na tyle, aby utrzymata prawy przedni wspornik na miejscu, ale wcigz
umozliwiata regulacje gornej ptyty w ptaszczyznie bocznej.

E. Upewni¢ sie, ze wspornik szyny jest wyregulowany tak, aby znajdowat sie
na $rodku rowka w dachu.

F. Uzywajgc klucza, dokreci¢ $rube do uzyskania dobrego spasowania $ruby.

G. Powtoérzy¢ czynnosci po stronie pasazera.

UWAGA: Uzywany jest tylko tylny otwér kolumny.

e ZABEZPIECZYC PRZEDNIE WSPORNIKI O DACH.

» Wecisng¢ gorng czesc¢ lewego przedniego wspornika wewnetrznego do
momentu, az zetknie si¢ z dachem. Przy uzyciu klucza dokreci¢ sruby
regulacyjne momentem 5 Nm.

* Powtdrzy¢ czynnosci po stronie pasazera.

WYWIERCIC OTWORY ZNAJDUJACE SIE NAJDALEJ Z
TYLU TYLKO DLA LEWEGO | PRAWEGO WSPORNIKA.

» Wykorzystujac osprzet do wiercenia, wywierci¢ otwér 1/4” przez tylko
tylny otwdr wspornika i przez dach od wewnetrznej strony pojazdu. Nie
wierci¢ przednich otworow.

* Powtérzy¢ czynnos¢ po lewej stronie pojazdu.

przdd pojazdu » )

Instruction #1036217D-26/40




NORSK

( POLSKI

\

0:: 01:Q|

S,

9: 0

%)

@ INSTALLER GJENNOMFQRINGENE.

@ INSTALLER DE INNVENDIGE STOTTENE FORAN PA NYTT.

PLASSER SKINNENE.

Finn pilen pa toppen av skinnene. Plasser skinnene pa taket orientert med
pilen pekende mot fronten av jeepen. Finn de farste hullindikatorene og
juster disse hullene med hullene du boret i forrige trinn.

INSTALLER FRONTSTGTTENES ENDESTYKKER.

Installer 2 endestykker pa hver innvendig stette foran ved a trykke dem godt
pa plass til de sitter helt fast.

INSTALLER DELENE.

» Tre en M5-bolt gjennom en firkantskive, skinnen, taket og inn i den
fremre innvendige stettens endestykke. Stram godt, men ikke hel til.
* Gjenta for den andre siden.

RETTSTILL SKINNENE.

Mal fra skinne til skinne for & rettstille skinnene i forhold til hverandre. Mal
deretter diagonalt for & sikre at skinnene er firkantede. Dobbeltsjekk malene
dine og fortsett til neste trinn.

MERK AV HULLENE.

Bruk en permanent marker til & merke av hvert gjenveerende uborede hull
pa utsiden av taket ved a bruke skinnene som en guide.

FJERN DE INNVENDIGE ST@TTENE FORAN.

» Fjern M5-bolten og firkantskiven med skiftengkkelen.
» Fjern M8-bolten og hylsen med skiftengkkelen.

jern frontstattene.

BORR DE RESTERENDE HULLENE.

@ Ikke bor gjennom skinnene.

A. Fjern skinnene fra kjgretoyet og sett dem til side.

B. Bruk borestoppen til & stille inn dybden pa boret for a sikre at det
strekker seg ca. 6,35 mm forbi borestoppen.

C. Bor de resterende hullene fra utsiden av kjgretgyet der du markerte
deres plasseringer i trinn 11.

D. Barst forsiktig bort rusk fra boringen.

Installer en gummigjennomfering fra undersiden av skinnene inn i hvert hull.

Identifiser den fremre venstre innvendige stotten ved & finne “FL"-

symbolet.

Pa venstre side plasserer du den fremre venstre innvendige stetten

oppa den gvre veltebaylen (og veltebgylens dekke) pa stedet der det

er en tydelig utskjeering i veltebaylens dekke. Rettstill mutteren i tarnet
med hullet i veltebgylen. MERK: Du ma trekke i veltebaylens dekke
ved utskjeeringen for & fa tilgang til hullet i veltebgylen.

C. Sett hylsen og M8-bolten inn i det nederste hullet i veltebaylen
gjennom utskjeeringen som vist.

D. Tre M8-bolten inn i den forhandsinstallerte mutteren, og stram M8-
bolten nok til & holde det fremre tarnet pa plass, mens den gvre platen
fortsatt kan justeres sideveis.

E. Sorg for at stattens skinne er justert slik at den er pa linje med hullene
du har boret.

F. Stram til, men la bolten veere litt Igs. Den endelige strammingen gjgres
etter at alle skinnens deler er helt installert.

G. Gjenta for hayre side.

MERK: Kun det bakre hullet brukes.

A.
B

o UMIEJSCOWIENIE SZYN.

Zlokalizowa¢ strzatke na gérnych czesciach szyn. Umiesci¢ szyny na dachu
i skierowac je zgodnie ze strzatkg ustawiong w kierunku przodu Jeepa.
Znalez¢ pierwsze oznaczenie otworu i ustawi¢ otwory zgodnie z otworami
wywierconymi w poprzednim kroku.

MONTAZ ZASLEPEK KONCOWYCH PRZEDNIEGO
WSPORNIKA.

Zainstalowac 2 zaslepki koncowe na przednim wsporniku wewnetrznym
poprzez wcisniecie ich na miejsce do momentu catkowitego osadzenia.

o MONTAZ OSPRZETU.

* Przeciggngc¢ srube M5 przed podktadke kwadratowa, szyne, dach i do
zaslepki koncowej przedniego wspornika wewnetrznego. Dokreci¢ do
precyzyjnego dopasowanie, ale nie dokrecac catkowicie.

» Powtdrzy¢ czynnosci po drugiej stronie.

@ USTAWIANIE SZYN.

Z zmierzy¢ odlegto$¢ od szyny do szyny, aby réwno je rozstawi¢. Nastepnie
zmierzy¢ odlegtos¢ po przekatnej, aby upewni¢ sie, ze szyny sa réwno
ustawione. Jeszcze raz doktadnie sprawdzi¢ pomiary i przej$¢ do kolejnego
kroku.

m OZNACZENIE MIEJSC OTWOROW.

Uzywajgc markera oznaczy¢ pozostate niewywiercone miejsca otworéw na
zewnetrznej stronie dachu, wykorzystujgc szyne jako wzornik.

@ MONTAZ PRZEDNICH WSPORNIKOW WEWNETRZNYCH.

» Przy uzyciu klucza odkreci¢ srube M5 i zdjg¢ podktadke kwadratowa.
* Przy uzyciu klucza odkrecic¢ srube M8 i zdja¢ nasadke pierscieniowg.
» Zdemontowac przednie wsporniki.

WIERCENIE POZOSTALYCH OTWOROW.

@ Nie wierci¢ przez szyny.

Zdemontowac szyny z pojazdu i odstawi¢ je na bok.

B. Uzy¢ ogranicznik gtebokosci wiercenia, aby ustawi¢ gtebokosé

i upewnij sie, ze przekracza 1/4” (6,35 mm) poza ogranicznik
gtebokosci wiercenia.

Wywierci¢ pozostate otwory od zewnatrz pojazdu, gdzie oznaczono
miejsca otworow w kroku 11.

D. Ostroznie wyczysci¢ zanieczyszczenia z wiercenia.

@ MONTAZ PRZELOTEK.

W kazdym otworze zamontowa¢ gumowe przelotki od spodu szyn.
PONOWNY MONTAZ PRZEDNICH WSPORNIKOW
WEWNETRZNYCH.

Okresli¢ lewy przedni wspornik wewnetrzny poprzez znalezienie ikony

SFL”.

B. Po lewej stronie nalezy umiesci¢ lewy przedni wspornik wewnetrzny na
gornej czesci patgka bezpieczenstwa (i ostony pataka bezpieczenstwa)
w miejscu, gdzie znajduje sig¢ wyrazne wyciecie w ostonie patgka
bezpieczenstwa. Umiesci¢ nakretke w kolumnie, w otworze patgka
bezpieczenstwa. UWAGA: Nalezy pociggna¢ ostone patgka
bezpieczenstwa w miejscu wyciecia, aby uzyskaé¢ dostep do otworu w
pataku.

C. Wiozy¢ nasadke pierécieniowg i Srube M8 w dolny otwor patgka
bezpieczenstwa poprzez pokazane wyciecie.

D. Wkreci¢ srube M8 do wstepnie zamontowanej nakretki i dokreci¢
Srube M8 na tyle, aby utrzymata prawg kolumne na miejscu, ale wcigz
umozliwiata regulacje gornej ptyty w ptaszczyznie boczne;j.

E. Upewnic sig, ze wspornik szyny jest wyregulowany tak, aby ustawi¢ go
réwno z otworami.

F. Dokreci¢ srube, ale pozostawi¢ jg nieznacznie luzng. Ostateczne
dokrecenie bedzie mie¢ miejsce po catkowitym zainstalowaniu petnego
osprzetu szyny.

G. Powtdrzy¢ czynnosci po prawej stronie.

UWAGA: Uzywany jest tylko tylny otwor.

C.

A.

In

struction #1036217D-27/40




4 N\ [ )
NORSK POLSKI
@ INSTALLER SKINNENE PA NYTT. @ PONOWNY MONTAZ SZYN.
» Pafer en liten perle med silikonforsegling rundt hullene i taket. » Zastosowac niewielkg ilo$¢ uszczelniacza silikonowego wokot otworow
» Fest skinnene ved a tre 10 M5-bolter med firkantmuttere gjennom w dachu.
skinnene. For boltene som ikke gar inn i den innvendige statten, » Ponownie zamontowa¢ szyny poprzez wkrecenie 10 srub M5 z
bruker du 6 hettemuttere til & feste boltene som vist. nakretkami kwadratowymi w szynach. W przypadku $rub, ktore nie
+ |kke stram boltene helt til enna. wchodzg do wewnetrznego wspornika uzy¢ 6 nakretek kotpakowych,
MERK: Firkantskiven pa de 4 endestykkene ma skyves delvis under aby zabezpieczy¢ $ruby jak pokazano na rysunku.
endestykket for at hullene skal rettstilles og boltene settes inn. » Nie dokrecac catkowicie $rub.
INSTALLER DE NEDRE BRAKETTENE. UWAGA: Podktadki kwadratowe w 4 miejscach zaslepek korncowych muszg
zostac czesciowo wecisniete pod zaslepke koncowa, aby ustawic je réwno z
Bruk skif kel | llere 2 M6-bol q g otworami i zamontowac S$ruby.
 Bruk skiftengkkelen til & installere -bolter gjennom den nedre ; <
braketten inn i de gjengede hullene pa velteburet for a feste braketten G MONTAZ DOLNYCH WSPORNIKOW.
til velteburet. Stram fullstendig til 5 Nm.
* Gjenta for hgyre side. « Uzywaijac klucza zamontowaé 2 $ruby M6 przechodzace przez dolny
wspornik do otworéw gwintowanych klatki bezpieczenstwa, aby
@ INSTALLER DE INNVENDIGE STOTTENE BAK PA NYTT. zamocowac wspornik do klatki. Catkowicie dokrgci¢é momentem 5 Nm.
o o ) ) * Powtdrzy¢ czynnosci po prawe;j stronie.
A. Sorg fo!' a orientere .det avre kuleehuset i riktig .retn.mg og |ns°taller 2 M5- MONTAZ TYLNYCH WSPORNIKOW WEWNETRZNYCH.
bolter gjennom de gjenveerende apne hullene i skinnen for & feste den
bakre innvendige statten til taket. Stram til 3 Nm. MERK: Dette trinnet
blir enklere hvis du far en annen til a hjelpe deg. A. Upewniajac sie, ze gérna ostona przegubu jest ustawiona w
RIKTIG mjp FORAN odpowiednim kierunku, zamontowac¢ 2 sruby M5 przechodzgce przez
GALT mp FORAN pozostate wolne otwory w szynie, aby zamocowac tylny wspornik
B. Bruk en 17 mm apen skiftengkkel til & lgsne lasemutteren pa den wewnetrzny do dachu. Dokregci¢ momentem 3 Nm. UWAGA: Pomoc
bakre innvendige stottens stag. Snu staget for hand for a justere den drugiej osoby zdecydowanie utatwi wykonanie tego etapu.
nedre delen av den innvendige statten opp eller ned slik at hullene er PRAWIDLOWO mp PRZOD
pa linje med hullene den nedre braketten du installerte i trinn 17. Hold NIEPRAWIDLOWO mp PRZOD
om ngdvendig en 10 mm apen skiftengkkel pa det gvre kuleleddet nar B. Uzywajgc klucza oczkowo-ptaskiego 17 mm poluzowac przeciwnakretke
du roterer staget. Stram lasemutteren igjen. na tylnej wewnetrznej rozpoérce wspornika. Obrdéci¢ rozpérke
lasemutter — recznie, aby dopasowac dolng cze$¢ wewnetrznego wspornika do
otworéw w dolnym wsporniku, ktéry zainstalowano w kroku 17. W
C. Festden bakre innvendige stetten pa fgrersiden til den nedre razie potrzeby przytrzymac klucz oczkowo-ptaski 10 mm na gérnym
braketten ved a installere 2 korte M8-bolter. Bruk skiftengkkelen og przegubie kulowym podczas obracania rozpdérki. Ponownie dokreci¢
stram boltene jevnt til 5 Nm. przeciwnakretke.
D. Gijenta for den bakre stgtten pa hgyre side. przeciwnakretka ——_
@ STRAM M5-BOLTENE HELT TIL. C. Zamocowac tylny wewnetrzny wspornik po stronie kierowcy do dolnego
wspornika poprzez wkrecenie 2 kroétkich srub M8. Uzywajac klucza,
Bruk skiftengkkelen til & stramme alle 14 M5-boltene som fester skinnen, til rowno i catkowicie dokreci¢ sruby momentem 5 Nm.
3 Nm. D. Powtorzy¢ czynnosci dla wspornika z prawej strony.
@ STRAM M8-BOLTENE HELT TIL. @ CALKOWICIE DOKRECIC SRUBY M5.
Bruk skiftengkkelen til & stramme begge M8-boltene som fester de fremre Uzywaijac klucza dokrecié wszystkie 14 $rub M5 zabezpieczajgcych szyne
innvendige stattene, til 10 Nm. momentem 3 Nm.
LOSNE VELTEBURETS DEKKE OG INSTALLER DET MYE CALKOWICIE DOKRECIC $RUBY MS8.
DEKKET.
A. Losne velteburets dekke som du apnet i trinn 2 s& langt det kan ga. Uzywajac klucza catkowicie dokreci¢ obie $ruby M8 zabezpieczajace
B. Pakk det myke dekket rundt det synlige tarnet, og fest det med krok- przednie wewnet[zne wsporniki momentem 10 Nm. i
og lokkefestene. @ ZASUNAC OSLONE KLATKI BEZPIECZENSTWA |
@ INSTALLER HOYTTALERSKONSOLLEN IGJEN. ZAINSTALOWAC MIEKKA POKRYWE.
A. Maksymalnie zasung¢ ostone klatki bezpieczenstwa, ktorg rozsuniete
Fa hjelp fra en annen person og lgft hgyttalerenheten opp til taket og w kroku 2.
plugg inn kontakten du koblet fra i trinn 1. Bruk en 10 mm pipengkkel til & B. Owing¢ miekka ostone wokét odstonietej kolumny i zabezpieczy¢ jg
installere de 6 boltene du fijernet i trinn 1. Sett pa knottene igjen ved a vri elementami ztgcznymi na rzep.
dem med klokken til de sitter helt pa plass. @ PONOWNY MONTAZ KONSOLI GLOSNIKOW.
Przy pomocy drugiej osoby podnies¢ zespét gtosnika pod dach i podtgczyé
wtyczke roztgczong w kroku 1. Uzy¢ klucza nasadowego 10 mm do
przykrecenia 6 srub odkreconych w kroku 1. Zamontowaé pokretta poprzez
wkrecenie ich zgodnie z ruchem wskazéwek zegar, az zostang catkowicie
osadzone.
- . J

Instruction #1036217D-28/40




( VIKTIGE ADVARSLER )

( WAZNE OSTRZEZENIA )

Stativinstallasjon
Utilstrekkelig sikret last og feilmonterte takstativer og tilbehgrsstativer kan

lasne under kjering og forarsake en alvorlig ulykke! Derfor ma installasjon,
handtering og bruk utferes i henhold til produkt- og kjgretayanvisningene.

I tillegg til disse instruksjonene ma du se gjennom monteringsanvisningen for
takstativet og bruksanvisningen for kjgretoyet.

Disse instruksjonene skal oppbevares sammen med kjoretayets bruksanvis-
ning og veere i kjgretayet nar det er i bruk og under transport.

For din egen sikkerhet ma du kun bruke takstativ som er godkjent for bruk
med kjgretoyet ditt.

For takstativer som ikke spesifiserer avstand mellom fremre og bakre
tverrstang, skal avstanden vaere minst 700 mm eller sa stor som mulig. Veer
oppmerksom pa at endringer (som ekstra borehull) pa tilbehgrsstativets feste-
system ikke er tillatt.

Sjekk at festeutstyr og last sitter godt og fungerer som tiltenk:

. For starten av alle turer.

. Etter & ha kjort en kort avstand etter installasjon av stativ eller last.

. Med jevne mellomrom pa lengre reiser.

. Oftere i ulendt terreng.

. Etter avbrudd i en reise der kjgretoyet ble forlatt uten tilsyn (sjekk for
skader pa grunn av inngrep utenfra).

Stativlasting
Ikke overskrid den maksimale lasten som er spesifisert for takstativet, tilbe-

hgrsstativet eller den maksimale lasten anbefalt av kjgreteyprodusenten.
Maks. taklast = vekten av takstativet + vekten av tilbehgrsstativer + vekten av
lasten.

Last skal veere jevnt fordelt med lavest mulig tyngdepunkt.

Lasten skal ikke strekke seg vesentlig utover takstativets lasteflate.

Kigring og forskrifter
Kjerehastigheten ma veere tilpasset lasten som transporteres, og offisielle

fartsgrenser. Ved fraveer av fartsgrenser anbefaler vi en maksimal hastighet
pa 130 kmft.

Ved transport av last ma kjeretgyets hastighet ta hensyn til alle forhold, som
veiens tilstand, veibanen, trafikkforhold, vind osv. Kjgretgyets handtering,
svinging, bremsing og felsomhet for sidevind endres ved bruk med taklast.

Hvis dette produktet er terrengsertifisert, er det designet og beregnet for bruk
pa skogsveier, adkomstveier eller andre ikke-tekniske terreng i moderate
hastigheter. Det skal ikke brukes til rock-crawling, hopping, gjgrmekjaring eller
andre tekniske terreng. Nar du bruker terrengsertifiserte produkter med ikke-
terrengsertifiserte produkter, ma du alltid felge advarslene og restriksjonene
som er angitt i instruksjonene for ikke-terrengsertifiserte produkter.

Vedlikehold

Tilbehgrsstativet skal rengjeres og vedlikeholdes ngye, spesielt i vinter-
manedene. Bruk kun en lgsning av vann og standard bilvaskemiddel uten
alkohol, blekemiddel eller ammoniumtilsetninger.

Av hensyn til drivstoffakonomi og andre trafikanters sikkerhet skal tilbe-
hegrsstativet og takstativet fiernes nar det ikke er i bruk.

Inspiser tilbehgrsstativet for skader med jevne mellomrom. Erstatt tapte,
skadde eller slitte deler. Bruk kun originale reservedeler fra en lagerspesialist,
forhandler eller produsent.

Endringer som gjgres pa takstativene og tilbehgrsstativene, samt bruk av
andre reservedeler eller tilbehgr enn det som er levert av produsenten, vil
fare til bortfall av produsentens garanti og ansvar for materielle skader eller
ulykker. Folg disse instruksjonene ngye, og bruk kun de originale delene som
medfelger.

For a kunne erstatte tapte eller defekte ngkler ber vi dere notere las- og ngk-
kelnumrene nedenfor og registrere dem pa www.yakima.com.

- J

Montaz stelaza

Niewtasciwie zabezpieczone tadunki i nieprawidtowo zamontowane bagazniki da-
chowe czy akcesoria bagaznikéw mogg poluzowac sie¢ podczas podrézy i spowodowaé
powazne wypadki! Dlatego tez montaz, obstuga i eksploatacja muszg by¢ wykonane
zgodnie z instrukcjami produktu i pojazdu.

Oprécz wymienionych instrukcji nalezy zapoznac sie z instrukcjami montazu bagaznika
dachowego oraz instrukcjg obstugi pojazdu.

Instrukcje te nalezy przechowywaé wraz z instrukcjg obstugi pojazdu i przewozone w
pojezdzie podczas podrozy.

Dla witasnego bezpieczenstwa nalezy uzywac¢ bagaznikéw dachowych dopuszczonych
do uzywania z danym pojazdem.

W przypadku bagaznikéw dachowych, dla ktérych nie okreslono odlegtosci pomiedzy
przednig a tylng poprzeczka, odlegto$¢ ta powinna wynosi¢ co najmniej 700 mm lub po-
winna by¢ tak duza, jak to mozliwe. Nalezy pamieta¢, ze zmiany (np. dodatkowe otworu)
systemu montazu akcesoriow bagaznika nie sg dopuszczalne.

Nalezy sprawdzi¢ osprzet montazowy i tadunek pod katem precyzyjnego dopasowania i
funkcjonalnosci:

. Przed rozpoczgciem dowolnej podrézy.

. Po przejechaniu niewielkiej odlegto$ci po zamontowaniu bagaznika lub fadunku.
. W regularnych odstepach czasu w przypadku dtuzszych podrézy.

. Czesciej podczas jazdy w nierdwnym terenie.

. Po przerwie w podrézy, w trakcie ktérej pojazd zostat pozostawiony bez nad-

zoru (nalezy sprawdzi¢ pod katem uszkodzen spowodowanych dziataniami
zewnetrznymi).

Zatadunek bagaznika

Nie wolno przekracza¢ maksymalnego obcigzenia okreslonego dla bagaznika dachowe-
go, bagaznika na akcesoria, ani maksymalnego obcigzenia zalecane przez producenta
pojazdu.

Maks. obcigzenia dachu = masa bagaznika dachowego + masa bagaznikéw na akceso-
ria + masa tadunku

tadunek powinien by¢ réwno roztozony z zachowaniem mozliwie najnizszego $rodka
ciezkosci.

tadunek nie powinien znaczgco wystawaé poza powierzchnie zatadunkowa bagaznika
dachowego.

Jada pojazdem i przepisy

Predkos$¢ jazdy powinna by¢ dostosowana do przewozonego tadunku i oficjalnych
ograniczen predkosci. W przypadku braku jakichkolwiek ograniczen, zalecamy ogranic-
zenie maksymalnej predkosci do 80 mph (130 km/h).

Podczas transportowania jakiegokolwiek tadunku w predkosci pojazdu nalezy uwzgledni¢
wszelkie warunki, takie jak stan drogi, nawierzchnig, ruch uliczny, wiatr itp. Prowadzenie
pojazdu, zakrety, hamowanie i podatno$¢ na boczny wiatr zmienig sie po umieszczeniu
tadunku na bagazniku.

Jesli ten produkt posiada certyfikat do jazdy w terenie, zostat zaprojektowany i
przeznaczony jest do uzytku na drogach lesnych, drogach dojazdowych lub innych niz
techniczny teren przy umiarkowanych predkosciach. Nie jest przeznaczony do jazdy po
skatach, skokdw, jazdy po bagnach, czy innych technicznych odcinkéw jazdy terenowej.
Podczas korzystania z produktéw certyfikowanych do jazdy w ternie z produktami
nieposiadajgcymi certyfikatu do jazdy terenowej nalezy zawsze przestrzegac ostrzezen i
ograniczen okreslonych w instrukcjach produktéw bez certyfikatu do jazdy terenowe;j.

Konserwacja.

Bagaznik na akcesoria nalezy doktadnie czysci¢ i konserwowac, zwtaszcza w trakcie
miesiecy zimowych. Uzywac tylko roztworu wody i standardowego ptynu do mycia samo-
chodu bez dodatku alkoholu, wybielaczy czy dodatkéw amonu.

Z uwagi na oszczedno$¢ paliwa i bezpieczenstwo innych uzytkownikéw drég bagazniki
na akcesoria i dachowy powinny by¢ demontowane, gdy nie sg uzywane.

Okresowo sprawdza¢ bagaznik na akcesoria pod katem uszkodzen. Wymieni¢ zgubione,
uszkodzone lub zuzyte czesci. Uzywac tylko oryginalnych czesci zamiennych pozyski-
wanych w specjalistycznych sklepach, u dealeréw czy u producenta.

Wszelkie zmiany wprowadzone w bagaznikach dachowych i na akcesoria, jak réwniez
wykorzystywanie czesci zamiennych lub akcesoriéw innych niz dostarczone przez pro-
ducenta spowoduje wygasniecie gwarancji producenta i poniesienie odpowiedzialnosci
za wszelkie szkody materialne i wypadki. Nalezy przestrzegac¢ niniejszych instrukcji w

kazdym szczegdle i uzywac tylko oryginalnych dostarczonych czesci.

W celu wymiany jakichkolwiek zgubionych lub wadliwych kluczy, nalezy zapisa¢ ponizsze
numery zamkoéw oraz kluczy i zarejestrowac je na stronie www.yakima.com.

Instruction #1036217D-29/40




tampas das extremidades|
do suporte dianteiro (4X)

ﬂ parafuso M8 (2X)

ﬂ parafuso curto M8 (4X)

s = N - N
PORTUGUES PYCCKMM
( CONTEUDO N COLEPXAHVE A
n calha (2X) n anilha (14X) n porca de capa (6X) n PEVnuHT (2 WrT.) n npoknagka (14 wr.) n fé)nna;mosaﬂ ravika
wWT.
| 4 [ashaiig | 5_pesieheitaly I e cieniero et | 4 | B e

n 6onT M8 (2 wr.)

ﬂ KopoTkuit 6onT M8 (4 wr.) n TOpLEBbIE KPLILLIKN NepeaHero

KPOHLITEHa (4 WT.)

RETIRAR A CONSOLA DOS ALTIFALANTES.

Rode para retirar os botdes da consola dos altifalantes. Com uma chave
de boca-luneta de 10 mm, retire os 6 parafusos que fixam a consola dos
altifalantes. Desligue o conetor dos fios localizado no lado direito do veiculo
e, em seguida, retire a consola dos altifalantes do veiculo.

9 ABRIR O FECHO DAS CAPAS DA GAIOLA DE PROTEGAO.

Abra o fecho das capas da gaiola de protegéo nos pilares mais recuados.
e REMOVER O SUPORTE DA CABLAGEM.

Puxe cuidadosamente o suporte de plastico da cablagem do lado direito da
barra estabilizadora traseira. NOTA: Podera ser necessaria uma ferramenta
de remogao de plastico ou um alicate de pontas.

INSTALAR E REGULAR O SUPORTE INTERIOR DIANTEIRO
ESQUERDO.
A.
B.

Identifique o suporte interior dianteiro esquerdo localizando o icone “FL”

No lado esquerdo do veiculo, coloque o suporte interior dianteiro esquerdo
sobre a barra estabilizadora superior (e sobre a capa da barra estabilizadora)
no local onde existe um recorte na capa da barra estabilizadora. Alinhe a porca
na torre com o orificio na barra estabilizadora. NOTA: E necessario puxar

a capa da barra estabilizadora no recorte para aceder ao orificio da barra
estabilizadora.

C. Insira o casquilho e o parafuso M8 no orificio inferior da barra de protegao
através do recorte, como mostrado.

D. Aparafuse o parafuso M8 na porca pré-instalada e aperte o parafuso M8 o
suficiente para manter o suporte interior dianteiro esquerdo no lugar, mas ainda
permitir que a placa superior seja ajustada lateralmente.

E. Certifiqgue-se de que a calha do suporte esta ajustada de modo a ficar centrada
na ranhura do tejadilho.

F.  Utilizando a chave Allen, aperte o parafuso até ficar bem apertado.

G. Repita o procedimento para o lado do passageiro.

NOTA: Apenas ¢€ utilizado o orificio traseiro da torre.

e FIXAR OS SUPORTES DIANTEIROS CONTRA O TEJADILHO.

* Empurre a secgéo superior do suporte interior dianteiro esquerdo para
cima até que figue firmemente em contacto com o tejadilho. Apertar
os parafusos de regulacéo até 5 Nm com a chave Allen.

* Repita o procedimento para o lado do passageiro.

PERFURAR APENAS OS ORIFiCIOS MAIS RECUADOS
PARA OS SUPORTES ESQUERDO E DIREITO.

» Utilizando o dispositivo de fixagdo da broca como mostrado, faga
um orificio de 1/4” através do orificio traseiro do suporte e através
do tejadilho a partir do interior do veiculo. N&o perfure os orificios
dianteiros.

* Repita o procedimento para o lado esquerdo do veiculo.

orificio traseiro ——_ dianteira do veiculo »

m capa flexivel (2X) m casquilho (2X) m porca quadrada (14X) m MSArKoe NokpbIThe (2 Wr.) m MaHxeTa (2 WT.) Ejlf),qpaTHaﬂ raiika (14
m parafuso M6 (4X) m suporte traseiro (2X) m apoio inferior (2X) m 6onT M6 (4 wr.) m ?Za;il:i:)ﬁ KPOHLUTENH HLUI/.II.)IO;HVIVI KPOHLUTENH (2
silicone (1X) CUMUKOH (1 TOBUK)

3 (a3 )
(" FERRAMENTAS NECESSARIAS: N HEOBXOAMMBIE MHCTPYMEHTbI: )
n berbequim (1X) n broca de 4" (1X) ﬁ?;va)(é;: caixa de 10 n apenb (1 wT.) n ceeprno ¥4 (1 wt.) '(I'A]OFI)JIJ.!?)BI:IVI Koy Ha 10 Mm
n caneta tipo marcador (1X) B fita métrica (1X) ?gar\;]i]dg)té?ca-luneta de n mapkep (1 wrt.) B pynetka (1 wr.) u ggtal‘;H'aI'\l;I {?ej:s.m Koy

7 chave de boca-luneta de 06bIYHbIN Tae4HbIN KIoY
\B 10 mm (1X Y, \= Ha 10 Mm (1 wT.) Y,
(" FERRAMENTA INCLUIDA: N WHCTPYMEHTbI, BXOASILUME B KOMMNEKT: A
limitador d fundidad have Allen (2X 7 2w
\n (I?’)]é)a or de profundidade n chave Allen (2X) ) \ E){pj:l;IHMTenb apenun n raeyHbIn Koy (2 LWT.) )
(" CAPACIDADE DE CARGA N [OMYCTUMAS HATPY3KA )
\330 Ibs (150 kg) maximo em estrada ou em todo-o-terreno. ) Q/laKCVIMyM 150 kr (330 cyHTOB) Ha OBbIYHLIX AOpOrax unu Ha 6e3,qopo>|<be)

- /Nl

CHUMUTE KOHCOJb AKYCTUYECKOW CUCTEMbI.

MoBepHUTE, UTOObLI CHATL KHOMKM-3arNyLUKN C KOHCOMW aKyCTUYeCcKomn
cuctembl. C MOMOLLLbIO TOPLOBOTO Krtova Ha 10 MM oTBUHTUTE 6 GonToB
KpEenmneHusi KOHCOMNW akycTUYecKon cuctembl. PaccoeamHuTe pasbem
NPOBOAKM, PacMoONOXEHHbIN C MPaBOW CTOPOHbI aBTOMOOUNS, 3aTeEM
CHUMUTE C MaLUUHbI KOHCOIb aKyCTUYECKOWN CUCTEMBI.

PACCTEMHUTE «MOJTHUIO» MOKPbITUX 3ALLUTHOIO
KAPKACA.

PaccterHute «MornHmio» NOKPbITUS 3aLLMTHOIO Kapkaca 3aHUX CTOEK.
WU3BNEKUTE OEPXATEJIb XTI'YTA ANIEKTPOMNPOBOAKWU.

00

AKKypaTHO M3BMEKUTE NIacTMacCoOBbIN AepXKaTenb XXryTa aneKTponpoBOAKY
13 NpaBon YacTu 3agHero 3awumTHoro 6pyca. MPUMEYAHUE. Ons

3TOro MOXET NOHaZ0bUTLCSI NNAaCcTMACCOBbIV PbIYAXXOK UM OCTPOHOCHIE
nnockorybubl.

YCTAHOBUTE U OTPEFVJ'[MPYIZTE NEBbIVW NEPEOHUNA
BHYTPEHHUM KPOHLUTEWH.

BosbmuTe nepeaHnin NeBbI BHYTPEHHUI KPOHLUTENH CO 3HAYKOM «FL».

C neBoW CTOPOHbI aBTOMOOUIISI pacnonoXxuTe nepeaHuii nesbin

BHYTPEHHUIA KPOHLUTENH Haj BEPXHUM 3aLLUTHBIM GPYCOM (M MOKpbITUEM

6pyca) B MecTe, rae UMeeTcs Bbipe3 B MOKPbITUM 3amUTHOro 6pyca.

CoBmecTuTe raiky ¢ oTBepcTmem B 3awwmtHom 6pyce. MPUMEYAHUE:

Bam HyxHO NoaTAHYTL NOKpbITUE Bpyca 3a Bblpes Ans f4ocTyna K

oTBepcTuio B Gpyce.

C. BcraBbre maHxeTy 1 6onT M8 B HUXXHEe OTBEpCTUE 3alumMTHOro Gpyca
CKBO3b BbIpE3, Kak MoKa3aHO Ha PUCYHKe.

D. 3aBuHTMTE GonT M8 B paHee yCTaHOBMEHHYIO raiiky u 3atsaHute 6ont M8 ¢
[0CTaTOYHbIM YCUIMEM AN1S yAepXXaHUsi Ha MecTe nNepeaHero BHyTPeHHero
KPOHLUTEWMHA, HO C BO3MOXXHOCTbIO BOKOBOW peryrnmpoBKU BEpXHEN
NNacTUHbI.

E. Y6eguTecb, YTO PENNVHI KPOHLUTENHA OTPErynMpoBaH Tak, YTO HaxoauTCst
No LEHTPY BbIEMKY B KpbILLE.

F. C nomouibio rae4yHoro kitova 3aTsaHuTe 6onT Ao ynopa.

G. [loBTOpWTE 3TN AENCTBNSA CO CTOPOHBI Maccaxmpa.

MPUMEYAHUE. Vcnonb3ayeTcs TONbKO 3agHee OTBEPCTUE CTONKM.

e 3AKPEMUTE NEPEQHUE KPOHLWTEWHbI HA KPbILLE.

=l

o>

*+ [MoATONKHUTE BEPXHIO YacTb NEPEAHEro NEBOr0 BHYTPEHHETO
KPOHLUTENHA BBEPX [0 NIIOTHOTO KOHTaKTa C Kpblllen. 3aTaHute
perynnpoBoYHble 6ONTbI raeyHbIM KI4YOM € yeunuem Ao 5 Hwm.

+ [loBTOpWTE 3TN AENCTBUSI CO CTOPOHbI Naccaxwupa.

MPOCBEPIIUTE TOJIbKO NOCNEAHUE 3AOHUE
OTBEPCTUA ANA NEBOIO U NMPABOIO KPOHLUTEUHOB.

» C nomoLLpblo KOMMNIEKTa Apenu, Kak NoKkazaHo Ha PUCYHKE, U3HYTPU
aBTOMOOUNA NpocBepnuTe oTBepcTue 1/4” ckBO3b 3aHee OTBEpCTME
KPOHLUTENHA 1 CKBO3b KpbiLLy. He cBepnuTe nepegHve oTBEpCTUS.

+ [NoBTOpUTE 3TV AENCTBUSI C NNEBOW CTOPOHBI aBTOMOOUNS.

3afHee OTBEpPCTNE ——_ nepefHssi YacTb aBTOMOGMNA »

J

Instruction #1036217D-30/40




( PORTUGUES

~

PYCCKUH

o COLOCAR AS CALHAS.

Localize a seta na parte superior das calhas. Coloque as calhas no
tejadilho orientadas com a seta a apontar para a dianteira do Jeep.
Encontre os primeiros indicadores de orificio e alinhe-os com os orificios
efetuados no passo anterior.

INSTALAR AS TAMPAS DAS EXTREMIDADES DO SUPORTE
DIANTEIRO.

Instale 2 tampas de extremidade em cada suporte interior dianteiro,
pressionando-as firmemente no lugar até estarem completamente
encaixadas.

0 INSTALAR AS FERRAGENS.

do tejadilho e da tampa da extremidade do suporte interior dianteiro.
Aperte até ficar bem apertado, mas nao aperte totalmente.
« Repita para o outro lado.

@ ALINHAR AS CALHAS.

Tire as medidas entre as calhas para que estas fiquem igualmente
espacadas. Em seguida, tire as medidas na diagonal para garantir que as
calhas estéo alinhadas. Verifiqgue novamente as suas medidas e avance
para o passo seguinte.

m MARCAR A LOCALIZAGAO DOS ORIFICIOS.

Utilizando um marcador permanente, marque a localizagdo de cada um
dos restantes orificios ndo perfurados no exterior do tejadilho, utilizando as
calhas como guia.

@ REMOVER OS SUPORTES INTERIORES DIANTEIROS.

+ Utilizando a chave Allen, retire o parafuso M5 e a anilha quadrada.
» Utilizando a chave Allen, retire o parafuso M8 e o caixilho.
» Retire os suportes dianteiros.

@ FAZER OS RESTANTES ORIFiCIOS.

@ Nao perfure as calhas.

A. Retire as calhas do veiculo e coloque-as de lado.

B. Utilize o limitador de perfuracédo para definir a profundidade da
perfuracéo, de modo a garantir que esta se estende cerca de 1/4”
(6,35 mm) para além do limitador de perfuracéo.

C. Faga os restantes orificios a partir do exterior do veiculo, nos locais
onde marcou a respetiva localizagéo no passo 11.

D. Remova cuidadosamente os residuos da perfuragdo com uma
escova.

@ INSTALAR AS ANILHAS.

@ REINSTALAR OS SUPORTES INTERIORES DIANTEIROS.

A. Identifique o suporte interior dianteiro esquerdo localizando o icone
“FL”.

B. No lado esquerdo, coloque o suporte interior dianteiro esquerdo
sobre a barra estabilizadora superior (e sobre a capa da barra
estabilizadora) no local onde existe um recorte evidente na capa
da barra estabilizadora. Alinhe a porca na torre com o orificio
na barra estabilizadora. NOTA: E necessario puxar a capa da
barra estabilizadora no recorte para aceder ao orificio da barra
estabilizadora.

C. Insira o casquilho e o parafuso M8 no orificio inferior da barra de
protecéo através do recorte, como mostrado.

D. Aparafuse o parafuso M8 na porca pré-instalada e aperte o parafuso
M8 o suficiente para manter a torre dianteira no lugar, mas ainda
permitir que a placa superior seja ajustada lateralmente.

E. Certifique-se de que a calha do suporte esta ajustada de modo a ficar
alinhada com os orificios perfurados.

F. Aperte o parafuso mas deixe-o ligeiramente desapertado. O aperto
final sera efetuado depois de todas as ferragens da calha estarem
completamente instaladas.

G. Repitao procedlmento para o lado direito.

NOTA: Apenas ¢ utilizado o orificio traseiro.

\

* Aparafuse um parafuso M5 através de uma anilha quadrada, da calha,

Instale uma anilha de borracha na parte inferior das calhas em cada orificio.

o YCTAHOBUTE PEWITUHT .

Hangute cTpenky ¢ BepxHeln CTOPOHbI PENNINHIOB. YCTaHOBUTE PEWMVHIN Ha
Kpbllle Takum 06pasom, YToObl CTpenka ykasblBana Ha nepefHIo CTOPOHY
aBTOMOOUNSA. Hangute ykasatenv nepBoro 0TBEPCTUSi U COBMECTUTE 3TU
OTBEPCTUSI C OTBEPCTUSIMU, KOTOPbIE Bbl MPOCBEPNUNN Ha NpeablayLlem
ware.
YCTAHOBUTE TOPLEBbIE KPbILWKW NEPEOHEIO
KPOHLUTEMHA.

YcTaHoBWTE 2 TOpLEBbIE 3arMyLUKN Ha KaXabl NepeHUin BHYTPEHHWI
KPOHLUTENH, NAOTHO NPUXaB UX MO MECTY A0 MOSHON NOCafKu.

o YCTAHOBWUTE KPEMEX.

» 3aBuHTUTE 60nT M5 CKBO3b KBagpaTHYIO rariky, PeNnvHI, Kpbilly 1 B
TOpLEBYIO 3arnyLLKy NepefHero BHyTPEHHErO KpoHLLTenHa. 3aTaHute
60NnT NNOTHO, HO HE A0 KOHLA.

» [loBTOpPUTE 3TV AENCTBUS ANA APYror CTOPOHbI.

@ YCTAHOBUTE PEANIUHIX NOA NPAMbIM YIIOM.

MN3mepbTe paccTosiHie Mexay peirnvHramMmu, 4Tobbl OHU HAXOAWMWCH Ha
OLVHAKOBOM yAarneHwun apyr ot Apyra. 3atem uamepbre paccTosiHue no
AnaroHanu, 4tobbl y6eamTbesi B NPSIMOYrOfIbHOM MO3ULMOHMPOBaHNM
PEennUHroB. BeINONHWUTE N3MepeHUst ABaXabl U NepenauTe K cregyoemy
aTany.

m OTMETBLTE MECTA ANl OTBEPCTUN.

C nomoLLbio HECMbIBAEMOTO Mapkepa OTMETLTE NOSIOKEHWE AN KaXa0ro
OCTaBLLErocsi He NPOCBEPEHHOMO OTBEPCTUS Ha Kpbille, UCTIONb3Yst
PEVNUHIN B KA4YEeCTBE HarnpaBnsoLLmX.

@ CHUMWUTE NEPEOHUE BHYTPEHHUE KPOHLUTEWHbI.

» C nomolLLpblo raeqyHoro Kntoya nssneknte 6ont M5 n kBagpartHyto raviky.
+ C nomoLLbto raeqHoro knroya naenekute 6ont M8 1 maHxery.
* CHuMWTe nepegHue KPOHLUTENHDI.

@ NMPOCBEPJINTE OCTABLUMECA OTBEPCTUA.

@ He cBepnuTe ckBO3b PENNNHIW.

CHVMWTE PeVinmMHI C MaLLUHBI U OTNOXWUTE UX B CTOPOHY.
Mcnonb3yite orpaHnuntens gpenu, 4tobbl 3agath rmyouHy
cBepreHus, ybeanBLINCh, YTO CBEPIO BLICTYNAET U3 OrpaHnunTens
Apenu npuMepHo Ha 6,35 mm (1/4”).

MpoceepnuTe ocTaBLUMECS OTBEPCTUSA C HAPY>KHON CTOPOHbI
aBTOMOOUNSA B MecTax, rae Bbl OTMETUIN X MapkepoMm Ha ware 11.
D. AkkypaTHO CMaxHWTe LLETKOWM CTPYXKY OT CBEPEHNS.

YCTAHOBWUTE NMPOKNAOKW.

w >

o

YcTaHOBUTE Pe3NHOBYH NPOKNAAKY B KaXA0e OTBEPCTUE C HUXKHEN CTOPOHbI
PEVIMMHIOB.

CHOBA YCTAHOBUTE NEPEAHUE BHYTPEHHUE
KPOHLWITEWHDI.

A. Bo3sbmuTe nepegHuin neBbl BHYTPEHHUIN KPOHLUTENH CO 3HaYKoM «FLy.

B. C neBoW CTOPOHbI aBTOMOBWIA pacnonoxuTe nepeaHnii Nnesbii
BHYTPEHHWI KPOHLUTENH HaZ BEPXHUM 3alLUTHLIM Bpycom (1 ero
MOKPbITUEM) B MECTE, A€ UMEETCHA 3aMETHbIV Bblpe3 B MOKPbITUN
6pyca. CoBmecTuTe raviky ¢ otBepctmem B 6pyce. NMPYMEYAHUE.
Bam HyxHO noATAHYTb MOKpbITME Bpyca 3a Bbipe3 And AocTyna K
oTBepcTuio B bpyce.

C. Bcrabre maHxeTy 1 6onT M8 B HMXHee oTBepcTue 6pyca yepes
BbIpe3, Kak NoKa3aHO Ha PUCYHKe.

D. 3aBuHTUTE 6ONT M8 B paHee yCTaHOBMNEHHYIO raiky v 3ataHuTe 6ont
M8 ¢ gocTaTouHbIM ycunvem Ans yaepxaHus Ha Mecte nepenHen
CTOWKM, HO C BO3MOXHOCTbIO OOKOBOW PeryrnmpoBK/ BEPXHEN MNacTUHbI.

E. Yb6eaouTech, YTO PENNUHI KPOHLUTENHA OTPEryNNMpPOBaH Tak, YTo
COBMELLEH C NPOCBEPIIEHHBIMY BaMW OTBEPCTUSMMU.

F. 3atanuTte 60nT, HO OCTaBbTe €ro crnerka ocrnabneHHbIM.
OkoHuaTenbHoe 3aTarnBaHne NPon3onaeT nocre TOoro, Kak BeCb
Kpenex pevinuHra 6yaeT yCTaHOBMEH NOMHOCTHIO.

G. [loBTOpUTE 3TN AEWCTBMSA AN NPABON CTOPOHbI.

NMPUMEYAHUE. Ucnonb3yeTtcsa TonNbKo 3agHee oTBepcTume.

Instruction #1036217D-31/40




( PORTUGUES

( PYCCKUM h

@ REINSTALAR AS CALHAS.

» Apliqgue uma pequena camada de vedante de silicone a volta dos
orificios do tejadilho.

* Reinstale as calhas aparafusando 10 parafusos M5 com porcas
quadradas através das calhas. Para os parafusos que n&o séao
utilizados no suporte interior, utilize 6 porcas de capa para fixar os
parafusos, como mostrado.

» Nao aperte completamente os parafusos ainda.

NOTA: A anilha quadrada nos 4 locais da tampa da extremidade deve ser
parcialmente empurrada para baixo da tampa da extremidade para alinhar
os orificios e instalar os parafusos.

m INSTALAR OS APOIOS INFERIORES.

» Utilizando a chave Allen, instale 2 parafusos M6 através do suporte
inferior nos orificios roscados da gaiola de protegéo para fixar o apoio
a gaiola de protecéo. Aperte completamente até 5 Nm.

* Repita o procedimento para o lado direito.

@ INSTALAR OS SUPORTES INTERIORES TRASEIROS.

A. Certificando-se de que orienta a caixa da rétula superior na direcao
correta, instale 2 parafusos M5 através dos restantes orificios abertos
na calha para fixar o suporte interior traseiro ao tejadilho. Aperte até 3
Nm. NOTA: A ajuda de um amigo facilitara este passo.
CORRETO mp DIANTEIRO
INCORRETO mp DIANTEIRO
B. Utilizando uma chave de boca-luneta de 17 mm, desaperte a porca
de aperto no brago do suporte interior traseiro. Rode o suporte a mao
para ajustar a parte inferior do suporte interior para cima ou para
baixo, de modo a que os orificios fiquem alinhados com os orificios do
apoio inferior que instalou no passo 17. Se necessario, fixe a rotula
superior com uma chave de boca-luneta de 10 mm ao rodar o brago.
Volte a apertar a porca de aperto.

Porca de aperto —

C. Fixe o suporte interior traseiro do lado do condutor ao suporte inferior,
instalando 2 parafusos curtos M8. Utilizando a chave Allen, aperte
uniformemente os parafusos até 5 Nm.

D. Repita o procedimento para o suporte traseiro do lado direito.

APERTAR COMPLETAMENTE OS PARAFUSOS M5.

O

Utilizando a chave Allen, aperte completamente os 14 parafusos M5 que
fixam a calha até 3 Nm.

APERTAR COMPLETAMENTE OS PARAFUSOS M8.

S

Utilizando a chave Allen, aperte totalmente os dois parafusos M8 que fixam
os suportes interiores dianteiros até 10 Nm.

FECHAR O FECHO DA CAPA DA GAIOLA DE PROTEGAOE
INSTALAR A CAPA FLEXIVEL.

N

A. Feche o fecho da cobertura da gaiola de protecao que abriu no passo
2 até ao limite.

B. Envolva a capa flexivel a volta da torre exposta e fixe-a com os fechos
de gancho e laco.

REINSTALAR A CONSOLA DOS ALTIFALANTES.

o

Com a ajuda de um amigo, levante o conjunto dos altifalantes até ao
tejadilho e ligue o conetor que desligou no passo 1. Utilize uma chave de
caixa de 10 mm para instalar os 6 parafusos que retirou na etapa 1. Volte
a colocar os botdes rodando-os no sentido dos ponteiros do reldgio até
estarem completamente encaixados.

@ CHOBA YCTAHOBUTE PEMJNIUHIU.

* HaHecuTe kanmnto CMNMKOHOBOTO repMeTHKa BOKPYr OTBEPCTUI B
KpblLUe.

* YcTaHOBUTE Ha MECTO PeVnuHIK, 3aBnH4MBas 6ontel M5 ¢
KBagpaTHbIMU raikamu Yepes pennuHri. [ins 6onTtos, KOTopble He
BXOAAT BO BHYTPEHHWUIA KPOHLUTENH, UCNOMNb3yNTe 6 KONMaykoBbIX raek
AnA 3akpenneHns 6onToB, Kak NoKa3aHO Ha PUCYHKe.

» [Moka He 3aTarnBainTe 6oMNThbl 4O ynopa.

MPUMEYAHWME. KsagpatHyto wainby B MecTax pa3MeLleHns 4 TopLeBbIX
3arnyLiek cnegyeT YacTUYHO NOATONKHYTb NOA TOPLEBYHO KPbILLKY, YTOObI
COBMECTUTb C OTBEPCTUSIMW N YCTAHOBUTL BONThI.

G YCTAHOBWUTE HMXXHUE KPOHLUTEWHbI.

» C nomolLLblo TOPLOBOrO Kntoya ycTaHoBuTe 2 6onta M6 CkBO3b HVKHUMI
KPOHLUTENH B pe3bboBble OTBEPCTUS B 3aLLMTHOM Kapkace Ans
NPUKPENSIEHNS K HEMY KPOHLUTENHA. 3aTSHWUTE NOMHOCTBIO C yCUINeMm
5 Hwm.

* [loBTOpUTE 3TN AENCTBUSA NS NPaBOW CTOPOHbI. .

@ YCTAHOBWUTE 3AAHUE BHYTPEHHUE KPOHLUTEWHBLI.

A. Y6eauBluuCh B MPaBUIbHON OpUEHTaLMK BEPXHEro Kopryca Liapuka,
3aBUHTUTE 2 6onTa M5 ckBO3b OCTaBLUMECS OTKPbITbIMU OTBEPCTUSA
B pennuHre, YTobbl NPUKPENUTL 3a4HWIA BHYTPEHHUIA KPOHLUTENH K
kpbiwe. 3ataHute ¢ yeunuem 3 Hm. NMPUMEYAHUE. Bocnonb3ayntech
nomoLLbto, YToObI 06nerynTb 310 AenCTBUE.

MPABWNEHO mp MEPE[IHAS CTOPOHA
HEMPABWIbHO mp MEPESHSAA CTOPOHA

D. C nomoLLblo 06bIYHOO raeyHoro Krnkoya Ha 17 MM ocnabbTe KOHTprawky
Ha CToWKe 3aHero BHyTPEHHEero KpoHwTenHa. lNosepHuTe CTONKY
BPYYHYIO A5 PEryrnMPOBKN HUDKHEWN YacTy BHYTPEHHErO KPOHLUTEeNHa
BBEPX MINN BHU3 Tak, YTOObI OTBEPCTUNSI COBMECTUINCH C OTBEPCTUSIMU
B HVKHEM KPOHLUTEWHe, KOTOPbIV Bbl yCTaHOBWUMM Ha ware 17. Mpu
HeobXOAMMOCTH yaepXuBaNTe raeyHbIM Kio4oM Ha 10 MM BEPXHUIA
LLIApOBOV LLIAPHMP BO BpeMs BpalleHus cTokn. CHoBa 3aTsHuTe
KOHTPpranky. KOHTPramka ———

C. T[pvikpenute 3agHWUA BHYTPEHHWUIA KPOHLLTENH CO CTOPOHbI BOAUTENS K
HVDKHEMY KPOHLUTEWHY C MOMOLLIbIO 2 KOPOTKUX 6ontoB M8. MNaeyHbIM
KIno4oM 3aTsiHUTe 6onT 4o oTkasa ¢ ycunvem 5 Hwm.

D. [loBTopuTte 3T AEVCTBUS AN 3a4HEr0 KPOHLUTEVHA C MPaBON CTOPOHbI.

@ NMONMHOCTbLIO 3ATAHUTE BONTbI M5.

[aevHbIM KNHOYOM NOMHOCTLIO 3aTsHUTE Bee 14 6onToB M5 kpenneHus
pewnuHra ¢ ycunvem 3 Hwm.

@ NMONMHOCTbLIO 3SATAHUTE BOJThbI M8.

[aeyHbIM KIMHOYOM MOMHOCTLIO 3aTsiHUTE 0b6a 6onTta M8 kpenneHu nepegHux
BHYTPEHHMX KPOHLUTENHOB ¢ yeunuem 10 Hw.

3ACTETHUTE «MOJTHUIO» MOKPbITUA 3ALLUTHOIO
KAPKACA U YCTAHOBUTE MAIKOE NMNOKPbITUE.

A. 3acTerHute kak MOXHO Aarnblue «MOMHWIO» MOKPbITUS 3aLLUTHOrO
Kapkaca, KOTOpPYH Bbl paCcCTErHynu B AENCTBUN 2.

B. OG6epHWTE MSArkoe NOKPbITUE BOKPYT OTKPLITOrO yvacTka CTONKM U
3aKpenuTe ero 3aCTEXKON U Ha «ITUMYYKn».

@ NEPEYCTAHOBWUTE KOHCOJlb AUHAMUKOB.

BmecTe ¢ MOMOLLHUMKOM NOAHUMUTE Y3€en aKyCTUYECKOW CUCTEMBI K KpbILLE U
coeanHUTe pasbeMm, KOTOpbI Bbl oTcoeanHunu B aerctemm 1. C nomoLlbto
TOPLIOBOroO kntoya Ha 10 MM 3aBMHTUTE 6 BONTOB, KOTOPbLIE Bbl OTBUHTUIN B
aencteum 1. YcTaHOBUTE Ha MECTO KHOMKM-3arnyLLUKX, NOBOpa4uBasi Ux no
4acoBOW CTperKe 40 MOSHON NocaaKku.

- J

Instruction #1036217D-32/40




( ADVERTENCIAS IMPORTANTES

( BAXKHbLIE NMPEAYNPEXAOEHMUA

Instalagéo de barras

Cargas mal acondicionadas, barras de tejadilho e barras de acessorios incorretamente
montadas podem soltar-se durante a viagem e causar acidentes graves! Por conse-
guinte, a instalagdo, o manuseamento e a utilizagdo devem ser efetuados de acordo com
as instrugdes do produto e do veiculo.

Para além destas instrugdes, é necessario consultar as instrugdes de montagem das
barras de tejadilho e o manual de instru¢des do veiculo.

Estas instrugées devem ser guardadas juntamente com o manual de instrugdes do vei-
culo e transportadas no veiculo quando este estiver a ser utilizado e em viagem.

Para sua prépria seguranca, s6 deve utilizar as barras de tejadilho autorizadas para o
seu veiculo.

Para as barras de tejadilho que néo especifiquem a distancia entre as barras transver-
sais dianteiras e traseiras, a distancia deve ser de, pelo menos, 700 mm ou téo grande
quanto possivel. Nao sdo permitidas alteracdes (por exemplo, furos adicionais) no
sistema de fixagdo da barra de acessorios.

Verifique se as ferragens de fixagéo e a carga estdo bem ajustadas e o seu funciona-
mento:

. Antes de iniciar uma viagem.

. Depois de percorrer uma curta distancia apos a instalagéo das barras ou da carga.
. Regularmente em viagens mais longas.

. Com maior frequéncia em terrenos acidentados.

. Apos a interrupgé@o de uma viagem durante a qual o veiculo foi deixado sem

vigilancia (verifique se existem danos devidos a intervengao externa).

Colocacgéo de carga nas barras

Nao exceda a carga maxima especificada para a barra de tejadilho, barra de acessérios
ou a carga maxima recomendada pelo fabricante do veiculo.

Carga maxima no tejadilho = peso das barras de tejadilho + peso das barras de
acessorios + peso da carga.

A carga deve ser distribuida uniformemente com o centro de gravidade mais baixo pos-
sivel.

A carga nao deve ultrapassar substancialmente a superficie de carga das barras de
tejadilho.

Conducéo do veiculo e regulamentos

A velocidade de condugéo deve ser adequada a carga transportada e aos limites de
velocidade oficiais. Na auséncia de quaisquer limites de velocidade, recomendamos uma
velocidade maxima de 130 km/h (80 mph).

Ao transportar qualquer carga, a velocidade do veiculo deve ter em conta todas as
condiges, tais como o estado da estrada, a superficie da estrada, as condi¢des de
trafego, o vento, etc. O comportamento do veiculo, as curvas, a travagem e a sensibili-
dade aos ventos laterais alteram-se com a adicdo de cargas no tejadilho.

Se este produto tiver certificacdo todo-o-terreno, foi concebido e destina-se a ser uti-
lizado em estradas florestais, estradas de acesso ou outros terrenos nao técnicos a velo-
cidades moderadas. Nao deve ser utilizado em atividades de “rock-crawling”, “jumping”,
“bogging” ou noutros terrenos técnicos para atividades todo-o-terreno. Quando utilizar
produtos com certificacdo todo-o-terreno com produtos sem certificagao todo-o-terreno,
siga sempre os avisos e restricdes indicados nas instru¢gdes do produto sem certificagéo
todo-o-terreno.

Manutencao

A barra de acessorios deve ser cuidadosamente limpa e mantida, especialmente durante
os meses de inverno. Utilize apenas uma solugdo de agua e liquido normal de lavagem
de automoéveis sem qualquer alcool, lixivia ou aditivos de aménio.

Por razdes de economia de combustivel e de seguranga dos outros utilizadores da
estrada, a barra de acessorios e a barra de tejadilho devem ser retiradas quando nao
estiverem a ser utilizadas.

Inspecione periodicamente a barra de acessorios quanto a danos. Substitua as pecas
perdidas, danificadas ou gastas. Utilize apenas pecas de substituicdo originais obtidas
junto de um especialista, concessionario ou fabricante.

Quaisquer alteragdes efetuadas nas barras de tejadilho e barras de acessoérios, bem
como a utilizagéo de pegas de substituigdo ou acessoérios diferentes dos fornecidos
pelo fabricante, implicam a anulagdo da garantia do fabricante e a responsabilidade por
quaisquer danos materiais ou acidentes. Estas instru¢des devem ser escrupulosamente
respeitadas e s6 devem ser utilizadas as pegas originais fornecidas.

Para substituir as chaves perdidas ou defeituosas, tome nota dos nimeros de fechadura
e de chave abaixo e registe-os em www.yakima.com.

- J

YcraHoBka 6araxHuka

Mnoxo 3akpenneHHbIN rpy3 U HeNpPaBUIbHO YCTAaHOBIEHHbIE BaraxHUKn 1
NPUHAANEXHOCTUN Ha KpbILLe MOryT ocrnabHyTb BO BPEMS MOE3AKM U CTaTb NMPUYMHON
cepbesHbix npoucluecTuit! MoaTomy ycTaHOBKa, MOrpy3ka U UCMONb30BaHWE OOIHKHbI
BbINOJSHSATLCSA B COOTBETCTBUM C MHCTPYKLMSIMI Ha U3Aenve U aBToMoGUb.

B [ONOMHEHWE K 3TUM UHCTPYKUMSM MPOCMOTPUTE MHCTPYKLMM NO MOHTaXy GaraxHuka
Ha KpbILLE, @ Takke UHCTPYKLUMM MO 3KCTyaTaumm aBToMmobuns.

3TN UHCTPYKLUMW CriefyeT XpaHUTb BMECTE C MHCTPYKLIMSIMU MO SKCnyatauumn
TPaHCMOPTHOTO CPEACTBA M BO3UTb B aBTOMOBUME NPy UCMONb30BaHUM U B AOPOTE.

B uensax Bawew cobcTBeHHOM 6e30nacHOCTM cneayeT MCMonb30BaTh Ha KPbILLE TONbKO
GaraxxHukuM, paspeLLeHHbIe K MPUMEHEHWIO C BalLMM aBTOMOGMEM.

[ns 6araxHUKOB Ha KpbILLe, Y KOTOPbIX HE YKa3aHO pacCTosiHUe Mexay nepenHen
3agHel nonepevynHamm, paccTosiHUe OOMMKHO COCTaBnsATb He meHee 700 MM unu BbITb
KaK MOXHO GonbLmM. MpocKM y4YecTb, UTO BHOCUTL U3MEHEHUST B CUCTEMY KpenneHus
GaraxHuka (HanpvmMep, cBeprieHne AOMNONHUTENbHbIX OTBEPCTUI) 3anpeLyeHo.

MpoBepbTe AeTanm Kpenexa u rpy3 Ha NpeameT MIIOTHOMO KPenneHus 1
(pyHKLMOHMPOBaHWS:

. Mepen Hayanom nio6ow noesgku.

. Mocrne noesakn Ha KOPOTKOE PaCCTOSIHME MOCHe YCTaHOBKW BaraxHuka unu rpyaa.
. C perynsipHbIMy UHTepBanamu npv AnmTeribHbIX Noe3akax.

. Yawe npoBepsiTb Ha HEPOBHON MECTHOCTM.

. Mocne nepepbiBa B noe3ake, B Te4eHNE KOTOPOro aBToMobunb octasancs 6e3

npucmoTpa (NpoBepuTb NMOBPEXAEHNE BCMEACTBUE BMELLATENLCTBA U3BHE).

Harpy3ska Ha 6araxxHuk

He npeBblilwaiite MakcuManbHyto Harpy3ky, ykasaHHyto Ans 6araxHuka Ha kpbllle, a
TaKkKe MakcMMarnbHyto Harpysky, PEKOMeHA0BaHHYI0 MPOM3BOANTENEM aBTOMOGUNS.
MakcumanbHas Harpyaka Ha Kpbllle = Bec 6araxHuka Ha Kpbllle + BeC AOMNONHUTENbHBIX
npucrnocobnenun + Bec rpysa.

py3 pomxeH GbiTb PABHOMEPHO pacrnpeferneH ¢ kak MOXHO Gonee HU3Ko
pacnonoxeHHbIM LIEHTPOM TSXKECTH.

py3 He [OIMKEH 3HAYUTENBHO BbICTYNaTb 3@ NPeferbl HECYLLEN MOBEPXHOCTH Ha KpbiLLE.

BoxaeHvne aBTomobuna n npaemna

CKOpOCTb [ABMXKEHWS [OMKHA COOTBETCTBOBATbL NEPEBO3UMOMY Ipy3y U ouLmanbHbIM
OrpaHN4eHnsiM CKopocTU. B OTCYTCTBME OrpaHUYEHNi CKOPOCTY Mbl pEKOMEHAYEM
OBUraTbCs ¢ MakcumanbHon ckopocTbio 80 munb B Yac (130 km/y).

Mpu nepeBo3ke ntoboro rpy3a npu Beibope CKOPOCTV aBTOMOGUNA cneayeT y4nTbiBaTbh
BCe YCIIOBWSI, Takne Kak COCTOsIHUE [OPOru, MOBEPXHOCTb AOPOXHOIO MONOTHA, YCIOBUS
[ABWXEHUS, BETEP U T.4. YNpaBrnsemMocTb aBToMo6Unsi, noBefeHne Ha noBopoTax,
TOPMOXEHWE U YyBCTBUTENBLHOCTb kK GOKOBOMY BETPY M3MEHSIIOTCS npu AobaBneHum
rpysa Ha Kpbilly MaLLUUHBbI.

Ecnun gaHHbIn NnpoAyKT cepTUrLMpPOBaH AfS BHEAOPOXHOIO NPUMEHEHWSI, OH paccuuTaH
1 npefHasHa4eH A UCMONb30BaHWs Ha NECHbIX Aoporax, Nogbe3aHbIX MyTsX 1

WHBIX HE TEXHWUYECKMX y4acTkax MECTHOCTU C YyMepeHHOI ckopocTblo. Ero He cnepyet
1Crnonb3oBaTh B aBTOMOGWIbHBIX COPEBHOBAHMSIX HAa CUIMBbHO NepeceYeHHON KaMmeHUCToN
noyse (POK-KPOYNWHT), AN NPeoAoneHns NpensaTcTBui, B 60NOTUCTON MECTHOCTU

1 Ha Npounx TeXHUYEeCKnx yyactkax 6e3nopoxbs. MNpu ncrnonb3oBaHUM NPoAyKTOB,
cepTUULMPOBaHHBIX A BHEAOPOXHOIO ABWKEHUS C He CepTUPULIMPOBaHHBIMU

ans 6e3nopoxba M3nenusaMu, Bcerga cobnioganTte TpeboBaHvsA npeaynpexaeHvn n
OrpaHNYeHWiA, yKasaHHbIX B MHCTPYKLMSIX A8 He cepTUULIMPOBaHHbIX Anst 6e300p0oXbs
n3genmuin.

O6cnyxumBaHve

HononHutenbHble npucnocobneHuns ansi 6araxa cnefyeT TWaTenbHO YACTUTb U
obcnyxumBaTtb, 0COGEHHO B 3UMHME MecsiLbl. Icnonb3yiTe TONbKO BOAHbLIN pacTBOP
CTaHOApPTHbIX XMAKOCTEN AN MOViKM aBTOMOGUNEen, He coaepxalumx cnupTa, 4o6aBok
Ansi oT6ennBaHns N aMMOHUSI.

M3 coobpaxeHunin akoHOMMM TOMNMBa U 6e30NacHOCTU APYrMX yHaCTHUKOB JOPOXHOIO
ABWKEHUS CrieflyeT CHUMaTb GaraxHWK 1 Npucnocobrnerns ¢ KpbILLK, Korda OHU He
MCMOnb3YOTCS.

Mepropunyeckn ocmaTpuBanTe PENNVHIX Ha NpeaMeT NoBpeXAeHuiA. 3ameHsiiTe
yTepsiHHble, MOBPeXAEeHHbIE UMK U3HOLLEHHbIE AeTanu. Vcnonbayiite Tonbko
opurMHanbHble 3anacHble YacTy OT CKIMaAcKoro cneuvaniucTa, gunepa unm
npov3BOAUTENSI.

BHeceHue nobbix naMeHeHu B 6araxHykv 1 4OMOMHUTENbHbIE PENNNHIY, @ Takke
MCMonNb30BaHWe 3anacHbIX YacTel Y NPUHAANEXHOCTEN, KDOME MOCTaBMSEMbIX
Npou3BOAUTENEM, BEAET K aHHYNMPOBaHMWIO rapaHTUM U OTBETCTBEHHOCTU NPOU3BOAUTENS
3a MaTepuanbHbIi ylepb unm HecyacTHble cryyaun. Bam cnegyet HEYKOCHUTENBHO
cobntofaTtb 3TU UHCTPYKLMM U UCMOSNb30BaTh TONMbKO OPUrMHAmNbHbIE 3anacHble YacTu.

[ins 3amMeHbl yTepsiHHbIX UK AedeKTHBIX KMtoyeit 3anviunTe Hke Homepa 3amka u
KIoYa, a TaKkke 3aperucTpupynTte ux no agpecy www.yakima.com.

Instruction #1036217D-33/40




SLOVENCINA )

( SVENSKA )

( OBSAH )

(" INNEHALL )

n vodiaca lista (2X) n priechodka (14X) n klobukova matica (6X)

n skrutka M5 (14X) B predna lava podpera (1X) n predna prava podpera
(1X)

n skrutka M8 (2X) n kratka skrutka M8 (4X)

m makky kryt (2X) m distancna vlozka (2X) m Stvorhranna matica (14X)

m skrutka M6 (4X) m zadna podpera (2X) m spodna konzola (2X)

silikén (1X)
16 y

koncové zaslepky
prednej podpery (4X)

n skena (2X) n isoleringsring (14X) n svivelmutter (6X)
n M5 bult (14X) B framre vansterstod (1X) u framre hogerstod (1X)
n M8 bult (2X) ﬂ kort M8 bult (4X)
m mjuk kapa (2X) m beslag (2X) m fyrkantig mutter (14X)
m M6 bult (4X) m bakre stod (2X) m nedre hallare (2X)

silikon (1X)
a3 J

framre stéd och
andkapor (4X)

(" POTREBNE NASTROJE: )

( NODVANDIGA VERKTYG: )

n vitatka (1X) n vrtak ¥4 (1X) a zastrkavaci kla¢ 10 mm
(1X)

n znackovacie pero (1X) B meracie pasmo (1X) klG€ s otvorenou hlavou

17 mm (1X)
7 klu¢ s otvorenou hlavou

n borr (1X) n Ya" borrskar (1X) B 10 mm hylsnyckel (1X)
n markeringspenna (1X) B mattband (1X) u 17 mm skiftnyckel (1X)

mm sKiftnycke
10 kiftnyckel (1X)

Identifikujte l'avl prednd vnatornd podperu umiestnenim ikony ,FL".

Na lavej strane vozidla umiestnite prednu lavi vnatornd podperu na vrchnu
¢ast horného ochranného obluka (a krytu ochranného obluka) v mieste, kde je v
kryte ochranného obluka vyrez. Zarovnajte maticu v ty¢i s otvorom v ochrannom
obluku. POZNAMKA: Aby ste ziskali pristup k otvoru v ochrannom obluku,
musite vytiahnut kryt ochranného obluka vo vyreze.

C. Vlozte diStanénu viozku a skrutku M8 do spodného otvoru v ochrannom obluku
cez vyrez, ako je znazornené na obrazku.

D.  Skrutku M8 pretiahnite do vopred nainstalovanej matice a dotiahnite ju natolko,
aby drzala prednu lavd vnutornd podperu na mieste, ale zaroveri umoziiovala
boc¢né nastavenie hornej dosky.

E. Uistite sa, Ze je vodiaca liSta podpery nastavena tak, aby bola vycentrovana v
drazke strechy.

F.  Pomocou kltu¢a dotiahnite skrutku, kym pevne nedosadne.

G. Zopaku1te tento postup aj na strane spolujazdca.

POZNAMKA: PouZiva sa len zadny otvor ty&e.

e PRIPEVNITE PREDNE PODPERY K STRECHE.

e NAMONTUJTE A NASTAVTE LAVU PREDNU VNUTORNU
A
B

+ Zatlacte hornu €ast prednej lavej vnutornej podpery nahor, kym sa
pevne nedotkne strechy. Pomocou kli¢a dotiahnite nastavovacie
skrutky na 5 Nm.

» Zopakuijte tento postup aj na strane spolujazdca.

VYVR'I"AJTE IBA NAJZADNEJSIE OTVORY PRE LAVU AJ
PRAVU PODPERU.

» Pomocou vrtacieho pripravku podfa obrazka vyvrtajte 1/4” otvor cez
zadny otvor podpery a cez strechu zvnutra vozidla. Predné otvory
nevftajte.

« Zopakujte tento postup pre lavu stranu vozidla.

zadny otvor —_ predna ¢ast vozidia mjp

- J

\B 10 mm (1X) Y, Y,
(" PRILOZENE NASTROJE: N VERKYTYG SOM MEDFOLJER: A

doraz vitania (1X) krac (2X) borrstopp (1X) skruvnyckel (2X)
Il (2 JIRL_ (2 )
(" NOSNOsT: ) (" LASTKAPACITET: )
\Maximélne 150 kg (330 Ib) na ceste alebo v teréne. ) QSO kg (330 Ibs) max. pa vag eller i terrang. )
0 VYBERTE KONZOLU REPRODUKTORA. 0 TA BORT HOGTALARKONSOLEN.
Otoc¢enim odstrarite gombiky z konzoly reproduktora. Pomocou Vrid for att ta bort vredena fran hogtalarkonsolen. Anvand en 10 mm
zastrkavacieho klu¢a s priemerom 10 mm odstrante 6 skrutiek, ktoré drzia hylsnyckel for att ta bort de sex bultarna som haller fast hogtalarkonsolen.
konzolu reproduktora. Odpojte konektor kabeldze umiestneny na pravej Koppla bort ledningskontakten som sitter pa fordonets hogra sida och ta
strane vozidla a potom vyberte konzolu reproduktora z vozidla. sedan bort hégtalarkonsolen fran fordonet.
9 ROZOPNITE KRYTY OCHRANNEHO RAMU. OPPNA STORTBYGELNS SKYDD.
Rozopnite kryty ochranného ramu na najzadnej$ich stipikoch. Oppna stortbygelns skydd pa stolparna langst bak.

ODSTRANTE OHYBNU IZOLACNU TRUBKU KABLOVEHO TA BORT LEDNINGSHYLSANS HALLARE.

ZVAZKU.
Opatrne vytiahnite plastovy drziak ohybnej izolatnej trubky kablového Dra forsiktigt ledningshylsans hallare i plast fran den bakre stortbygelns
zvézku z pravej strany zadného ochranného oblika. POZNAMKA: Méze byt hogersida. OBS! Ett bandverktyg i plast eller naltanger kan behévas.
potrebny plastovy paciaci nastroj alebo ihlove klieste. INSTALLERA OCH JUSTERA DET VANSTRA FRAMRE

INNERSTODET.
PODPERU. A. Bldentifiera det framre vanstra innerstédet genom att lokalisera symbolen

"FL”.

Placera det framre vanstra innerstddet pa den 6vre stértbygeln (och

stortbygelns skydd) dar det finns ett urtag i stortbygelns skydd pa

fordonets vanstra sida. Rikta in muttern i tornet mot halet i stortbygeln.

OBS! Du maste dra stortbygelns skydd vid urtaget for att komma at halet i

stértbygeln.

C. Sattin beslaget och M8 bulten i det nedersta halet i stortbygeln genom
urtaget enligt bilden.

D. Ganga in M8 bulten i den forinstallerade muttern och dra at M8 bulten sa
pass mycket, att det framre vanstra innerstodet halls pa plats men inte mer
an att ovanskivan kan justeras lateralt.

E. Kontrollera att stddskenan justeras pa sa satt att den befinner sig mitt i
sparet pa taket.

F.  Dra at bulten tills den ar atstramad med hjalp av skruvnyckeln.

G. Gor likadant pa passagerarsidan.

OBS! Endast det bakre halet pa tornet anvands.

e LAS FAST DE FRAMRE STODEN MOT TAKET.

» Skjut det framre vanstra innerstddets ovandel uppat tills det
sitter ordentligt fast mot taket. Anvand skruvnyckeln och dra at
justeringsbultarna till 5 Nm.

» Gor likadant pa passagerarsidan.

BORRA ENDAST HALEN LANGST BAK FOR BADE
VANSTER OCH HOGER STOD.

» Anvand borrfastet enligt bilden och borra ett 1/4” hal genom stédets
bakre hal och genom taket inifran fordonet. Borra inte de framre halen.
» Gor likadant pa fordonets vanstersida.

bakre hal — fordonets frontparti »

Instruction #1036217D-34/40




-

SLOVENCINA

~

SVENSKA

\

o UMIESTNITE VODIACE LISTY.

Umiestnite Sipku na hornu ¢ast' vodiacich list. Umiestnite vodiace liSty
na strechu tak, aby Sipka smerovala k prednej Casti Jeepu. Najdite
indikatory prvych otvorov a zarovnajte ich s otvormi, ktoré ste vyvrtali v

pr

edchadzajucom kroku.

e NAMONTUJTE KONCOVE ZASLEPKY PREDNYCH PODPIER.

Na kazdu prednu vnatornu podperu namontujte 2 koncové zaslepky tak, ze
ich pevne zatlacite na miesto, kym Uplne nezapadnu.

Q NAMONTUJTE KOVANIE.

« Skrutku M5 pretiahnite cez Stvorcovu podlozku, vodiacu listu, vrch
strechy a do koncovej zaslepky prednej vnutornej podpery. Dotiahnite,
kym pevne nedosadne, ale nedotiahnite ho Uplne.

» Zopakujte tento postup aj na druhej strane.

@ VYROVNAJTE VODIACE LISTY DO PRAVEHO UHLA.

Odmerajte vzdialenost od jednej vodiacej listy k druhej, aby boli
rovnomerne rozmiestnené. Potom zmerajte uhlopriecku, aby ste sa uistili,
Ze su vodiace listy v pravom uhle. Svoje meranie dvakrat skontrolujte a

pr

ejdite na dalSi krok.

m OZNACTE MIESTA OTVOROV.

Pomocou permanentnej fixky oznacéte na vonkajsej strane strechy kazdy
zostavajuci nevftany otvor a ako zaklad pouzite vodiace listy.

O 0 ®»

@ ODSTRANTE PREDNE VNUTORNE PODPERY.

* Pomocou klu¢a odstrarite skrutku M5 a Stvorcovu podlozku.
* Pomocou kluca odstrante skrutku M8 a diStancnu viozZku.
» Odstrante predné podpery.

@ VYVRTAJTE ZVYSNE OTVORY.

@ Nevftajte cez vodiace listy.

Vyberte vodiace liSty z vozidla a odlozZte ich nabok.

Pomocou dorazu vftania nastavte hibku vitania tak, aby vftagka
presahovala priblizne 6,35 mm (1/4”) za doraz vitania.

Zvysné otvory vyvrtajte z vonkajsej strany vozidla, kde ste ich
umiestnenie oznadili v kroku 11.

Starostlivo odstrante necistoty z vitania.

.

@ NAMONTUJTE PRIECHODKY.

Do kazdého otvoru namontujte gumovu priechodku zo spodnej strany

A.
B

G.

vodiacich list.
@ ZNOVU NAMONTUJTE PREDNE VNUTORNE PODPERY.

Identifikujte favd prednu vnutornt podperu umiestnenim ikony ,FL".
Na lavej strane umiestnite prednu lavi vnatornt podperu na vrchnu
¢ast horného ochranného oblika (a krytu ochranného obluka) v
mieste, kde je v kryte ochranného obluka zjavny vyrez. Zarovnajte
maticu v ty&i s otvorom v ochrannom obliku. POZNAMKA: Aby ste
ziskali pristup k otvoru v ochrannom obluku, musite vytiahnut kryt
ochranného obluka vo vyreze.

Vlozte distan¢nu vliozku a skrutku M8 do spodného otvoru v
ochrannom obluku cez vyrez, ako je znazornené na obrazku.
Skrutku M8 pretiahnite do vopred nainstalovanej matice a dotiahnite
ju natolko, aby drzala prednu ty¢ na mieste, ale zaroven umoznovala
boéné nastavenie hornej dosky.

Uistite sa, Ze je vodiaca liSta podpery nastavena tak, aby bola
zarovnana s vyvitanymi otvormi.

Dotiahnite skrutku, ale nechajte ju mierne uvolnenu. Konecné
dotiahnutie sa vykona po Uplnej montazi vSetkych kovani vodiacej
listy.

Zopakuijte tento postup aj na pravej strane.

POZNAMKA: Pouziva sa len zadny otvor.

o SATT SKENORNA PA PLATS.

Lokalisera pilen ovanpa skenorna. Placera skenorna pa taket med pilen mot
jeepens frontparti. Hitta de forsta halindikeringarna och rikta in dessa hal mot
de hal som du har borrat under det foregaende steget.

0 INSTALLERA FRAMSTODENS ANDKAPOR.

Installera de bada andkaporna pa varje framre innerstéd genom att trycka
dem pa plats hart tills de ar fullstédndigt positionerade.

o INSTALLERA METALLDELARNA.

» Ganga en M5 bult genom en fyrkantig bricka, skenan och taket och
in i det framre innerstddets andkapa. Dra at tills det blir stramt, men
strama inte till inte helt och hallet.

» Gor likadant pa den andra sidan.

@ RATTA TILL SKENORNA.

Mat fran skena till skena sa att avstanden mellan skenorna stammer
Overens. Mat sedan diagonalt for att kontrollera att skenorna ar korrekt
placerade. Dubbelkontrollera matten och ga vidare till nasta steg.

m MARKERA HALENS PLACERINGAR.

Anvand en markeringspenna, markera alla kvarvarande hal som inte har
borrats pa takets utsida med hjalp av skenorna som hjalp.
@ TA BORT DE FRAMRE INNERSTODEN.

» Anvand skruvnyckeln for att ta bort M5 bulten och den fyrkantiga
brickan.

» Anvand skruvnyckeln for att ta bort M8 bulten och beslaget.

» Ta bort de framre stéden.

@ BORRA DE KVARVARANDE HALEN.

@ Borra inte genom skenorna.

A. Ta bort skenorna fran fordonet och lagg dem at sidan.

B. Anvand borrstoppet for att stalla in borrdjupet och séakerstélla att det
stracker sig cirka 6,35 mm (1/4”) langre an borrstoppet.

C. Borra upp de kvarvarande halen fran fordonets utsida dar du har
markerat halen i steg 11.

D. Borsta forsiktigt bort skréapet som har uppstatt fran borrningen.

@ INSTALLERA ISOLERINGSRINGARNA.

Installera en gummiring underifran skenorna i varje hal.
@ MONTERA TILLBAKA DE FRAMRE INNERSTODEN.

symbolen "FL”.

Placera det framre vanstra innerstddet pa den 6vre stortbygeln (och

stortbygelns skydd) dar det finns ett tydligt urtag i stortbygelns skydd.

Rikta in muttern i tornet mot halet i stortbygeln. OBS! Du maste dra

stortbygelns skydd vid urtaget for att komma at halet i stértbygeln.

Satt in beslaget och M8 bulten i det nedersta halet i stértbygeln genom

urtaget enligt bilden.

D. Ganga in M8 bulten i den forinstallerade muttern och dra at M8 bulten
sa pass mycket att tornet halls pa plats men inte mer an att ovanskivan
kan justeras lateralt.

E. Kontrollera att stodets skena ar justerad sa att den ar riktad mot de
borrade halen.

F. Dra at men lat bultarna sitta en aning I6st. Den slutgiltiga atdragningen
sker nar skenans metalldelar ar fullstandigt installerade.

G. Gor likdant pa den hogra sidan.

OBS! Endast det bakre halet anvands.

A. Identifiera det framre vanstra innerstddet genom att lokalisera
B

o

Instruction #1036217D-35/40




( SLOVENCINA

( SVENSKA A

@ ZNOVU NAMONTUJTE VODIACE LISTY.

» Okolo otvorov v streche naneste malu kvapku silikonového tmelu.
* Znovu namontujte vodiace liSty tak, Zze cez vodiace liSty zaskrutkujete
10 skrutiek M5 so Stvorhrannymi maticami. Pre skrutky, ktoré nejdu do
vnutornej podpery, pouzite 6 klobukovych matic na zaistenie skrutiek,
ako je znazornené na obrazku.
« Skrutky eSte uplne nedotahujte.N&o aperte completamente os
parafusos ainda.
POZNAMKA: Stvorcova podloZka v 4 polohach koncovej zaslepky sa
musi Ciastoéne zasunut pod koncovu zaslepku, aby sa zarovnali otvory a
namontovali skrutky.

m NAMONTUJTE SPODNE KONZOLY.

* Pomocou klu¢a naskrutkujte 2 skrutky M6 cez spodnu konzolu do
otvorov so zavitom na ochrannom rame, aby ste pripevnili konzolu k
ochrannému ramu. Uplne dotiahnite na 5 Nm.

» Zopakuijte tento postup aj na pravej strane.

@ NAMONTUJTE ZADNE VNUTORNE PODPERY.

A. Uistite sa, ze horny gulovy kryt je orientovany spravnym smerom,
naskrutkujte 2 skrutky M5 cez zostavajuce otvorené otvory vo vodiacej
liSte, aby ste upevnili zadnu vnatornd podperu k streche. Dotiahnite na
3 Nm. POZNAMKA: Pomoc priatela vam tento krok ulahé&i.

SPRAVNE mp PREDNA STRANA
NESPRAVNE mjp PREDNA STRANA

B. Pomocou 17 mm kltG¢a s otvorenou hlavou uvolnite poistni maticu
na vzpere zadnej vnutornej podpery. Otacanim vzpery rukou nastavte
spodnu €ast' vnutornej podpery nahor alebo nadol tak, aby sa
otvory zhodovali s otvormi v spodnej konzole, ktoru ste namontovali
v kroku 17. Ak je to potrebné, pri otacani vzpery drzte na hornom
kibovom spoji 10 mm kIig s otvorenou hlavou. Opétovne dotiahnite
poistnud maticu.

poistna matica ——

C. Pripevnite zadnu vnutornu podperu na strane vodi¢a k spodnej konzole
pomocou 2 kratkych skrutiek M8. Pomocou kli¢a rovnomerne Uplne
dotiahnite skrutky na 5 Nm.

D. Zopakujte tento postup pre zadnu podperu na pravej strane.

UPLNE DOTIAHNITE SKRUTKY M5.

O

Pomocou klt¢a uplne dotiahnite vSetkych 14 skrutiek M5 upevriujucich
vodiacu listu na 3 Nm.

UPLNE DOTIAHNITE SKRUTKY M8.

S/

Pomocou kltéa tplne dotiahnite obidve skrutky M8 upevriujuce predné
vnutorné podpery na 10 Nm.

ZAPNITE ZIPS NA KRYTE OCHRANNEHO RAMU A
NAMONTUJTE MAKKY KRYT.

o

A. Zips krytu ochranného ramu, ktory ste rozopli v kroku 2, zatiahnite ¢o
najdalej.

B. Makky kryt ovirite okolo odkrytej tyCe a zaistite ho pomocou hacikov a
sluciek.

ZNOVU NAMONTUJTE KONZOLU REPRODUKTORA.

o

S pomocou priatela zdvihnite zostavu reproduktora na strechu a zapojte
konektor, ktory ste odpojili v kroku 1. Pomocou 10 mm zastrkavacieho kfu¢a
namontujte 6 skrutiek, ktoré ste odstranili v kroku 1. Vratte gombiky na
miesto ota€anim v smere hodinovych ruciciek, kym uplne nezapadnu.

@ SATT SKENORNA TILLBAKA.

» Stryk pa en liten droppe silikontatning kring halen i taket.

» Satt tillbaka skenorna genom att génga 10 M5 bultar med fyrkantiga
muttrar genom skenorna. Anvand sex svivelmuttrar for att lasa fast
bultarna enligt bilden for de bultar som inte gar in i innerstdden.

» Dra inte at bultarna fullstandigt &nnu.

OBS! Den fyrkantiga brickan vid de fyra bakre andkaporna maste delvis
skjutas under andkapan for att rikta in halen och installera bultarna.

G INSTALLERA DE NEDRE HALLARNA.

* Anvand skruvnyckeln for att installera de bada M6 bultarna genom
den nedre hallaren i de gangade halen pa stortbygeln for att Iasa fast
hallaren i stortbygeln. Dra at fullstandigt till 5 Nm.

» Gor likdant pa den hdgra sidan.

@ INSTELLARA DE BAKRE INNERSTODEN.

A. Setill att det 6vre kulhuset ar riktat at ratt hall och installera de bada M5
bultarna genom de kvarvarande 6éppna halen i skenan for att I1asa fast
innerstodet i taket. Dra at till 3 Nm. OBS! Det har steget blir lattare att

utféra med en van.
KORREKT mp FRAM

FEL mjp FRAM
D. Anvand en 17 mm skiftnyckel for att lossa pa kontramuttern pa
staget for det bakre innerstédet. Vrid staget fér hand for att justera
innerstodets nederdel uppat eller nedat sa att halen riktas in mot den
nedre hallaren som installerades i steg 17. Vid behov kan du héalla en
10 mm skiftnyckel mot den 6vre kulleden medan staget roterar. Dra at
kontramuttern igen.

kontramutter —_

C. Satt fast det bakre innerstddet pa forarsidan i den nedre hallaren genom
att installera de bada korta M8 bultarna. Dra at bultarna fullstandigt och
jamnt till 5 Nm.

D. Gor likdant pa det bakre stddet till hdger.

@ DRA AT M5 BULTARNA SA MYCKET DET GAR.

Dra at alla 14 M5 bultar med hjélp av en skruvnyckel sa att skenan lases fast
fullstandigt till 3 Nm.

@ DRA AT M8 BULTARNA SA MYCKET DET GAR.

Dra at de bada M8 bultarna med hjalp av en skruvnyckel sa att de framre
innerstoden lases fast fullstandigt till 10 Nm.

OPPNA STORTBYGELNS SKYDD OCH INSTALLERA DET
MJUKA SKYDDET.

A. Oppna stértbygelns skydd som du stingde i steg 2 s& mycket som
mojligt.

B. Linda det mjuka skyddet kring det exponerade tornet och Ias fast det
med kardborrebanden.

@ MONTERA HOGTALARKONSOLEN TILLBAKA.

Ta hjalp av en van och lyft upp hoégtalaraggregatet pa taket och anslut
kontakten som du kopplade bort i steg 1. Anvand en 10 mm hylsnyckel for att
installera de sex bultarna som du tog bort i steg 1. Byt ut vredena genom att
vrida dem medurs tills de sitter pa plats.

- J

Instruction #1036217D-36/40




( DOLEZITE UPOZORNENIA

( VIKTIGA VARNINGAR

Montaz nosica

Nedostato¢ne zaisteny naklad a nespravne namontované stre$né nosice a nosice
prislusenstva sa mdézu pocas jazdy uvolnit a sposobit vazne nehody! Preto sa
montaz, manipulacia a pouzivanie musia vykonavat v stlade s navodom na
pouzitie vyrobku a vozidla.

Okrem tychto pokynov si precitajte navod na montaz streSného nosi¢a a navod na
obsluhu vozidla.

Tieto pokyny by sa mali uchovavat spolu s navodom na obsluhu vozidla a mali by
byt uchovavané vo vozidle po€as pouzivania a na ceste.

V zaujme vlastnej bezpecénosti by ste mali pouzivat len streSné nosice, ktoré su
povolené na pouzitie s vasim vozidlom.

V pripade stre$nych nosicov, ktoré neuvadzaju vzdialenost medzi prednymi a
zadnymi prie¢nikmi, musi byt vzdialenost minimalne 700 mm alebo €o najvacsia.
Upozoriiujeme, Ze zmeny (napr. dodato¢né vftanie otvorov) v systéme upevnenia
nosica prislusenstva nie su pripustné.

Skontrolujte, ¢i upeviiovacie kovanie a zataz tesne priliehaju a funguju:

. Pred zaciatkom kazdej cesty.

. Po prejdeni kratkej vzdialenosti po montazi nosi¢a alebo nakladu.

. Pri dlhSich cestach v pravidelnych intervaloch.

. Castejsie na nerovnom teréne.

. Po preruseni jazdy, po¢as ktorej bolo vozidlo ponechané bez dozoru
(skontrolujte, ¢i nedos$lo k poSkodeniu spésobenému vonkajsim zasahom).

ZataZenie nosi¢ov

Neprekradujte maximalne zatazenie uréené pre stresny nosic, nosi¢ prislusenstva
alebo maximalne zatazenie odpori¢ané vyrobcom vozidla.

Maximalne zatazenie strechy = hmotnost streSného nosi¢a + hmotnost nosi¢ov
prislusenstva + hmotnost nakladu.

Naklad by nemal podstatne presahovat loznu plochu stre$ného nosica.

Jazda vozidlom a predpisy

Rychlost jazdy musi byt prispésobena prepravovanému nakladu a oficialnym
povolenym rychlostiam. Ak neexistuju Ziadne obmedzenia povolenej rychlosti,
odporu¢ame maximalnu rychlost 130 km/h (80 mph).

Pri preprave akéhokolvek nakladu musi rychlost vozidla zohladrovat vSetky
podmienky, ako je stav cesty, povrch vozovky, dopravné podmienky, vietor atd.
Ovladatelnost vozidla, zatacanie, brzdenie a citlivost na bo¢ny vietor sa zmenia s
pridanim nakladu na streche.

Ak je tento vyrobok certifikovany pre terénne pouzitie, je navrhnuty a uréeny na
pouzivanie na lesnych obsluznych cestach, pristupovych cestach alebo inych
netechnickych terénoch pri miernej rychlosti. Nema sa pouzivat pri lezeni po
skalach, skakani, v mociaroch alebo v inych technickych terénoch. Pri pouzivani
vyrobkov certifikovanych pre terénne pouzitie s vyrobkami necertifikovanymi pre
terénne pouzitie vzdy dodrziavajte upozornenia a obmedzenia uvedené v navode
na pouzitie vyrobku necertifikovaného pre terénne pouzitie.

Udrzba

Nosi¢ prislusenstva by sa mal starostlivo Cistit a udrziavat, najma po¢as zimnych
mesiacov. PouZivajte iba roztok vody a Standardného umyvacieho prostriedku pre
automobily bez alkoholu, bielidla alebo amonnych prisad.

Z dovodu Uspory paliva a bezpecnosti ostatnych G¢astnikov cestnej premavky by
sa mal nosi¢ prisluSenstva a stre$ny nosi¢ odstranit, ked sa nepouziva.

Pravidelne kontrolujte, i nie je nosi¢ prisluSenstva poskodeny. Vymerite stratené,
poskodené alebo opotrebované diely. Pouzivajte len originalne nahradné diely
ziskané od odbornika, predajcu alebo vyrobcu.

Akékolvek zmeny vykonané na stresnych nosi¢och a nosi¢och prislusenstva, ako
aj pouzitie inych nahradnych dielov alebo prislusenstva, ako su dodané vyrobcom,
vedu k zaniku zaruky vyrobcu a zodpovednosti za akékolvek materidlne Skody
alebo nehody. Tieto pokyny by ste mali presne dodrziavat a pouzivat len dodané
originalne diely.

Ak chcete vymenit stratené alebo poskodené kluce, zapiste si nizSie uvedené &isla
zamkov a kltcov a zaregistrujte ich na adrese www.yakima.com.

- J

Montering av rdcken
Laster som inte har sakrats tillrackligt val och takskenor eller tillbehérsskenor som

inte har monterats pa ett korrekt satt kan lossna under resans gang och orsaka
allvarliga olyckor! Av den anledningen maste installationen, hanteringen och anvan-
dningen utféras enligt produkt- och fordonsanvisningarna.

Ga aven igenom monteringsanvisningarna for takracket och driftsanvisningarna for
fordonet.

Dessa anvisningar ska férvaras tillsammans med fordonets driftsanvisningar och
finnas med i fordonet nér det anvénds och du ar pa vag.

Med tanke pa din egen sékerhet ska du endast anvanda takskenor som &r god-
kanda att anvandas pa ditt fordon.

Nar det galler takracken som inte har nagon specifikation om avstandet mellan det
framre och bakre tvarstaget ska avstandet uppga till minst 700 mm eller Iangre om
mdjligt. Observera att det inte &r tillatet att andra pa (t.ex. extra borrhal) tillbe-
hérsrackets monteringssystem.

Kontrollera tillbehéret och lasta sa att det sitter stramt och fungerar:

. Innan du aker ivag.
. Nar du har kort en kort stracka efter installationen av skenor eller last.
. | regelbundna intervall under léangre resor.

. Oftare vid tuff terrang.

. Nar en resa da fordonet har varit odvervakat har avbrutits (ar det viktigt att
kontrollera att det inte finns nagra skador som har uppstatt pa grund av yttre
paverkan.

Lasta rackena

Overskrid inte den maxlast som &r specificerad for takracket, tillbehorsracket eller
den maxlast som rekommenderas av fordonstillverkaren.

Max. taklast = takrackets vikt + tillbehorsrackenas vikt + lastens vikt.

Lasten ska vara fordelad pa ett enhetligt satt med lagsta méjliga tyngdpunkt.
Lasten ska inte i nagon storre man skjuta ut utanfor takrackets lastyta.

Kérning av fordonet och bestdmmelser
Den hastighet som kérs maste vara anpassad till den last som transporteras och till

allménna hastighetsbegransningar. Om det inte finns nagra hastighetsbegrénsnin-
gar rekommenderas en maxhastighet pa 130 km/h (80 mph).

Nar en last transporteras maste man vid faststéllande av fordonets hastighet alltid
beakta alla férhallanden, t.ex. vaglaget, belaggningen, trafikférhallandena och
vinden osv. Vid taklaster paverkas hanteringen, kurvtagningen och bromsningen av
fordonet samt kansligheten for sidovindar.

Om den har produkten &ven far anvandas vid terrdangkérning ar den utformad och
avsedd att framféras pa skogsvagar, tillfartsvagar eller i nadgon annan icke-teknisk
terrang i mattlig hastighet. Den ska inte anvandas vid rock-crawling, hopp, kérning
i lera eller i nagra andra typer av icke-teknisk terréang. Folj alltid de varningar och
begransningar som finns angivna i anvisningarna for den certifierade terrangkorn-
ingsprodukten, da certifierade terrangkérningsprodukter anvands tillsammans med
certifierade produkter som inte ar avsedda for terrangkdrning.

Underhall

Tillbehorsracket ska rengdras och underhallas varsamt och sarskilt under vinter-
manaderna. Anvand endast en vattenbaserad l6sning och standard-biltvattmedel
utan alkohol, bleknings- eller ammoniaktillsatser.

Med tanke pa lagre férbrukning av bransle och andra vagtrafikanters sékerhet ska
tillbehdrsracket och takrécket tas bort nar dessa inte anvands.

Kontrollera periodvis att tillbehérsskenan inte ar skadad. Byt ut férlorade, skadade
eller slitna delar. Anvand endast originalreservdelar fran en lagerspecialist, ater-
forsaljare eller tillverkare.

Andringar som har gjorts med takrackena och tillbehdrsrackena samt anvéndning
av reservdelar eller tillbehdr som inte tillhandahalls av tillverkaren orsakar att till-
verkarens garanti och ansvarsskyldighet fér materiella skador eller olyckor forlorar
sin giltighet. Du ska folja dessa anvisningar bokstavligen och endast anvanda de
medféljande originalreservdelarna.

Anteckna las- och nyckelnummer nedan och registrera dessa pa www.yakima.com.
for att kunna byta férlorade eller defekta nycklar.

- J

Instruction #1036217D-37/40




( YKPAIHCbKA N ([ YKPAIHCbKA )
( 3MICT ) YCTAHOBITb PENMIHIU.
n peviniHr (2 wr.) n npoknagka (14 wr.) n KoBMaykoBa raika (6 wr.)
n GonT M5 (14 wr.) B nepeawili niBni n nepeawii npasuit 3HawnaiThb CTPINKy 3 BEPXHLOro 60KY PENMMiHFiB. YCTAaHOBITb PENIHIM Ha
KPOHLUTEIMH (1 WT.) KpOHLUTENH (1 wr.) Aaxy Takum YMHOM, LWob CTpinka Bkasysana Ha nepegHin 6ik aBToMobins.

ﬂ Gont M8 (2 wr.) n Kopotkuii Gont M8 (4 wr.) n ;:g:lzﬂe";’::i(f‘”gf‘;eﬂ“""m 3HalAiTe BKa3iBHMKY NepLUOro OTBOPY i CYMICTiTb Lji OTBOPU 3 OTBOpaMM, SiKi

m M’siKe NMOKpUTTA (2 LT.) m MatxeTa (2 W) m KBagparHa raiika (14 wr.) BW npoceepanunn Ha nonepeaHboMy erani.

m 6onT M6 (4 wT.) m 3aHili KPOHLUTENH (2 LUT.) m HVDKHIA KPOHLITENH e YCTAHOBITb TOPLI'EBI KPULLKU nEPEngoro

(2 wr) KPOHLWITEUHA.

m cunikoH (1 To6KK) VCTaHOBITE 2 TO . - . . o
\ ) . PLEBI 3arnyLki Ha KOXeH Nepe/Hiit BHYTPILLIHIA KDOHLITENH,
- N LLiNbHO NPUTUCHYBLLIN iX Ha MiCLi 40 MOBHOI MOCAAKM.

HEOBXIAHI IHCTPYMEHTU: 0 YCTAHOBITb KPIMNEHHS.
n apvnb (1 wr.) n ceepano %" (1 wr.) a (T$pul.|41?;3m Koy Ha 10 Mm
n mapkep (1 wr.) B pynetka (1 wr.) 3BUHAIHWNIA raiKoBHiA » 3akpyTiTb 60nT M5 Kpi3b KBagpaTHY rawky, pewrnidr, Aax i B TopueBy
koY Ha 17 mm (1 wTt.) : ~ :
Lo 3arnyLUKy NepegHbOro BHYTPILLHBOrO KPOHLUTENHA. 3aTarHiTe 6ont
3BUYAHWIA raikoBuit . .
\= kntod Ha 10 Mm (1 W) Y, U.lIJ'IbHO,_ ane_ He ﬂ(? KIHUSA.
 [loBTOpiTb Ui Aii 3 iHWOro 6oKy.
(" IHCTPYMEHTU B KOMIJIEKTI: ) @ YCTAHOBITb PEUNIHIY NI MTPAMUM KYTOM.
obmexysay apuns (1 WwT.) ravikoBUi KIkoY (2 LWT.)
\n n J BumipsiiTe BigcTaHi Mixk peiniHramu, Wwo6 BOHM po3TalloByBanucs
4 LOMYCTUME HABAHTAXEHHS N\ Ha OOHaKOBIN BiACTaHi 04MH Big ogHoro. MoTiM BUMipsinTe BigcTaHi no
piaroHani, Wwob nepecsigunTUCs B iXHbOMY MPSIMOKYTHOMY pO3TaLLyBaHHi.
\Makcmmym 150 kr (330 doyHTiB) Ha 3BMYAlHMX oporax abo Ha 6e3nopi>K>Ki) lMpoBeaiTe BUMIpIOBaHHS ABivi 11 NepenaiTe 40 HAaCTyNHOro eTary.
BIOMITBLTE MICLUA ANA OTBOPIB.
0 3HIMITb KOHCONb AKYCTUYHOT CUCTEMM.
3a ONOMOro HE3MMBHOIO Mapkepa BigMiTbTe MiCLie KOXHOro
ObepraiiTe, LWOO 3HATV KHOMKW-3ArMyLLUKN 3 KOHCOMi aKyCTUYHOT HEenpoCBEPAEHOro OTBOPY B AaXy, BUKOPUCTOBYOUM PEWTIHIN K HAMPSMHI.
Cl/l.CTeMVl. 3a ﬂOnOMOrO}O TOpL!,.eBOFO KJ'I}OLIa. Ha 10 ,MM BVIKpYTin 6 6onTiB @ 3HIMITb MEPEAHI BHYTPILLHI KPOHLUTE“HM
KPINMeHHs KOHCOMi akyCTUYHOI cuctemu. Big’egHavite po3HiM NpOBOAKY,
po3TalloBaHuii i3 npaBoro 60Ky aBTomMobins, NoTiM 3HIMITb 3 aBTOMOOINSs
KOHCOrb aKyCTUYHOI CUCTEMM. 3a 40oMnoMOoroo rakoBoro Kntoya BUKpYTiTe 6onT M5 i 3HiMiTb
PO3CTEBHITb “BNMUCKABKY” MOKPUTTIB 3AXUCHOIO KBaapaTtHy raviky. ) .
KAPKACA. + 3a 40onoMorow rankoBoro kntoya BUKPYTiTb 6onT M8 i
) L 3HIMITb MaHXeTy.
Po3cTebHiTh “BnivckaBKy” NOKPUTTA 3aXMCHOTO KapKkaca 3afHiX CTilOK. 3HIMiTb NEpPEeHi KPOHLUTENHU.
e BUTAMHITb TPUMAY OXKIYTA ENEKTPOMPOBOAKMW. @ NMPOCBEPANIThL PELLTY OTBOPIB.
AKypaTHO BUTAMHITb NNACTUKOBUIA TPMMaY DKryTa eneKTponpoBOAKA 3 . . .
npaeoro 60Ky 3aAHLOro 3axmcHoro 6pyca. MPUMITKA. [Ins uboro Moxe He cBepanite kpisb peiniHm.
3HagobuTMCS NNacTMacoBUiA Baxirb Yu rOCTPOHOCI MIockory6Li. o L. L .
A. 3HimiTb penniHrmi 3 aBTomobins 1 BigknagiTb.
YCTAHOBITb | BIAPEFYNIOUTE NIBUX NEPEQHIA B. CkopucTaiiTecsi o6MexysadeM Apuns, 106 BCTAHOBUTM MMUBUHY
BHYTPILWHIA KPOHLUTEWMH. CBEpANEHHS!, MepecBiAYMBLLNGS, LLIO CBEPANO BUCTYNae 3 obMexysava
A. BisbMmiTb nepeaHiit NiBWIA BHYTPILLHIA KPOHLUTENH 3i 3Haukom “FL”. Apvna ”p”6,HM3HO Ha 6,35 N!M .(1/4”)' . .
B. 3 niBoro 60Ky aBTOMOGINs po3TallyiTe nepeaHii NiBUA BHYTPILLHINA KPOHLITENH C. I'I_pocsepp,mn: peLITy OTBOPIB I3 30BHILLHLOTO §°Ky aBTOMOGINS B
Ha[ BepXHiM 3axmcHuM G6pycom (i nokpuTTAM Bpyca) y Micui, Ae B MOKPUTTI micusx, ae B.M ?"D'M'TM”M IX MapKepO.M Ha eTani 11.
3axucHoro 6pyca € Bupi3. CyMmicTiTb raiiky 3 OTBOPOM Yy 3axXMCHOMY Gpyci. D.  AkypaTHO 3HIMITb LLITKOK CTPYXKY Bifi CBEPANEHHS.
MPUMITKA. Bam notpibHo noTarHyT1 nokpuTTs BGpyca 3a BUpi3 Ans goctyny Ao YCTAHOBITb MPOKNAAKW.
oTBOpY B Gpyci.
C. BcraBTe maHxeTy i 6onT M8 B HUXHIlN OTBIp 3axMcHOro 6pyca Kpisb BUpI3, K . . U
MoKasaHo Ha inlocTpaLli. YCTaHOBITb r'yMOBY NPOKaAKy B KOXEH OTBIp i3 HMXHBOrO GOKY perniHriB.
D. 3akpyTiTb 6onT M8 y nonepeaHbL0 BCTAHOBMEHY raiiky i 3aTsrHite 6ont M8 3HOBY BCTAHOBITb NMEPEAHI BHYTPILHI KPOHLITENHM.
i3 4OCTaTHIM 3yCMNNam Ans yTpUMaHHS Ha Micli NepefHboro BHYTPILLHLOrO
KPOHLUTENHa, ane 3 MOXNUBICTIO 6iYHOro perynioBaHHS BEPXHbOT NNacTUHW. . . . L L. P
E. [lepecsiguiTbes, WO penniHr KPOHLITENHA BiAperynboBaHuii Tak, LLUO BiH A. B'3F’M'Tb NepeaHIN NIBN BHYTPILHIN KPOHILTENH 31 SHA4YKOM '_:L .
POTALLOBAHNIA MO LIEHTPY XOMoGa B Aaxy. B. 3 nisoro §0Ky aBTOMOG_mﬂ posTaLlyiiTe nepeaHilt nisui BHYTPILLHIN
F.  3a gonomoroto raiikoBoro kntoya 3aTsrHiTe 60T 4o ynopy. KPOHILTENH Haf, BEPXHIM 3aXUCHUM Bpycom _(' NOKPUTTAM 6py_ca_) y
G.  [OBTOPITH i Al 3 NACAKMPCHKOTO GOKY. Micuii, ie B NOKPUTTi 3aX1CHOrO 6py(_:a € MOMITHWI BMPI3. CyMICTITb
MPUMITKA. BUKOpUCTOBYETLCA NULLE 3a/Hill OTBIP CTINKM. raviky 3 0TBOpOM y 3axucHomy 6pyci. TPUMITKA. Bam notpi6Ho
NOTArHYTM NOKPUTTSI Bpyca 3a BMpi3 Anst 4OCTYMy 4O OTBOPY B Gpyci.
3AKPINITb NEPEOHI KPOHLUTEAHU HA IAXY. C. BcrasTe maHxeTy i 6onT M8 B HIHIil OTBIp 3aXMCHOTO 6pyca Kpisb
BMPI3, Ik NOKa3aHo Ha intcTpaduii.

« TiALTOBXHITb BEPXHIO YACTUHY NEPEAHBOrO MIBOFO KPOHLUTEIHA D. 3aprTin 6onj' M8 y nonepefHbO BCTaHOBMNEHY _ra17|_Ky i 3aT;|rHi_'_rb §9J'|T
Bropy A0 LLiNbHOro KOHTaKTy 3 AaxoMm. 3aTsarHiTe perynioBanbHi 6ontn M8 i3 AOCTaTHIM 3yCWnAM AnNs yTPUMAHHA Ha MICLI NEPEAHBOI CTINKM,
ravikoBIM KITio4eM i3 3ycunnsm 4o 5 Hw. ane 3 MOXnMBICTIO 6|qH9r(_) PerymnioBaHHs BEPXHBLOT NNACTUHM.

« [MOBTOPITH Wi Ai 3 NACAKMPCHKOrO BOKY. E. I'Iepecsl,qqlTbCH, LLIO PEWIiHT KPOHLUTEWHA BigperyrnboBaHUN Tak, Lo

CYMiLLL@ETbCA 3 MPOCBEPAIEHNMY BaMW OTBOpPaMMU.
NMPOCBEPANITb 3AAHI OTBOPU TINIbKW ANs NIBOroO | F. 3ararnits 60nT, ane 3anuwiTe Tpoxu ocnabneHnm. 3asepluansHe
MPABOI'O KPOHLUTEWHIB. 3aTAryBaHHsl BUKOHYETHCA MICA TOro, SIK yce KpinneHHs pennira byae

+ 3a 0NOMOrok KOMMNEKTY ApUns, SiK NoKa3aHo Ha incTpauii, MOBHICTIO BCTAHOBNEHO.
3cepeanHu aBToMoBinsa npocsepaniTs oTeip 1/4” kpiab 3aAHiN OTBIp G. T10oBTOPITL Ui Ail 3 paBoro 6oky. o
KPOHLLITeIHa i Kpi3b Aax. He cBepaniTb nepeaHi OTBopH. MPUMITKA. BukoprCTOBY€ETBCA TiNbKW 3aHil OTBIp.

« [MoBToOpiTb Ui Aii 3 NniBOoro 60Ky aBTomMobINs.

3a[Hii OTBIP —— nepegHsa YactuHa
aBTOMOGINA
\ VRN J

Instruction #1036217D-38/40




( YKPAIHCbKA

( BAXKINMBI NONEPEMKEHHSA )

@ 3HOBY BCTAHOBITb PEUNIHIN.

* HaHeciTb KpannuHy cunikoHOBOro repmMeTrKa HaBKOIO OTBOPIB Y Aaxy.
* YcTaHoBITb Ha MicLe penniHru, 3akpy4dytoumn 10 6onTie M5 3
KBagpaTHUMK raikamu Kpidb penniHrv. [ina 6onTis, Aki He BXOAATb Y
BHYTPILLHIN KPOHLITENH, BAKOPUCTOBYWTE 6 KOBNA4YKoBUX ranok Ans
KpinneHHs 6onTiB, AK NOKa3aHo Ha incTpadii.
Moku He 3aTaryinTe 60NTM NOBHICTIO.
I'IPVIMITKA KsagpaTHy LIJaVI6y B MicusX 4 TOpLEBUX 3arfyLUoK cnif
YaCTKOBO MIALLTOBXHYTM Mif TOPLEBY KPULLIKY, LLIOG CyMicTUTK 3 oTBOpamu i
yCTaHOBUTK GoNTU.

Q YCTAHOBITb HWXHI KPOHLUTEWUHMW.

» 3a gonomoror TopueBOro Kroya BCTAaHOBITL 2 6ontn M6 yepes
HIDKHI KPOHLUTENH Y pi3ab0OoBi OTBOPU B 3aXMCHOMY KapKaci Ans
KpIiNmneHHsa [0 HbOTo KPOHLUTEWHA. 3aTArHiTb NOBHICTIO i3 3ycunnam 5
Hm.

+ [loBTOpITb Ui Aii 3 NnpaBoro 6oKy.

@ YCTAHOBITb 3A[HI BHYTPIWHI KPOHLWTENHW.

A. TlepecBiguvBLUMCE Y MPABUIbHIl OpiEHTALLii BEPXHBOrO KOpMycy
Kynbku, 3aKpyTiTb 2 6onta M5 kpi3b peLuTy BiKPUTUX OTBOPIB Y
penniHry, Wwob NpUKPINUTK 3a4HIN BHYTPILLHIA KPOHLLTENH 0 AaXy.
3aTarHiTh i3 3ycunnsam 3 HM.MPUMITKA. CkopucTtaiitecs 4ONOMOroo
nomivHuka, wob cnpocTuTu Ui aii.

MPABMNBHO mp MEPEAHIN BIK
HEMPABWIILHO mp MEPEAHIV BIK

B. 3a gonomoroto 3BMYaHOro raimkoBoro krno4a Ha 17 mm ocnabTte
KOHTpPranky Ha CTilLi 3a4HbOr0 BHYTPILLHLOIO KPOHLUTENHa. [oBepHiTh
CTiVIKy ANS perynoBaHHS HWKHBbOT YaCTUHWN BHYTPILLHLOIO KPOHLUTENHA
Bropy abo BHU3 Tak, W06 oTBOpYM 36irNncsa 3 oTBOpaMu B HKHbOMY
KPOHLUTENHI, SSK1iA BU BCTAHOBWUIM Ha Kpoui 17. 3a HeobxigHocTi
YTPYMYyINTE ravikoBuM KrtodeM Ha 10 MM BEPXHil LapoBuin WapHIp nia
yac obepTaHHs CTiKK. 3HOBY 3aTArHITb KOHTPranky.

KOHTpramka ——

C. TpuKpiniTe 3a4HiN BHYTPILLHIA KPOHLUTENH 3 OOKY BOAISt 4O HKHLOTO
KPOHLUTENHA 3a AONMOMOrot 2 KOpoTkMx 6onTie M8. MankoBuUM Kkntodem
MOBHICTIO 3aTArHITL 60NT i3 3ycunnam 5 Hwm.

D. [loBTopiTb Ui Aii ANS 3aAHBOrO KPOHLUTENHA 3 NpaBoro HGoky.

@ NOBHICTIO 3ATAMHITL EONTU MS5.

["aikoBMM KntodYem MOBHICTIO 3aTArHiTL yci 14 6onTiB M5 kpinneHHs peviniHra
i3 s3ycunnsm 3 Hwm.

@ MOBHICTIO 3ATAMHITL BONTU M8.

[aikoBMM Krto4eM MOBHICTHO 3aTArHiTe 0bmaea 6ontn M8 KpinneHHs
nepeHix BHYTPILHIX KPOHLWTENHIB i3 3ycunnam 10 Hm.

3ACTEBHITb “BJIUCKABKY” MOKPUTTA 3AXUCHOIo
KAPKACA | BCTAHOBITb M’AKE MOKPUTTA.

A. 3acTtebHiTb sikomora gani “GrnmckaBky” MOKPUTTS 3aXMCHOTO Kapkaca,
SIKy BU pO3CTEOHYNM Ha Kpoui 2.

B. OGropHiTb M’AKMM NOKPUTTAM BIAKPUTY AiNSAHKY CTiKM i 3aKpiniTb
3acTibKOO Ta Ha “nunyyky”.

@ 3HOBY BCTAHOBITb AKYCTUYHOI CUCTEMU

3 JonomMoroto NoMiYHMKa NiAHIMITL BY305T aKyCTUYHOI CUCTEMM A0 Aaxy i
3'eqHalTe po3HiM, sik1iA po3’eaHanu Ha kpoui 1. 3a Jonomoroto TopLeBoro
kntoya Ha 10 Mm 3akpyTiTe 6 6ONTIB, AKi BIArBUHTUMM Ha Kpoui 1. YcTaHoBITb
Ha MicLie KHOMKW-3arnyLUKu1, NoBepTatoym 3a roAMHHUKOBOIO CTPINKO A0
NOBHOT NocaaKu.

(& J

YcraHoBka baraxHuka

MoraHo 3aKpinneHun BaHTax i HENpaBUIbHO BCTAHOBIEHI BaraxxHUku 1 Npunagas
Ha gaxy MoXyTb ocnabHyTu nig Yac noi3gku i NPM3BECTU A0 CEPAO3HNX HELLLACHUX
BMnagkis! TOMy BCTAHOBMNEHHS, HABAHTAXXEHHS 1 ekcnnyaTadito cnig npoBoanTyn y
BiANOBIQHOCTI A0 iHCTPYKLi A0 BUpOOy Ta aBTOMOGINS.

Y OONOBHEHHS 40 LMX IHCTPYKLIA NpoYmnTanTe iHCTPYKLUii 3 MOHTaxy baraxHuka Ha
Oaxy, a Takox iHCTPYKUito 3 ekcnnyataduii aBTomobins.

Lli iHcTpykuii cnig 36epirat pasom i3 iHCTpyKUisiMK 3 ekcnnyaTauii TpaHCMopTHOro
3acoby 1 BO3MTK B aBTOMODInNI Mif Yac BUKOPUCTaHHS Ta B 40OPO3i.

I3 MipkyBaHb BaLLOi BNacHOi 6e3nekun cnig BUKOPUCTOBYBATU Ha 4axy BUHATKOBO
GaraxHuKu, cxBareHi 40 3aCTOCyBaHHS i3 BalWMm aBToMobinem.

[ns GaraxkHWKiB Ha gaxy, y SIKMX He 3a3HayeHa BiACTaHb MixX NepeaHbOoLo 1 3aAHbOI0
nonepevynMHamMmu, BigCTaHb Mae CTaHOBUTU He MeHLwe 700 MM 4n mae ByTu skomora
6inbwoto. bepiTe Ao yBarn 3abopoHy BHOCUTU 3MiHW B CUCTEMY KpinneHHs 6araxHuka
(Hanpviknag, cBepAneHHst 4OAATKOBMX OTBOPIB).

MepeBipsiTe AeTani KPINMeHHs | BaHTaX WOAO LWiNbHOI gikcauii Ta hyHKLiIOHYBaHHS:

. Mepen noyaTkoM Gyab-sIKOT NOI3AKN.

. Micnsa noisgku Ha KOPOTKY BiACTaHb Micns BCTAHOBMNEHHS BaraxHuka yum
KpiNneHHs1 BaHTaxy.

. 13 perynsapHumm iHTEpBanamu nig yac TpyMBanvx noi3gok.

. MepeBipAT YacTile y HePIBHIN MicCLEBOCTI.

. Micna nepepsu y noi3gui, nig Yac skoi aBTomMobinb 3anuwascsa 6e3 Harnsay
(NepeBipsiTV Ha NOLUKOAXEHHSI B pe3yrnbTaTi 30BHILLUHbOrO BTPYYaHHS).

HaBaHTaxeHHs Ha 6ara)kHuk

He nepeBuLLyiiTe MakcumarnbHe HaBaHTaXeHHs, 3a3HaveHe Ansa GaraxkHvka Ha aaxy,
a TaKkoX MakcMmarnbHe HaBaHTaXXEHHS!, pekoMeHaoBaHe BUPOGHUKOM aBTOMOGINS.
MakcumanbHe HaBaHTaXXeHHsi Ha Aaxy = Bara 6araxHuka Ha aaxy + Bara 404aTKOBOro
npunagas + Bara BaHTaxy.

BaHTax cnig po3noainuTy piBHOMIPHO 3 SKOMOra HUX4Ye po3TalloBaHUM LIEHTPOM Baru.
BaHTax He Mae cyTTeBO BUCTYNaTh 3a MeXi TpMarnbHOi MOBEPXHi Ha Aaxy.

BoaiHHa aBToM06ing i HopMaTUBHI BUMOTK

LBnakicTb pyxy Mae BignoBigaTv BaHTaxy, LLO NepeBO3nTbCS, @ TakoX odilinHUM
06MeXeHHAM LBMAKOCTI. 3a BiACYTHOCTi 0OMeXeHb LWBUAKOCTI M1 PaauMOo pyxaTucs 3
MakcumarnbHoto weuakicTio 80 Munb Ha roamHy (130 km/T).

Mig yac TpaHcnopTyBaHHS OyAb-sIKOro BaHTaXy WBUAKICTb aBTOMOGINA mae
BiAMNOBiAATY BCIM YMOBaM, TakUM sik CTaH [OPOrU, MOBEPXHSI AOPOXHBOIO NONOTHA,
YMOBMU pyXxy, BiTep Towo. KepoBaHicTb aBTOMOGIinNs, noBediHka Ha NoBopoTax,
ranbMyBaHHS 1 YyTNUBICTb A0 BIYHOro BITPY MIHSIOTLCA NICNSA AOAABAHHS BaHTaXy Ha
nax aBToMobins.

AKLWOo AaHMI NpodyKT cepTUdIKoBaHO AN No3aLunsaxoBoi ekcnnyaTauii, BiH
po3paxoBaHWi i NPU3HAYEHNI NS BUKOPUCTaHHS Ha NicCoBUX goporax, Nig’i3Hnx
LnsiXax Ta iHWKX He TEXHIYHWX AinsHKaxX MIiCLLEeBOCTi 3 MOMIPHOI LUBUAKICTIO. Moro
He cnif BYUKOPUCTOBYBATW B @aBTOMOGISIbHWUX 3MaraHHsIX Ha CyTTEBO KaM'SHUCTOMY
6e300pixoki (POK-KPOYNIHT), ANs NOAONaHHSA NepeLkoa, y 60noTucTii MicueBoCTi

Ta Ha iHLWKMX TeXHIYHUX AinsHkax 6esgopixoks. MMig yac ekcnnyaTauii npogykTis,
cepTUdIKoBaHMX ANs NO3aLUsaXOBOro pyxy 3 He cepTudikoBaHUMY Anst 6e300opixoks
BUpoGamMu, 3aBXau SOTPUMYIATECS BUMOT Y NOMNEPEKEHHSIX | OBMEXEHHSIX,
3a3HaYeHUX B iHCTPYKLIiSX ANsi He cepTudikoBaHux Ans 6e3nopixokst BUpoobiB.

TexHiyHe ob6cnyroByBaHHS

[opatkoBe npunagasa ans 6araxy cnig ctapaHHo YncTuTy i obenyroByBaTh, ocobnmneo
B 31MOBI MicsiLli. BUkopucTOBY#iTE TiNbKWM BOAHWIA PO34YUH CTaHAAPTHUX PiaWH Ans
MUTTS aBTOMOGINIB, L0 HE MiCTATb CNWPT, AoAATKV ANs BiAGINOBaHHA Yn amiak.

I3 MipkyBaHb ekoHOMiIi nanvea i 6e3neku iHWKNX y4acHUKIB JOPOXHLOIO PyxXy cnig
3HIMaTV BaraxHuK i npunanas 3 faxy, Konv BOHW He BUKOPUCTOBYHOTHCS.

MepiognyHo ornaganTe pewniHri Ha npegmeT NoWKoAKeHb. MiHsNTe BTpadeHi,
NOLLKOAKEHI UM 3HOLLEHI AeTani. BUKOpMCTOBYITE TiNbKu opuriHanbHi 3an4acTuHu Bifg
CKIafCcbKoro cnewjanicra, gunepa 4v BUpobHuka.

BHeceHHs Byab-skux 3MiH y 6araxxHuku i 4o0aTKOBI PENNiHMM, a TaKoX BUKOPUCTaHHS
3anyacTuH i npunanas, okpiM TUX, WO noctavyae BUPOGHMK, NPpU3Beae A0 aHynoBaHHS
rapaHTii 1 BignoBiganbHOCTi BUpOOHMKa 3a MaTepianbHi 30UTKU Y/ HeLLacHi BUNagku.
Bam cnig HeyxunbHO 4OTPMMYBATUCS LMX iHCTPYKLIA | BUKOPUCTOBYBATUN BUHSITKOBO
opuriHanbHi 3an4acTuHU.

[ns 3amiHn BTpayeHnx abo AedeKTHMX KIHYIB 3anuLLiTe HUXKYe HOMepa 3aMkKa i
Krnoya, a TakoX 3apeecTpymnTe ix 3a agpecoto www.yakima.com.

- J

Instruction #1036217D-39/40




www.yakima.com

YAKIMA PRODUCTS, INC.
4101 KRUSE WAY
LAKE OSWEGO, OR
97035-2541
USA
888.925.4621
yakima.com/support

YAKIMA AUSTRALIA PTYLTD
17 Hinkler Court
Brendale, QLD 4500
Australia
1800 143 548
www.yakima.com.au
www.yakima.co.nz
www.yakima.eu

Instruction #1036217D-40/40



